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HOW TO USE THIS PARTS CA TALOGUE

CATALOGUE CONSTRUCTION

Ref.No. Parts No. Description Model & Q'ty Remarks
Ref.No. Pieces NO. Designation

Model & Quant
Remarquess 0 F·U r·DU LF·[)U

A B C D E

\
\

A. Ref. No. :

B. Parts No. :

It is a reference number to find parts in the drawings.

Every part has its own 12 -digit code number with which
it is cornputor-controlled.
Parts which ha ve "V" a t their code number s I head ar e
purchasable in the m.arket.

C. Des cription: Names, sizes, functions and other meaning s of parts
are found in this column.
IILH II and "RE"of parts are given by facing to the
tractor-moving-forward direction or looking at thern
mounted on the tra ctor.
Cornponents of an assembled part (ASS'Y or SET) are
listed set in [roln ASSry or SET name and headed with
t I • 11 a s in the following example:

(Exalnple)

JOINT (A) ASS'Y

YOKE (A), SPLINE

JOINT, CROSS

YOKE (B), SPLINE

RING, SNAP/C TYPE 20

---,L- Co lTI-pO n ent S 0 f

JOINT (A) ASSry

D. Q'ty:

E. Remarks:

Abbreviations which are used in this column are
explained in Table page 2

This column specifies the quantity of a part required
for one tractor. IrAR" is the abbreviation of liAS
REQUIRED'l.

Additional notices are said here if any.

Explanation of symbols:

,.J.•..._ '.'~ _......•..::::..{.,....~ _
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

1 - 1 5681-111 -0096'-0 HEAD, CYL ASSY 1 511110.0960
C~laue

1 - 3 5691-112-9006-0 CAP, SEALING/44.6 1 911129-0060
Pallllla

1 - 3 -1 5691-112-9081-0 CAP, SEALING/16 3 911129-0810
PaUlIIa

1 - 3-2 5691-112 -9082 - 0 CAP, SEALING/18 3 911129-0820
Paltllla

1 - 3-3 5691-112-9083-0 CAP, SEALING/12 3 911129-0830
Paltilin

1 - 4 5690 -9 86 -0522 - 0 PLUG,PLATE 3 909860- 5220
Boisseau

1- 5 5690- 920 -2 308 - 0 PLUG, SCREW 1 909202-3080
Pohsaau

1 - 6 5690-992-0843-0 PACKING, PLUG 1 909920-8430
Jolnl

1 - 7 5691 - 17 1 - 5054 - 0 INSERT. VALVE SEAT INLET 3 91 17 1 5 - 0 540
Insertion

1 - 8 5690-171-1066-0 INSERT, VALVE SEAT EXH 3 911711-0660
Insertion

1 - 9 5691-172-1113-0 GUIDE, INLET VALVE I 3 911721-1130
Guido soupapo

1 - 9 -1 5691-172-1159-0 GUIDE, EXH VALVE 3 911 721 - 1 590
Guide loupape

1-10 5690-966-4034-0 PLUG 2 909664-0340
Boisseau

1 -11 5681 -250-9004-0 SEAL, VALVE 6 512569-0040
Joint

1-14 5691-115-0801-0 PLUG. HOT ASSY 3 911150-8010
Boigle 8 incandescenc.

1-21 5691-114 - 5624-0 GASKET, CYL HEAD 1 911145-6240
Joint de eulasse

1-22 5690- 980 -2 514 - 0 BOLT 15 909802-5140
VII

1-22a 5680-900-9036-0 BOLT 15 ® 509009·0360 EII543789 -
Vis

1-29 5681-117-0142-1 COVER, CYL HEAD ASSY 1 511170-1421
Cache culbutoUII

1-30 5691-175-0043-0 CAP, OIL FILLER ASSY 1 911750-0430
Bouchon

1 -31 5691-117-9105-0 WASHER 2 911179-1050
Rondelle

1-32 5691-117-9030-0 PACKING, HEAD COVER NUT 2 911179-0300
Joint

1-34 5690-983-0212-0 STUD, HEAD COVER 2 909830-2120
GouJon

1-35 5691-117-5011-0 NUT, HEAD COVER 2 911175-0110
Ecrou

1-49 5691 - 1 17 - 3 137 - 0 PACKING. HEAD COVER 1 911173·d370 ',I..\'AAi'j bJ .l\r1.-/1) 3 -I1T),Cl'
Joint

1 - 50 5688 -688 - 5375 - 0 MARK, CAUTION 1 585885-3750
Etiquette

2
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OTHER PARTSODY ANDCYI.INDER B
Fig.2 Bloc-cylind~



Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

2- 1 5691-121 M0058-1 BODY, CYL ASSY 1 511210-0581
Carter

2- 2 5690-980-2591-0 BOLT, BEARING CAP 8 909802-2910
VII

2- D 5691-121-9195-0 CAP, SEALtNGJ38 1 911219·1950
PalllllD

2- 6 -1 5691-121~9005-0 CAP, SEALING/38.1 1 911219~0050
Pal\lIlD

2- 6-2 5691-121-9006-0 CAP, SEALING/31.76 3 911219-0060
P81t1lte

2- 6-3 5691-112·9006-0 CAP, SEALING/46 2 911129-0060
P8Itllle

2- 8 5690-966-4034-0 PLUG, TAPPET CHAMBER 3 909664-0340
80111&8U

2- 9 5690-920-1318-0 PLUG, OIL GALLERY 2 909201-3180
BollIDDU

2-10 5690-920-1328-0 PLUG, TAPPET CHAMBER 2 909201-3280
80;1I88U

2-10-1 5690 -920 -1345 - 0 PLUG, TAPPET CHAMBE R 3 909201-3450
Boill08U

2Ml1 5690-986-40\5-0 PLUG, 01 L GALLERY 2 909864-0150
8011180U

2-12 5690-920-1056-0 PLUG, CAM BEARING 1 909201-0560
Boilleau

2-26 5690 -922 -0605-0 NIPPLE 1 909220-6050
Aaccora

2.28 5691-131-1806-0 PLATE, F CYL BODY 1 911311-8060
Plaque avo

2-29 5681-131-2011-0 PACKING, PLATE TO CYL BODY 1 511312-0110
Joint

2-31 5690-815-1030 -0 PIN. STRAIGHT 2 908151-0300
Goupi\le

2-32 5690-190-0822-0 BOLT, SEMS 3 901900-82lO
Vis

2-33 5690-411-0822-0 STUD, tNJ PUMP 1 904110-8220
Goujon

2-36 5690-990-2299-0 NIPPLE, ROCKER OIL FEED 1 909902-2990
RaCCOTd

2-37 5690-816-1032-0 PIN, STRAIGHT 1 908161-0320
Goupille

2 -54 5690 -960-6 53 5-0 BOLT. REAMER/L = 43 1 909606·5350
Vis

X2 ·78 mf}~~O SEAL, CRANK R, 1 909924-44900~~ 0 ~i- 01- (~/4)
5'"6 0 - q61. 0 ~ (.) Joint rc1.. ~l, 'oi, ·ff

2-81 5691-134-1809-0 PLATE, A. 1 911341-8090
Plaque sr.

2-84 5690-980-0684-0 BOLT/L '" 25 3 909800-6840
Vis

2 - 84-1 5690-191-1030.0 BOLT, SEMS 3 901911-0300
Vis

7.-84-2 5690-193-1235-0 BOLT. SEMS 2 901931-2350
Vi.

2-B6 5690-915-0510-0 WASHER, SP 3 90915-05100
Rondelle Ilein

2-87 5690-911-0510-0 NUT, REAMER BOLT 1 909110·5100
Ecrou

2·88 5690-915-0510-0 WASHER, SP/M10 1 909150-5100
Rontlelle Irein

2-93 5681-372-102.8-0 PIPE. WATER DRAIN 1 513721-0280
Conduit

2-99 5691-125-8108-0 PACKING 2. 9112.58-J080
Join'

* Aptle-pJ:~.e- f O-A" ~ -1 v.>li.. ~I Q..4( 'I ed d.oJ~~~ M-lA..J.M..-h«J.> J.W~II OQt~~1
l.jWb# oo5'ilS -

4
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Fig.3 TIMING GEAR CASE AND OTHER PARTS
Carter de distribution



Ref.No.
Ref.No.

3- 1

3- 2

3- 3

3- 4

3- 5

3 - 5-1

3 - 8

)0- 9

3-12

3-14

3-17

3-17-2

3-19

3-22

3-23

3-24

3-25

3-61

3-62

3-63

Parts No.
Pieces NO.

5681-131-1024-0

5091-132-1137-0

5691-132-2066-0

5690-190-0612-0

5690-411-0840- 0

5690-411-0820-0

5690-411-0820-0

5691-131-2046-0

~m~ '4961 !tMu

5691-132 -7045-0

5691-131-2803-0

5680-903-0015-0

5690-105-5855-0

5690-915-0508-0

5691-132-2083-0

5690.105- 587 5- 0

5690-915-0508-0

5691-252-5801-0

5691 - 2 53 - 3801 - 0

5690-009-01'>67-0

Description
Designation

CASE, TIMING GEAR
Certer de distrIbution

COVER, GEAR CASE
Couvercle

PACKING
Joint

BOLT, SEMS
VII

STUD, TACHOMETE R/MB X 40
Goujon

STUD, TACHOMETER/M8 X 20
Goulo"

STUD, Oil PUMP/MB X 20
Goujon

PACKING
Joint

SEAL/ OIL
Begue d otencheilO

POINTER, TIMING GEAR
PolnlO

PACKING
Joint

BOLT, SEMS
Vii

BOLT
VIs

WASHE R, SP/MB
RondolJe f,ein

PACKING
Joint

NUT
Ecrou

BOLT/MB X 75
Vis

WASHER, SP
Rondclte f,ein

GEAR, OIL PUMP
Pignon de pompe

SHAFT, GEAR
A~e

BEARING, BALL
Roulemenl radial

Q'ty
Quant

2

3

7

2

2

3

4

4

2

Remarks
Remarques

511311-0240

911321-1370

911322-0660

901900-6120

904110·8400

904110·8200

904110-8200

911312-0460

909924-448~di.)~~ ~2. .(tA (2/1f)
I f-O...-rek ~l, (ll . ~

911327-0450

911312-8030

509030-0150

901055-8550

909150-5080

911322.0830

909110-5080

901055-8750

909150-5080

912525-8010

912533-8010

900090-6670

i'~ ( )i >~,,-.. '

6



Fig.4 OIL PAN, CRANK CASE AND OTHER PARTS
Carter d'huile & Carter moteur
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Ref.No. Parts No. Description Q'ty Remarks
Ref.N°. Pieces NO. Designation Quant Remarques

4- 1 5681~136-0312-0 PAN, OIL ASSY 1 511360-3120
Pompa a huils

4- 3 5690-966 -2012-0 -PLUG, OIL DRAJN 2 909662-0120
PurQflur

4- 4 5690- 992 -0651- 0 - PACKING, OIL DRAIN 2 909920-6510
Joint

4- 5 5690-815 -1222 - 0 PIN. STRAIGHT 2 908151-2220
Goupille

4- 6 5681-121-5031-1 CASE, CRANK 1 511215-0311
Corter

4-17 5691-136-7603-0 PACKING, OIL PAN 1 911367-6030
Joint

4-29 5690-205-0616-0 BOLT, OIL PAN 27 902050-6160
Vis

4-30 5690·(H 5-0506-0 WASHER, SP 27 909150-5060
Rondalla froln

4-36 5081 -1 "?6 - 00 53 -1 GAUGE, OIL LEVEL ASSY 1 511760-0531
Jauge

4-37 5090-992-0609-0 PACKING, LEVEL GAUGE 1 909920-6090
Joint

4-42 5690-106 - 584 5- 0 BOLT/MS X 45 10 901065-8450
Vis

5690 -106 - 5880 - 0 BOLT/MS X ao 4 901065-8800
Vis

5690 - 9 6 0 -2 07 0 - 0 BOLT/MB X 138 3 909602-0700
Vi.

5690-960-0082-0 BOLT/Max 129 1 909600-0820
Vis

4-43 5690-915-0508-0 WASHER, SP 18 909150-5080
Rondella I,ein

4-44 5688-588-5357-0 MARK, OIL PAN 1 585885-3750
Etlquolte

,

8
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fig.5 OIL PUMP AND FIXING PARTS
Pompe a huile
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

5- 1 5691-310-0637-0 PUMP, 01 L ASBY 1 913100-6370
Pompe e hulle

5- 6 5691-312-0601-0 ROTOR SET 1 913120-6010
Rotor

5- 7 5691-312-8079-0 PINION, OIL PUMP DRIVE 1 913128-0790
Plgnon

5- 8 5690-987 -8084 - 0 PIN 1 909878-0840
Goupilia

5-10 5691-311-9609-0 SPACER, OIL PUMP 1 913119-6090
EntratollO

5-13 5691-311-3086-0 COVER, OIL PUMP 1 913113-0860
Couvorcla

5-14 5690-104- 5875-0 BOLT/M8 X 75 2 901045-8750
Vis

5-14-1 5690-105-5850-0 BOLT/MB X 60 2 901055.8500
Vis

5-15 5690-915-0508-0 WASHER, SP/MS 4 909150-5080
Rondalla Iraln

5-16 5690-916-4508-0 WASHER/MB 2 909164-5080
Rondalla

5-22 5691-314-3603-0 GAUZE, OIL STRAINER 1 913143-6030
Panolra

5-23 5691-314-1604-1 CASE, OIL STRAINER 1 913141-6041
Cortar

5-26 5690-205-0812-0 BOLT 1 902050-8120
Vis

5-27 5690-915-0508-0 WASHER, SP 1 909150-5080
Rondalla fro!"

5-41 5690.205-0825-0 BOLT. SEMS 2 902050-8250
Vis

10





Ref.No.
Ref.N°.

6- 1

6 - 2

6- 3

Parts No.
Pieces NO.

5681-151-0010-0

5681-154-0010-0

5681-156-0010-0

5691-158 -1057-0

5681 - 211 -11 19 - 0

5681-211-4119-0

5681-211-6119-0

Description
Designation

BEARING KIT, CRANK/STD
Couulnet

BEARING KIT, CRANK/O.50 US
Cou5IInijt

BEARING KIT, CRANK/1.00 US
Couuloat d'sppul

BEARING, THRUST
Rondalla

PISTON/STD
PIlton

PISTON/O,6 OS
Piston

PISTON/l.0 OS
Plllon

Q'ty
Quant

2

3

3

Remarks
Remarques

511510-0100

511540-0100

511560-0100

911581-0570

512111-.1190

512114~1190

512116-1190

3

3

3

6- 4

6 - 6

5681-212-1010-0

3-~]J-....~~.~-...-~9 _~_q-~-IL\,_.

5681-212-6010-0

56 81 - 2 21 -1 009 - 0

RING, PISTON SET/STD
Sellmenutlon

RING, PISTON SET/O.5 OS
Segmantalloo '-

RING. PISTON SET/1,O OS
Segmentatlon

PIN. PISTON
AKa do pilton

512121-0100

512124 -_~.!.QQ,,~~Y
__~-r-_,.-..-----~.-:_:::_ ...,_.__ :_,_-----

512126-0100

512211-0090

.J

6- 7

)( 6- 8

X 6- 9

t
-;< G-_IO

X 6-11

6 -13

6 -14

6 -17

6 -19

6-25

6-27

0-33

6-34

6-36

6-37

6-38

6-60

5680-958-7001-0

5681-231-0080-0

5690-815-1222 - 0

5680-980-1001-0

5691-233 -0809-0

5691-233-3036-1

5680-900-0018-1

5681-233 -6002-0

5690-803-0743-0

5691 - 2 52 - 1 042 - 0

5691-236-2019-0

5691-237 - 0807-0

5690-980.2600-0

RING, SNAP
Collot d'axe

ROD, CONN ASSY
Brelle

BUSH. SMALL END
Cousslnet

BOLT
Vis

BEARING. CONN ROD SET
Cou$slnet do biolle

CRANKSHAFT ASSY .
Vilebrcqulm

PIN'
Gouplile

BEARING. BALL
Rou)emenl. redIal

FLYWHEEL ASSY
Volant d'intorli. ensemble

GEAR, RING
Couronno

BOLT. FLYWHEE L
Vi,

WASHER
Rondalle

KEY,FEATHER
ClavOlla

GEAR, CRANK
Pignon

THROWER, OIL
Bogua d'otancheite

PULLEY, CRANK
Pauli.

BOLT, PULLEY
Vi,

Nur

6

3

3

6

3

6

512Z71-0050

512310-0080

90B] 51-2220

509801-0010

912330-809C

912333-0361

509000-0181

512336-0020

908030-7430

912521-0420

912362-0390

912370-8070

909802-6060
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces N°. Designation Quant Remarques

7- 1 5681-251-1022-0 CAMSHAFT 1 512511-0220
Arbro 0 cornel

7- 6 5690-252 -Z801 -0 GEAR, CAM 1 912522-8010
Enoronege d'ac

7 - 7 5690-800-0718-0 KEY, FEATHER 1 908000-7180
Clavetto

7 - 8 5680-900-0069-0 BOLT 1 509000-0690
Vis

7- 9 5681-251-9002 -1 WASHER. TIMING WHEEL 1 512519 -0021
Rondalla

7 -11 5691-168-1010-0 PLATE, THRUST 1 . 911681-0100
Ploque

7 -12 5690-191-0816-0 BOLT, SEMS 2 901910-8160
Vis

7 -21 5691-253-1024-0 SHAFT, IDLE GEAR 1 912531-0240
Arbre

7-22 5691-2 S2 -3080-0 GEAR 1 912523-0800
Pignon

7 -24 5681-253 -5005-0 COLLAR. THRUST 1 512535-0050
Collier

7-26 5680-900-0084-0 BOLT, SEMS 2 509000-0840
Vis

7 -31 5691-255-12')2-0 ¥o~I'~X~/eJ~l~l~r 3 912551.8020

7-32 5691-255-2801-0 VALVE. EXH 3 912552-8010
Soupapo d'echeppt

7-33 5681-256-1011-0 SPRING, VALVE 6 S12 561 - 0110
RaSlor!

7-36 5681-256-3017-0 SEAT. SPRING ASSY 6 512563-0170
Cuvette

7 -37 5691-255-9008 -0 RING. SEALING 6 912559-0080
Jain!

7-38 5681-256 - 5004-0 COLLAR. SPLIT 12 512565-0040
Arrelo;r

7 -43 5691-257-1801-0 TAPPET 6 912571-8010
Pous,o;r

7-44 5681-257-5015-0 ROD, PUSH 6 512575-0150
Tigo do culbu!cur

7 - 51 5691-261-1347-0 ARM. ROCKER ASSY 3 912611-3470
Culbuleur

7 - 51 -1 5691-261-1349-0 ARM(D), ROCKER ASSY 3 912611-3490
Culbu!eur

7 - 53 5691-261-6023-0 SCREW, ADJ 6 912616-0230
Vis

7 -54 5690-911-1508-0 NUT 6 909111-5080
Ecrou

7-56 5691-262-1127-0 SHAFT. ROCKER ARM 1 912621-1270
A~e de culbuleurs

7 -57 5691-262-6005-0 PLUG 2 912626-0050
Bouchon

7 _ 58 5691-262-8093-0 BRACKET. ROCKER SHAFT 3 912628-0930
Appui

7 -59 5690-994-0607-0 SPRING 2 909940-6070
Rellor!

7-61 5690-918-0019-0 RING. SNAP/C 2 909180-0190
Collet d'OKe

7-64 5690-105-0850-0 BOLT 4 901050-8500
Vi.

7-66 5690.-916-4508-0 WASHER 1 909164-5080
Rondene

7-67 5690-911-0508-0 NUT, ROCKER BRACKET 2 909110-5080
Ecrou

7-68 5690-916-4508-0 WASHER 2 909164-5080
Rondelle

14



Fig.1 OIL FILTER, FUEL FILTER AND FIXING PARTS
Filtre a huile & filtre a combustible
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

8- 1 5691-320-181Z-1 FILTER, OIL ASSY 1 913201-8121
Flltre a hulla

8- 2 5691-324-0804-0 CARTRIDGE 1 913240.8040
CertOliche

8- 6 5691-316-0081-0 COVER ASSY 1 913160-0810
Couvarde

8- 24 5690-992-0841-0 PACKING, O-RING 1 909920-8410
Joint

8- 28 5691-316-0068-0 VALVE, RELIEF ASSY 1 913160-0680
SOlipepo de lurprosslon

8- 29 5690-992 -0525-0 PACKING, O-RING 1 909920-5250
JoInt

8- 32 5690-009-7011-0 BALL, SAFETY VALVE 1 900097-0110
8111e

8- 33 5690-994 ·0582 - 0 SPRING, COIL 1 909940.5820
Renort

8- 34 5691-32.6 -3 011-0 CAP, VALVE SP 1 913263-0110
Bouchon

8- 70 5681-320-0016-0 FILTER. FUEL ASSY 1 513200-0160
Filtre a combultlble

8- 12 5688-781-0037-0 ELEMENT KIT, FUEL FILTER 1 587810-0370
Element flhrent

8- 73 5690-972 -0542 - 0 PACKING, ELEMENT 2 90972 0- 5420
Joint

8- 74 5691-321-3601-0 PACKING 1 913213-6010
JoInt

8- 75 5690-972-0541-0 O-R lNG, CENTE R BOLT 1 909720- 541 0
Joillt torlquo

8- 76 5690-992-0255-0 PACKING, DRAIN PLUG 1 909920-2550
Joillt

8- 77 5690-957-2014-0 PACKING. EYE JOINT 2 909572-0140
JoTnt

8- 80 5691-321-2804-0 COVER. UP FUEL FILTER 1 913212-8040
COlivercle

8- 81 5681-323-1001-0 BOLT, CENTER 1 513231-0010
Vis

8- 82 5690-965-1068-0 SEAT, SPRING 1 909651-0680
Coupello Inforleure

8- 83 5690-974-2109-0 COIL. ELEMENT SPRING 1 909742-1090
Aonoll

8- 84 5690-920-2724- 0 PLUG, FUEL DRAIN 1 909202-7240
Bouchon

8- 86 5691-326-0604-0 VALVE, FUEL OVERFLOW 1 913260 -6040
Bouohon

8- 9) 5691-975- 5018\·0 BRACKET, FUEL FILTER 1 519755-0180
~

support

8- 92 5670-980-11 03 - 0 BOLT 2 909801-1030
Vis

8- 93 5690- 915-0608-0 WASHER, SP 2 909150-6080
ROlldalla frein

8- 94 5690-916-4508-0 WASHER 2 909164-5080
Randalia

8- 96 5690-197-1035-0 BOLT, SEMS 2 901971-0350
Vis

8-100 5691-32.1-9077 -0 PACKING 1 913219-0770
Joint

8-101 5690-190-0835-0 BOLT, SEMS 3 901900-9350
Vis

8-101-1 5690-190-0845-0 BOLT/MaX 45 1 901900-8450
Vis

8-102 5688-588-5355-0 MARK, OIL FILTER CAUTION I 585885-3550
Eliqllcllc

8-103 5688-588-5359-0 .MARK, FUEL FILTER 1 585885-3590
Etlquatte
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Figo9 OIL PIPE AND OTHER PARTS
Pipe
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Ref.No. Parts No. Description Q'ty Remarks
Ref.N°. Pieces NO. Designation Quant Remarques

9- 1 5691-331-2325-0 PIPE, 01 L ASSY 1 913312-3250
Pipe

9 - 2 569 1- 331 - 233 5- 0 PIPE, 01 L ASSY 1 913312-3350
Pipe

9 - 3 5690-990 -61 0 5-1 BOLT. JOINT 1 909906-1051
Vii

9- 4 5690-992-0900-0 PACKING 2 909920-9000
Joint

9- 6 5690-205-0814-0 BOLT 1 902050-814U
Vi,

9 - ? 5690-915-0508-0 WASHER, SP 1 909150-5080
Rondelle Irein

,
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

10- 1 5681-361-0076-1 PUMP, WATER ASSY 1 513610-0761
Pumpo Beau

10- 6 5681-363-1005-0 BEARING UNIT 1 513631-0050
Rondolla

10- 7 5690-981-4014-0 SCREW, SET 1 909814-0141
Vi,

10- 8 5690-915-0508-0 WASHER, SP 1 909150-5080
Roodalla Irolo

10- 9 5691-363 -9001-0 THROWER, BEARING UNIT 1 913639-0010
Rondella

10-11 5681-362,-0005-0 SEAL UNIT ASSY 1 513620-0050
Joint

10-12 5691-362-1076-0 IMPELLER 1 913621-0760
Rotor

10-13 5681-364-2.016-0 FAN, CENTER 1 513642-0160
Moveu

10-16 569 1- 361 -2.0 53 - 0 COVER, WATER PUMP BODY 1 913612-0530
Couv8rcle

10-17 5691-361-3607-0 PACKING 1 913613-6070
Joint

10-18 5690-309-0816-0 SCREW, THROTTLE 1 903090-8160
Vi,

10-31 5691-361-41')43-0 PACKING 1 913614.0430
JOIOI

10-33-2 5680 -900-0088- 0 BOl.T 4 50900-0880
Vis

10-33-3 5680-900-0089-0 BOLT 1 509000-0890
Vi.

10-33-4 5690-105-6055-0 BOLT/M10 X 55 1 901056-0550
Vis

10-34 5690-915-0510-0 WASHER, SP/M10 1 909150-5100
Rondelle !raln

10-41 5691-367-5804-0 PLATE, FAN BELT ADJ 1 913675.8040
Elrler

10·50 5691-364-1624-0 PULLEY, FAN 1 913641-6240
Poulie

10- 51 5691-364-2078-0 SPACER, FAN 1 913642-0780
Poulie

10- 54 5681-366-0234-0 BLADE, UP 1 513660-2340
Vonlilateur

10-59 5690 -1 05- 5650-0 BOLT/M6 X 50 4 901055-6500
Vi.

10-61 5690-915-0506-0 WASHER, SP 4 909150-5060
Randall. frein

10-64 5681-36'7-1040-0 BELT, COOLING FAN/973 1 513671-0400
Comrols

10-71 5691-371-3064-1 PIPE, WATER OUTLET 1 913713-0641
Pipe

10-72 5681-377-0022-1 THERMOSTAT 1 513770-0221
Thormouat

10-76 5680-963-7013-0 PACKING 1 509637-0130
Joint

10-77 5690-191-0828-0 BOLT, SEMS 2 901910-8280
VI,

10-79 5690-966-1005-0 PLUG 2 909661-0050
Bouchon

10-81 5690 -9 57 -1316··0 PACKING
,

2 909571-3160
Joint

10-90 5681-371-6028-0 HOUSING, THERMOSTAT 1 513716-0280
Carc.~se

10-91 5681-374-3021 -0 PACKING 1 513743-0210
Joint

10-92 5690-190-0820-0 BOLT, SEMS/MB X 20 2 901900-8200
Vi,

10-92-1 5690-190-0822-0 BOLT, SEMS/MB X 22 2 901900-8220
Vi,

10-93 5691 - 372 - 113 4- 1 HOSE, BY·PASS/RUBBER 1 913721-1341
Durit

10-94 5690-991-5644-1 CLIP, HOSE 2 909915-6441
Collie,

20



Fig.11 AIR INTAKE AND EXHAUST SYSTEM
Pipe dJadmission & echappment
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

11- 1 5681-411-1003-2 MANIFOLD. INLET 1 514111-0032
Manifold

11- 3 5690-410-0848-0 STUD 2 904100-8480
Goulon

11-20 5681-414 -1006-0 MANIFOLD, EXH 1 514141-0060
ManIfold

11-21 5690-411-0830-0 STUD, EXH MANIFOLD 4 904110-8300
Goulon

11-46 5691-414-6090-0 GASKET, MANIFOLD 1 914146-0900
Joint

11-48 5690-916 -4508-0 WASHER 1 909164-5080
Randalia

11-49 5690-915-0508-0 WASHER, SP 1 909150-5080
Rondalla freln

11- 52 5690-196-0835-0 BOLT/MB X 35 6 901960-8350
Vis

11 - 52-1 5690-104- 5895-0 BOLT/MB X 95 1 901045-8950
Vis

11-66 5691-432-0652-1 SHUTTER, INTAKE ASSY 1 914320-6521
Valat

11-76 5680-963 -7015- 0 PACKING 2 509637-0150
Joint

11-77 5690-911-0508-0 NUT 2 909110-5080
ECfOU

11-78 5690-915-0508-0 WASHER. SP 2 909150-5080
Rondallo froln

11 -79 5690-994-2600-0 SPRING, SHUTTER RETURN 1 909942-6000
ROSlort

11 -81 5690-916 -4 508 - 0 WASHER 2 909164-5080
Rondollo

11-84 5691-433-4640-0 EYE. SPRING 1 914334-6400
Crochet

11 -87 5690-915-0506-0 WASHER, SP 1 909150-5060
Rondell. Iroln

11-88 5690-204-0610-0 BOLT/SPRING EYE 1 902050-6100
Vis

11 - 91 5699-344-0612-0 SCREW 1 993440-6120
Vis

11-92 5681-431-9100-0 CLIP, SHUTTER CABLE 1 514319-1000
Attacho
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Fig.12 FUEL SYSTEM
Systeme d'alimentation
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

12- 2 5681-531-1006-0 NOZZLE 3 515311-0060
InjecteuT

12- 3 5681-533-0003-0 HOLDER, NOZZLE 3 515330-0030
Porte Injecteu,

12- 6 5691-531-5027 -0 SHIELD, HEAT 3 915315-0270
COl/verela

12- 7 5691-531-5026-0 WASHER, NOZZLE HOLDER 3 915315-0260
Randalia

12- 8 5691-531-5028-0 WASHER, HEAT SHIELD 3 915315-0280
Rondella

12~ 9 5691-531-5074-0 WASHER, CORRUGATED 3 915315-0740
Rondalla

12 -15 5691-542-1612-0 ~l~d~ltINJ ASSY/NO.1 1 915421-6120

12-16 5691-542-1613-0 PIPE, INJ ASSY/NO.2 1 915421-6130
Conduit

12 -17 5691-542-1614-0 PIPE, INJ ASSY/NO.3 1 915421-6140
Conduit

12-19 5691-541-9072-0 CLIP ASSY 2 915419-0720
Serra tuba

5690-980-2539-0 -SCREW 2 909802-5390
Vis

5690-915-0505-0 -WASHER, SP 2- 909150-5050
Randalia Ira1n

12-21 5681 - 541 - 10 58 - 0 PIPE, FUE L ASSY 1 515411-0580
Conduit

12-22 5681 - 541 -1 0 S9 - 0 PIPE, FUEL ASSY 1 515411-0590
Conoult

lZ-23 5690-990-6325-1 BOLT, JOINT 2 909906 -32 51
Vis

1Z~24 5690-957-2014-0 PACKING, SOLT 4 909572-0140
Joint

12-27 5690-991-3846-0 b~~d~ltVINYL 1 909913-8460

12 -31 5681-541-1257-0 PIPE, LEAK OFF FUEL 1 515411-2570
Conduit

12 -32 5690-990-6314-1 BOLT, JOINT 1 909906-3141
Vis

1·2-33 5690-957-1408-0 PACKING, PIPE JOINT 2 909571-4080
Joint

12-36 5681-541-1223-0 JOINT, FUEL INLET EYE ASSY 2 515411-2230
Conduit

12-100 5690-970-7130-0 JOINT, EYE 1 909707-1300
Dolss..au
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Fig.13 ENGINE FOOT, HANGER AND FIXING PARTS
Support &crochet
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

13-11 5691-971-1601-0 BRACKET,GENERATOR 1 919711-6010
Support

13-13 5690-191-1020-0 BOLT 4 901911-0200
VI.

13-30 5690-915-0512 -0 WASHER, SP 2. 909150-5120
Rondello fraln

13-31 5690-912-0412-0 NUT 2 909120-4120
Eo:rou

13-33 5690-916-0512-0 WASHER 2 909160-5120
Rondel1e

13-34 5690-165-6245-0 BOLT 2 901656-24S0
VI.

13-36 5690.191-0830.0 BOLT 2. 901910.8300
VII

13-37 5690-191-0820-0 BOLT 1 901910-8200
VI.

13-38 5690-916-4708-0 WASHER 1 909164-7080
Rondolle

13-40 5690-911-0509-0 NUT/M8 2 909110-5080
Ecrou

13-41 5681··177 -7004-0 ~r~~~ER, ENGINE F. 1 511777 -0040

13-41-1 5691-177-7152-1 HANGER, ENGINE R. 1 911 777 -1 521
Crochal

13-42 5690-205-0818-0 ~OLT 2. 902050-8180
I.

13-43 5690-915-0508-0 WASHER, SP/MB 2. 909150.5080
RondoUe freln

13-51 5681-131-9056-0 PACKING 1 511319-0560
Joint

13-52 5690-105-5870-0 BOLT 1 901055-8700
VI.

13 - 52-1 5690-105- 5855-0 BOLT/M8 X 55 1 901055-8550
VI.

13-52-4 5680-903 -0015- 0 BOLT 3 509030-0150
Vis

13-53 5690-911-0508-0 NUT 1 909110-5080
Ecrou

13-55 5690-915-0508-0 WASHER, SP/MB 3 909150-5080
RondaUo froln

26



Fig.14 INJECTION PUMP AND OTHER PARTS
Pompe d'injection
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

14- 5 5681-560-0645 .. 1 ~o~~tJ'I~~~~~TI ON ASSY 1 515600-6451 See Fig. 17

14-15 5681-572-0110-1 GOVERNOR 1 51512.0-1101 See Fig. 18
Regulateur

14-20 5681-575-0004-0 PUMP, FEED 1 515750-0040 See Fig. 19
Pompa amaIn

14-38 5681-975-1003-0 BRACKET, INJ PUMP 1 519751-0030
Support

14-40 5690-992 -0576 - 0 PACKING, tNJ PUMP 1 909920-5760
Joint

14-42 5681-252-4037-0 GEAR, INJ PUMP 1 512524-0370
PIgnan

14-49 5681-253-9001-0 ADAPTER, TACHOMETER 1 512539-0010
Arbra d'll1dlcateur

14-50 5685-588-5362-0 MARK, tNJ PUMP CAUTION 1 585885-3620
EtiquaHa
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Fig.15 ELECTRICAL PARTS
Equipmen t elec trique

2

I
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ReLNo. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

15- 1 5698-210-0608-1 STARTER ASSY/12V 1 982100-6081 See Fig. 20
Demarraur

15- 2 5688-120-0273-0 GENERATOR ASSY /12V·lOA 1 581200-2730 See Fig. 21
Dvnamo

15-2a 5688-120-0272-0 GENERATOR ASSY/12V·20A 1 581200-2720 See Fig. 21A
Dynamo

15- 4 5698-225-0113 -0 REGU LATOR/12V 1 982253-1130
Regulataur de lendon

15 - 7 5688-241-0012-1 SWITCH, OIL PRESS WARNING 1 582410-0121
lnterrupteur

15-12 5698-251-1978 - 0 PLUG, GLOW/SHEATHED TYPE 3 982511-9780
Bougie a Ineendelcene

15-14 5698-253-0101-0 CONTROL, RESISTANCE 1 982530-1010
Conlfoleur

15-23 5691-973-2075-0 CONNECTOR 1 919732-0750
Jonelion

28
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Fig.16 ENGINE ACCESSORY PARTS
lndicateur de vitesse



Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

16-50 5681-931-0002-0 DRIVE, TACHOMETER ASSY 1 519310-0020
Indlcateur de vltaue

16-55 5680-962 -3003 - 0 PACKING, TACHOMETER DRIVE 1 509623-0030
JoInt

16 w 68 5690-911-0408.0 NUT 2 909110-4080
Ecrou

16-69 5690-915-0508-0 WASHER, SP 2 909150-5080
Rondelle freln

30



Fig.17 INJECTION PUMP; PROPER
Pompe d'injection
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

17· 0-1 5681-560M0645.0 PUMP INJ ASSY 1 515600-6451
Pompe IhnJection

17- 5 5681-561-1032-0 HOUSING, PUMP ASSY 1 515611-0320
Corp. ds pomps

17-15 5698-HI-5115-0 STUD, HOUSING 3 981215-1150
Oculon

17-16 5698-123-5017-0 ADAPTER, HOUSING 1 981235-0170
VI. d'ellmuntatlon

17-18 5641.561-9024-0 BOLT, HOUSING 1 115619-0240
VI.

17-19 5641-561-9024-0 BOLT, HOUSING 1 115619-0240
VI.

17 -20 5641-563-9008-0 GASKET, HOUSING BOLT 1 115639 -OO~O
Joint

17-21 5641-563-9008-0 Sl~~KET, HOUSING BOLT 1 115639-0080

17 -22 5698-121-3206-0 COVER, HOUSING SIDE 1 981213-2060
Couvercle

17-23 5698-121-5330-0 SCREW 2 981215-3300
VI5

17-24 5698-121-5180-0 GASKET, SCREW 2 9812.15-1380
Joint

17-25 5698-121-1532-0 GAUGE, LEVEL 1 981211- 5320
Jeugu

17-27 5641-561-9004-0 WASHER, SP 3 115619-0040
Rondalle fraln ,

17-28 5641- 572 -9006-0 NUT 3 115729-0060
Ecrou

17-29 5640-962 -3013-0 O-RING 1 109623-0130
JoInt torlllUD

17-31 5698-123-3104-0 PLUNGER ASSY 3 981233-1040
Corps do clape!

17-32 5698-124-3101-0 VALVE, DEL 3 981243-1010
Crapot de rafouloment

17-34 5698-124-1303 - 0 SPRING, DEL VALVE 3 981241-3030
Rauort

17 -35 5698-124 - 5014- 0 GASKET, DE L VALVE 3 981245-0140
Joint

17-36 5698-124-1406-0 HOLDER/ DEL VALVE 3 981241-4060
Reccord d'lnJection

17-43 5641-562-2001-0 TAPPET ASSY 3 115622 -001 0
Poulsoir

17-44 5698-841-0265-0 NUT, TAPPET 3 988410-2650
Ecrou

17-45 5698-122-1220-0 PIN, TAPPET 3 981221-2200
Goupille

17-46 5698-122-1209-0 BOLT, TAPPET 3 981221-2090
Vis

17-47 5641- 562-2003-0 ROLLER, TAPPET 3 115622 -0030
Rouleau

17-48 5641-562-9001-0 BUSH, TAPPET 3 115629-0010
Coullinet

17-49 5698-122-1225-0 GUIDE, TAPPET 3 981221-2250
DaIgle de pouuolr

17 -57 5698-123 -1404-0 SPRING, PLUNGER 3 9812.31-4040
Ra~ort

17-58 5698-123-5015-0 SEAT, PLUNGER SP 3 Q81235-0150
Coupelle superleura

17 -59 5698-123 - 5016-0 SEAT, PLUNGER SP 3 981235-0160
Coupelle Inlerlame

17 -60 5698 -122 - 5058- 0 SLEEVE, PLUNGER CONTROL 3 981225-0580
MenchaR

17 -61 5698-122 - 5057 - 0 PINION, CONTROL SLEEVE 3 981225-0570
Pillnon de debit

17-62 5698-123-5003-0 SCREW, PINION 3 981235-0030
Vis

17-66 5698-121-5336-0 RACK, CONTROL 1 981215-3360
Cremallore

16-67 5641-563-9003-0 SCREW, CONTROL RACK 1 115639 -0030
Vis

17-75 5698-122-3106-0 SHAFT, CAM 1 981223-1060
Arbre a camas

17-76 5690-009-0233-0 BEARING, BALL 1 900090-2330
Roulament redial

17-77 5690-009-0066-0 BEARING, BALL 1 900090-0660
Roulement redial
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

17- 82 5698-122-5059-0 RING, CAMSHAFT 1 981225-0590
AnneBu

17- 83 5698-122-5045-0 RING, SIDE 1 981225-0450
AnnBBU

17- 90 5698-122-5041-0 SEAL OIL 1 981225-0410
81ll1ue d/etBncheite

17- 93 5698 -121-3207-0 HOUSING, COVER 1 981213-2070
Cou~elcle

17- 95 568 1- 561 - 90 53 - 0 BOLT 4 515619-0530
VII

17-108 5698 -132 - 5301-0 KEY, WOODRUFF 1 981325-3010
Cl8~ette

17-111 5698-132-5301-0 BOLT, JOINT 1 909906-3250
VII

17-113 5641-575-9001-0 PACKING 2 115759-0010
Julnt

17-119 5698-12.1- 5061-0 BREATHER, AIR 1 981215-0610
ClspelS sIr

17-121 5641-563-9008-0 GASKET 1 115639-0080
Ju(nt

17-145 5698-121-5146-0 BOLT, JOINT 1 981215-1460
VII

17-146 5698 -139-1507-0 EYE, OVER FLOW 1 981391-5070
Truu

17-147 5698-139-1703-0 GASKET 1 981391-7030
Joint

17-150 5681- 572 -9002-0 PLUG, TAPPET 1 515729-0020
8ouchon

17 -1 51 5698-121-5078-0 PLUG, TAPPET 2 981215-0780
Buuchun

17-152 5698-121-5004-0 PLUG, TAPPET 2 981215-0040
Souchon

17 -153 5641-563-9009-0 GASKET, PLUG 2 115639-0090
Jolnl

17-162 5690-916-0610-0 WASHER 4 909160-6100
Rondelle

17-163 5698-841-0222 -0 WASHER, SP 4 988410-2220
Rondene

17 -164 5681- 563 -9002-0 NUT 4 515639-0020
Emou
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Fig.18 GOVERNOR (MECHANICAL)i INJECTION
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

18- Owl 5681-572-0110-1 GOVERNOR ASSY 1 515720M1101
Rll1Iuleleur

18- S 5681-572-1007-0 HOUSING, GOVERNOR 1 51S721M0070
C6rassa

18- 7 5698-139-1608-0 PLUG, HOUSING 1 981391-6080
Douchon

18- 8 5698-131-5062-0 GASKET, PLUG 1 981315M0620
Joint

IS- 9 5698-131-5214-0 BREATHER, AIR 1 981315-2140
Clepet 8 air

18-10 5641- 563 -9008-0 GASKET, AIR BREATHER 1 115639 -OOSO
JoInt

18-11 5698-13Z-6124-0 PLUG, HOUSING 1 981326-1240
Bouchon

18-13 5698-131-5065-0 ADAPTE R, HOUSING 1 981315-0650
Aeccord

18-14 5690-190-0818-0 BOLT 1 901900·8180
Vi.

18-15 5698-132-5397-0 PLATE, HOUSING 1 981325-3970
PlaquD

18-18 5698-132-5200-0 SCREW 1 981325-2000
Vis

18-19 5698-132-5';;37-0 NUT, LOCK 2 981325-2370
Ecrou

18-26 5698-132-5182-0 SCREW 1 981325-1820
Vis

18-27 5698-132-6112-0 NUT 1 981326-1120
Ecrou

18-30 5681-572-1008-0 COVE R, GOVERNOR 1 51 5721- 0080
Couvarc!e

18-36 5698 -139 -11 08-0 SCREW 1 981391-1080
Vis

18-40 5698 -13Z -1189-0 COVER 1 981321-1890
Couverc!e

18-41 5681 - 572 - 9113 - 0 GAUGE, LEVE L 1 515729-1130
Jeuge

18-42 5698-139-1907 -0 O-RING 1 981391-9070
Joint tor/que

18-47 5698 -123 - 5034-0 CAP 1 981235-0340
(Iouchon

18-50 5698-132-1310-0 FLYWEIGHT ASSY 1 981321-1100
Messetotle

18-52 5698-132 - 5301- 0 KEY, WOODRUFF 1 981325-3010
Clavette

18-54 5698-841-0200-0 NUT, FLYWEIGHT 1 988410-2000
Ecrou

18-58 5670-009-0229-0 BEARING, FLYWEIGHT 1 900090-2290
Routoment rodial

18-63 5698-132 -2Z82 - 0 SPRING, GOVERNOR 1 981322-2820
Reuort

18-64 5698-13l-1660~O SPRING, LINK 1 981321-6600
Ressor!

18-6"7 5641-572.-3020-0 CAPSULE, SPRING 1 115723 -0200
CopllIle

18 -68 5698-139-3204-0 NUT 1 981393-2040
Ecrou

18-69 5641-563-9008-0 GASKET, SP CAPSULE 1 115639-0080
Joint

18 -70 5698-132-5112-0 NUT, CAP 1 981325-1120
Ecrou

18-73 5681 - 572 - 36 14 - 0 CAPSULE, SPRING 1 515723-6110
Capsule

18-74 5690-081-3023-0 NUT, SP CAPSU LE 1 <)00813-0230
Ecrou

18-77 5698-132 -1721-0 LEVER, SWIVEL 1 981321-7210
Levior

18 -81 5698-132 -1205-0 O-RING 2 981321-2050
Joint torlquo

18-83 5698-132-1220-0 SEAL, OIL 1 981321-2200
BeQue d'otancholto

18-84 5698-132-5173-0 SHIM 1 981325-1730
Colo

18-85 5698-132-5097-0
§!i'e

IM AR 981325-0970

18-86 5698-132-5318-0 PLUG 1 981325-3180
Bouchon
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

18~ 88 5698 -132 - 5030- 0 KEY, WOODRUFF 1 981325~0300
ClllVelte

18- 89 5698-139-1307-0 COLLAR, SWIVEL LEVER 1 981391-3070
Collier

18- 90 5698-132-5488-0 WASHER, SWIVEL LEVER AR 981325-4880
Rondelle

18- 94 5098-132-1705-0 LEVER, FLOATING 1 981321-7050
Levier

18- 95 5698-132 - 5181-0 SHIM 2 981325-1810
Cela

18- 96 5698-131-5191-0 PIN, SPLIT 1 981315-1910
(loupille fondue

18-100 5698-132-1713-0 LINK 1 9BI3l1-7130
Chelnon

18-103 5698-132 - 5062-0 PIN 1 981325-0620
Coupille

18-104 5641-572-5021-0 LEVER, SWIVEL 1 115725-0210
Levier

18-115 5698-122-5019-0 g~~~/o~~c~elta 1 981225-0190

IB-116 5691- 572 -9001-0 GASKET 1 915729-0010
Joint

18-117 5691- 572 -90.:>2-0 GASKET 1 915729-0020
JoInt
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Fig.19 FEED PUMP
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

19- 0-1 5681- 575- 0004 - 0 PUMP, FEED ASSY 1 515750-0040
Pompa 611montalre

19- 5 5681·575-100Z-0 HOUSING, FEED PUMP 1 515751-0020
Cerelle

19- 9 5698-135-1205-0 PISTON 1 981351-2050
Pillan

19 -10 5698-135-1303-0 SPRING, PISTON 1 981351-3030
RenOr!

19 -11 5698-135 - 5023-0 PLUG, SP PISTON 1 981355-0230
Bouchan

19-1Z 5698-135-5035-0 GASKET, PLUG 1 981355-0350
Joint

19-14 5681-575-4001-0 TAPPET ASSY 1 515754-0010
Pousloir

19-16 5698-135-1403-0 ROllER, TAPPET 1 981351-4030
Rouleau

19 -17 5698-13 5-1310-0 PIN, TAPPET 1 981351-4100
Goupille

19-18 5641- 57 5-9002-0 GUIDE, TAPPET 2 115759 -0020
Daigle de pouslOir

19-26 5698-135-1602-0 VALVE, CHECK 2 981351-6020
vulvo

19-27 5698-135- 50:Q-O GASKET, CHECK VALVE 1 981355-0310
Join!

19-28 5698-13 5-1702 - 0 SPRING, CHECK VALVE 2 981351-7020
Reslort

19-31 5698-135-5076-0 BOLT, JOINT 1 981355-0760
ViI

19-32 5690-990-6325-0 BOLT, JOINT 1 909906-3250
Vis

19-33 5641- 57 5-9001- 0 PACKING, JOINT BOLT 4 115759-0010
Joint

19-35 5641-575-9003-0 ADAPTER, CHECK VALVE 1 115759 -0030
Reccord

19-40 5640-962 -3016-0 O·RING 1 109623-0160
JoInt lorique

19-42 5698-135-5025-0 RING, SNAP 1 981355-0250
Collet d'oxe

19-44 5698-135-2104-0 PUMP, PRIMING 1 981352-1040
Pompe
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Fig.20 STARTER
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

20- 0-1 5698-210.0608.0 STARTEA/12V-1.8KW 1 982100·6080
Dem.neUI

20- 0-1 5698-210-0608~1 STARTE R/12V-1.8KW 1 982100-6081 @ ENO. 536659 "-'
a Dem.rraur

20- b 5698.212.3104-0 ARMATURE 1 982123-1040
Indult

20- 8 5688 -112-8026-0 STOPPER, PINION 1 581128-0260
Butes

20- 18 5688·112-8028-0 WASHER, ADJ 2 581128 -0280
Rondelle

20- 23 5698-211-1298-0 COIL, FIELD 1 982111-2980
Inducteur

20- 24 5688-112-9024-0 SCREW, SET 4 581129-0240
Vis

20- 30 5698-211-6149-0 COVER R. ASSY 1 982116-1490
Ceee du cohee te ur

20- 31 5698-211-3901-0 COVER,R 1 982113-9010
Capot de fermeture

20- 32 5698-211-5433~0 METAL,R .. 1 982115-4330
Collier

20- 35 5698-211-1731-0 SPRING. BRUSH 4 982111-7310
RlllSort

20- 37 5698-211-1654 -0 BRUSH· 4 982111-6540
Balal

20- 50 5698~212 -6107-0 BRACKET, CENTER ASSY 1 982126-1070
Cage do bendix

20- 52 5698-212-6108-0 METAL, CENTER 1 982126-1080
Colllar

20- 55 5698-212-3204-0 CLUTCH, PINION ASSY 1 982123-2040
Roua libra a rouleaux

20- b5 5698-211-1384-0 CASE, GEAR ASSY 1 982111-3840
Carter

20- 66 5698.211-5433-0 METAL, F 1 982115-4330
Collier

20- 77 5688-112-9021-0 PIN, SHIFT LEVER 1 581129-0210
Vis

20- 80 5698-215-0503-0 SWITCH, MAGNETIC ASSY I 982150·5030
r'-

Contileteur

20- 80a 5698-215- 0503-1 SWITCH, MAGNETIC ASSY 1 982150-5031 @ ENO. ~6.659---
Contacteur. "

~ ..~,-
20- B5 5698~211-6120-0 BOLT, THROUGH 2 982116-1200

Vis

20-104 5698~215-5307-0 PACKING 1 982155-3070
Joint

20-105 5698-211-5362-0 O-RING 1 982115-3620
Joint torlqUQ

20 -1 07 5688-112-9022-0 PACKING 4 581129-0220
Joint

20-111 5688-112-9023-0 O·RING 1 581129-0230
Joint to,lqUQ
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Fig.21 GENERATOR (12V-l0A)
Dynamo

Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

21-0-1 5688-120-0273-0 GENERATOR/12V·10A 1 581200-2730
Dv"amo

21- 5 5698-222-3109-0 ROTOR ASSY 1 982223-1090
Rotor

21-20 5698-223-1109-0 STATOR ASSY 1 982231-1090
S\alor

21-25 5688-111-5012-0 ~OVEA, R. ASSY 1 581115-0120
lasque avo

21-27 5688-121-9005-0 RECTIFIER ASSY 1 581219-0050
Plll1lue a diodes

21- 31 5698-221-5926-0 HOLDER,BRUSH 1 982215-9260
I'or\e ba'ais

21-33 5648 - 12 1- 500 5- 0 BRUSH 2 181215-0050
Balai

21-41 5688-121-9006-0 TERMINAL ASSY 1 581219-0060
Fnisceau

21- 51 5698-223-1307 -0 COVER, F. 1 982231-3070
Flasquo ar.

21-75 5698-223-3208-0 PULLEY ASSY 1 982233-2080
Poulie

21-90 5698-223-5060-0 BOLT, THROUGH 2 982235-0600
Vis

43



Fig.21A GENERATOR( 12V... 20A)
Dynamo
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Desig-nation Quant Remarques

21A- 0-1 5688 -120 -0272-0 GENERATOR/12A - 20A 1 581200-2720
Dynamo

21A- 5 5688-122 -1030-0 ROTOR ASSY 1 581221-0300
Rotor

21A-20 5688-121-10Z4-0 STATOR ASSY 1 5812.11-0240
Stator

21A-25 5688-1Z1-4033-0 COVER, R. ASSY 1 581214-0330
Flasquo 1lV.

21A-27 5698-223-1619-0 RECTIFIER ASSY 1 982231-6190
Plaqua D dlodo.

21A-30 5688-121-5008-0 BRUSH & HOLDER ASSY 1 581215-0080
Belei

21A-39 5688-121-8009-0 COVER, RECTIFIER 1 581218-0090
Supporl da polier

21A - 50 5698-223-1308-0 COVER, F. ASSY 1 982231-3080
Flasque ar.

ZIA-75 5688-122-2032-0 PULLEY ASSY 1 581222-0320
Poulle

2.1A-80 5698-223-5074-0 NUT, PU LLEY ASSY 1 982235-0740
Earou

ZlA-90 5698 -2.23 - 5072-0 BOLT, THROUGH 2 982235-0720
Vis

21A-90-1 5688-122-9042-0 BOLT, THROUGH 1 581229-0420
Vis
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Fig.22 RADIATOR
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No. Pieces NO. Designation.
Model & Quant Remarquess D F·U F·DU LF·DU

22- 1 143~r151r2101-0 RADIATOR ASSY 1 1 1 1 1
Redialaur camp!et

22 - 2 1431-151-2120-0 • CAP 1 1 1 1 1
Ooucllon do ,adiateur

22- 3 1424-101-2030-0 • PLUG 1 1 1 1 1
Robinet do vldango

22- 4 14 24 - 10 1- 2 040 - 0 • PACKING 1 1 1 1 1
Joint de vidanga

22- 5 1431-151-2130-0 • NET 1 1 1 1 1
FiJet

22- 6 1422-151-2120-0 • PLATE CAUTION 1 1 1 1 1
EtIQuette

22- 7 1424-101-0020-0 HOSE, RADIATOR LW 1 1 1 1 r
Ourite d'oau

22- B 1424 -10 1- 0030-0 HOSE, RADIATOR UP 1 1 1 1 1
Durilo d'eau

22- 9 1424-101-0040-0 CUP/45 1 1 1 1 1
Coli lor

22-10 1424-101-0050-0 CLIP/42 3 3 3 3 3
Coillor

22 -11 1423-101-0060-0 THERMOMETER 1 1 1 1 1
Thormomotr" f H002541-'

22-11a 1431-152-2500-0 I THERMOMETE R 1 1 1 1 1 ® D #101309 ~
Tho,momelm F #004499 ~



Figo23 INTAKE SYSTEM
Fil tre a air
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No. Pieces NO. Designation
Model & Quant Remarquess D F-U F·DU L~~DU

23- 1 1431-151-2300-0 CLEANER, AIR ASSY 1 1 1 1 1
Filtre a air

23~ 2 1431-151-2500-0 • ELEMENT ASSY/PAPER 1 1 1 1 1
Cantoucho

23- 3 1416-101-0110-0 • PACKI NG ASSY 1 1 1 1 1
Joint

23- 4 1423-101-0040-0 • BOLT, WING/M10. 1 1 1 1 1
Vis a oroille.

23- 5 1416 -1 01- 007 0-0 • BAND ASSY 1 1 1 1 1
Ilonde

23- 6 1416-101-0140-0 • O-RING 1 1 1 1 1
JoTnt torique

23- 7 1416-101-0120-0 • PAN, DUST ASSY 1 1 1 1 1
Casserole

23- 8 1416-101-0130-0 • DIVIDER ASSY 1 1 1 1 1
Dlvlseur

23- 9 1422-152-2310-0 • PAPER, CAUTION (A) 1 1 1 1 1
Etiquette A

23 -1 0 1422-152-2210-0 • PAPE R, CAUTION (8) 1 1 1 1 1
Etiquette B

23-11 1422 -152- 2 320-0 • PAPER, CAUTION (C) 1 1 1 1 1
Eliquetle C

23-12 1421-101-0130-0 BOLT, WING 1 1 1 1 1
Vis a meilles

23-13 V401-160-0080-0 WASHER, SP/M8 1 1 1 1 1
Rondella Ilcin

23-14 1423-602-4001-0 BRACKET 1 1 1 1 1
SupPOIl

23-15 V201-260- 8020- 0 BOLT/M8 X 20 2 2 2 2 2
Vi'

23-16 V401-160-0080-0 WASHER, SP/M8 2 2 2 2 2
Randelle Imin

23 -17 VZ 01-26 0- 8020- 0 BOLT/M8 X 20 4 4 4 4 4
Vi'

23-18 V401-160-0080-0 WASHER, SP/M8 4 4 4 4 4
Rondelle Irein

23-19 1421-602-0080-0 CUSHION, C/RUBBER 2 2 2 2 2
Silonrbloc

23-20 1431-151-2600-0 CLEANER, AIR ASSY 1 1 1 1 1

23-21 1422-152-2210-0 • PAPER, CAUTION B 1 1 1 1 1

23-22 1431-151-2800-0 • ELEMENT ASSY/PAPER 1 1 1 1 1

23-23 1422-152-2310-0 • PAPER, CAUTION A 1 1 1 1 1

23-24 1422-152-2320-0 • PAPER, CAUTION C 1 1 1 1 1 ©{~
/1002731-
/1005655---

23 -2 5 1431-151-2900-0 • PAN, DUST ASSY 1 1 1 1 1

23-26 1431-151-3000-0 • DIVIDER ASSY 1 1 1 1 1

23-27 1423-101-0040-0 • BOLT, WING ASSY 1 1 1 1 1

23-28 1416-101-0110-0 • PACKING ASSY 1 1 1 1 1
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Fig.24 EXHAUST AND INTAKE SYSTEM
.Silencieux et tuyau d'echappement
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Ref.No. Parts No. Description Model & Q'ty Remarks
Ref.No, Pieces NO. Designation

Model & Quant Remarquess D }C·D F·DU LF·DU

24- 1 1425-101-0010-0 PIPE, EXH. 1 1 1 1 ]
Plpa d'cchappement

24- 2 1415-101-0180-0 GASKET 1 1 1 1 1
Joint

21- 3 V 303 -260- 0080- 0 NUT/M8 4 4 4 4 4
Ecro\l

24- 4 V 305 -26 0- 0080- 0 NUT/M8 4 4 4 4 4
Ecrou

24- 5 1431-151-2200-0 MUFFLER 1 1 1 1 1
Silencieux

24- 6 1421-101-0030-0 PIPE, TAllL 1 1 1 1 1
Tube d'ochnppement

24- 7 1431-101-0020-0 CLAMP, MUFFLER 2 2 2 2 2
Auacha

24- 8 V201-261-0070-0 BOLT/M1O X 70 2 2 2 2 2
Vis

24- 9 V413-160-0100-0 WASHER/M10 4 4 4 4 4
Randalia

24-10 V401-160-0100-0 WASHER, SP/M10 2 2 2 2 2
Rondella 'rcln

24-11 V 3 00 -260- 0 100- 0 NUT/M10 2 2 2 2 2
Ecro\l

24-12 1423-101-0030-0 PIPE/RUBBE R 1 1 1 1 1
Dudt

24-13 1415-101-0400-0 CLIP, C 2 2 2 2 2
Collier

24-14 1425-101-1000-0 PIPE, INLET 1 1 1 1 1
Pipa (/'admi$$ion

24-15 1415-101-0100-0 CUSHION, RADAIATOR 4 4 4 4 4
Silentbloc

24-16 1421-101-0010-0 BOLT/M10 X 42 2 2 2 2 2
Vis

24-17 V413-160-0120-0 WASHEA/M12 2 2 2 2 2
Rond.lle

24-18 13 05 - 241- 0010-0 PIN, HAm 2 2 2 2 2
Altecha beta

24-19 1425-101-0020-0 HOSE, DRAIN 1 1 1 1 1
conduit oxpansion l

24-20 1417-102-0050-0 BAND, HOSE 2 2 2 2 2
Collicr

24-21 1427 - 932 - 003 0-0 TAG, CAUTION 1 1 1 1 1
Etiquette

1431-651.686.930.935·938 52
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Fig.25 BONNET
Carenage
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No. Pieces N°. Designation
Model & Quant Remarquess D 1(1·U F·DU ""~DU

25- 1 1425-601-1000-1 BONNET 1 1 1 1 1
Cepdt du motaur

25- 2 1431-938-0011-0 MARK, OIL 1 1 1 1 1 English
Etiquallo

25- 2a 1431-938-0012-0 MARK, OIL 1 1 1 1 1 ® English
Etlquaua

25- 2. -1 1431-935-0010-0 MARK, OIL 1 1 1 1 1 * Fl'ench
Etiquatta

25- 2-1a 1431-935-0011-0 MARK, OIL 1 1 1 1 1 ®*French
Etiquette

25- 3 1427-937-0130-0 MARK, FUEL I 1 1 1 1 English
Etiquotto

25- 3a 1427-941-0160-0 MARK, FUEL I 1 1 1 1 @ English
Etiquolto

25- 3 -1 1427-934-0130-0 MARK, FUEL 1 1 1 1 1 * French
Eliquetto

25- 4 1431-938-0020-0 MARK, WIRING 1 1 1 1 1 English
Ellquotto

25- 4a 1431-938-0021-0 MARK, WI RING 1 1 1 1 I English
Ellquelle

25- 4b 1431-938-0022-0 MARK, WIRING 1 1 1 1 1 @ English {~ !lOOll 77 ~

Eliquette
1!003470~

25- 4-1 1431-935-0020-0 MARK, WIRING 1 1 1 1 } *Fl'ellch
Ellquotto

25- 4-la 1431-935-0021-0 MARK, WIRING } 1 1 1 1 * French
Etiquette

25- 4-1b 1431-935-0022 -0 MARK, WIRING } } 1 1 1 ®*French {~ #001l77~

Eliquette #003470~

25- 5 1425-601-0010-0 SIDE, BONNET LH 1 1 1 1 1
Pleque

25- 6 1431-903-0031-0 MARK, SIDE LH 1 1 1 1 1
Ploque lolorola G

25- 6 -1 1431-938-0070-0 MARK, SIDE LH 1 1 1 1 1 for Eol
Plaque 10lamle G.

25- 7 1425-601-0020-0 SIDE, BONNET RH 1 1 1 1 1
Plaque

25- 8 1431-903-0041-0 MARK, SIDE RH 1 1 1 1 1
Plsque laterate O.

25- 8 -1 1431-938-0080-0 MARK, SIDE RH 1 1 1 1 1 for Eb}
Plaque 'alerelo O.

25- 9 1421-601-0030-0 BOLT, SET 8 8 8 8 8
VI,

)(25-10 rn"3-=-J.-5G-e-O&O-e· WASHER/jYlB'''::' X It X ··Li 8 8 8 8 8 BJ ~~ v.. ~62- _o-) (~ILt) ~(Ud~. ~i,
I .t .. Go! ~ en v '~ 0 Rondelle

25-11 1423-601-2000-0 PLATE, SIDE LH 1 1 1 1 1
JOUG G.

25-12 1423-601-3000-0 PLATE, SIDE RH 1 1 1 1 I
Joue D.

25-13 V300-260-00BO-0 NUT/MB 4 4 4 4 4
Emau

25-14 V401-160-00BO-0 WASHER, SP/M8 4 4 4 4 4
Randalia frail'

25-15 1326-616-0010-0 WASHER 1 1 1 1 1
Randalle

25-16 1423-601-0030-0 MASK, F. 1 1 1 1 1
TrllVarse avo

25-17 1423-901-0030-0 MARK, F. 1 1 1 1 1
EliquaUe

25-18 V200-260-6016-0 BOLT/M6 X 16 4 4 4 4 4
VIs

25-19 V401-160-00bO-0 WASHER, SP/M6 4 4 4 4 4
Randallo /rein

25-20 V300-260-0060-0 NUT/M6 4 4 4 4 4
Ecrou

25-21 1431-651-2001-0 GRILLE 1 1 1 1 1
Calandre

25-22 1423-601-0050-0 BOLT. GRILLE SET 4 4 4 4 4
Vis

25-23 V401-160-0080-0 WASHER, SP/MB 4 4 4 4 4
Randalle frain

25-24 1423-601-0040-0 NET 1 1 1 1 1
Fllel

25-25 V201-260-8016-0 BOLT/MB X 16 5 5 5 5 5
VI,

25-26 V401-160-0080-0 WASHER, SP/M8 5 5 5 5 5
Randalia frein
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No. Pieces NO. Designation
Model & Quant Remarquess D F·U F·DU L1'~DU

25-27 V413-160-0080-0 WASHER/MB 4 4 4 4 4
Randella

25-28 1421-601-0110-0 STAY, LIGHT LH 1 1 I 1 1
Appul G.

25-28a 1421-601-0111-0 STAY, LIGHT LH 1 1 1 1 1 ®
Appui G.

25-29 1421-601-0120-0 STAY, LIGHT RH 1 1 1 1 1
Appui D.

25-29a 1421-601-0121-0 STAY, LIGHT RH 1 1 1 1 1 @
Appui D.

25-30 V201-260-8020-0 BOLT/M8 X 20 4 4 4 4 4
8011

25-31 V401-160-0080-0 WASHER, SP/MB 4 4 4 4 4
Rondelle frain ,

25-32 V413 -160- 0080- 0 WASHER/M8 4 4 4 4 4
Rondalla

25-33 1421-601-0080-0 MARKER, SIDE LH 1 1 1 1 1
Etiquotte

25-34 1421-601-0090-0 MARKER, SIDE RH 1 1 1 1 1
Etiquette

25-35 V200-260-6012-0 BOLT/M6 X 12 4 4 4 4 4
Vis

25-36 V401-160-0060-0 WASHER, SP/M6 4 4 4 4 4
Rondallo Irein

25-37 1423-601-0060-0 SEAL 1 1 1 1 1
Jotnl

25-38 1423-601-0080-0 RUBBER, TENSION B 3 3 3 3 3
Joint

25-39 1421-621-2100-0 MIRROR, R. VIEW ASSY 1 1 1 1 1
Retroviseur

25-40 1421-621-2200-0 STAY, MIRROR 1 1 1 1 1
Appul

25-41 1421-621-0390-0 BRACKET, MIRROR 1 1 1 1 1
Support

25-42 1421-621-0410-0 PACKING 1 1 I 1 1
Joint

25-43 V201-261-0050-0 BOLT!Ml0 X 50 1 1 1 1 1
Vis

25-44 V401-160-0100-0 WASHER, SP/M10 1 1 1 1 1
Rondalla Iroln

25-45 V300 -26 0- 0 100- 0 NUT!M10 1 1 1 1 1
Ecrou

25-46 V111-166-0016-0 SCREW/M6 X 16 4 4 4 4 4
Vis

25-47 V 401 - 16 0 - 0060 - 0 WASHER, SP!M6 4 4 4 4 4
Rondella Irein

25-48 V300-260-0060-0 NUT/M6 4 4 4 4 4
Emou

55 1431-651'686-930-935-938
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ND FAN COVERFig.26 FRAME A
Chassis



Ref.No. Parts No. Description Model & Q'ty Remarks
Ref.No. Pieces N°. Designation

Model & Quant Remarquess D F·U F·DUU~DU

26- 1 1431-656-2001-0 FRAME, F. 1 1 1 1 1
ChanTs BV.

26- 2 1421-602-0010-0 BUSH 2 2 2 2 2
Cousslnat

26- 3 V201-260- 8016-0 BOLT/M8 X 16 6 6 6 6 6
Vis

26- 4 V401-160- 0080- 0 WASHER, SP/M8 6 6 6 6 6
Randalia freJn

26- 5 1431-656-2100-0 FRAME, R. 1 1 1 1 1
Chassis ar.

26- 6 3746-261-2050-0 CUSHION, B/RUBBER 6 6 6 6 6
Tampon

26- 7 V201-4bO- 8016-0 BOLT/M8 X 16 4 4 4 4 4
Vis

26- 8 V401-160-00BO-0 WASHER, SP/M8 4 4 4 4 4
Rondalle Itoln

26- 9 V413 -160-0080-0 WASHER/M8 4 4 4 4 4
Rondalle

26-10 1426-602-1000-0 STAY, CATCHER 1 1 1 I 1
Appul

26 -11 1421-602-4001-0 HOOK 1 1 1 1 1
Crockel

26-12 1421-602-0110-0 SUPPORT, SPRING 1 1 1 1 1
Supporl

26-13 1421-602-0030-0 SPRING. TENSION/65 1 1 1 1 1
Res,ort

26-14 1421-602-0040-0 SPRING. PRESS/85 1 1 1 1 1
Rosson

26-15 V500-152-5015-0 PIN, SPLIT/2.5 X 15 2 2 2 2 2
Goupille fendue

26-16 V201-260-8030-0 BOLT/M8 X 30 1 1 1 1 1
Vis

26-17 V201-260-B035-0 BOLT/M8 X 35 1 1 1 1 1
Vis

26-18 V401-160- 0080- 0 WASHER, SP/M8 2 2 2 2 2
Rondalle fraln

26-19 V413-160-0080-0 WASHER/M8 2 2 2 2 2
Rondalle

26 -20 1421-602-0050-0 CUSHION, B/RUBBER 2 2 2 2 2
Cole B

26-20a 1421-602-0051-0 CUSHION, B/RUBBER 2 2 2 2 2 ®
Calo B

26-21 V302 -260- 0080- 0 NUT/M8 2 2 2 2 2
Ecrou

26-22 1423-602-0010-0 PLATE SEAL 1 1 1 1 1
Plaque

26-23 V201-26 0- 8016- 0 BOLT/M8 X 16 2 2 2 2 2.
Vis

26 -24 V300-260-0080-0 NUT/M8 2 2 2 2 2
Ecrou

26-25 V401-160-0080-0 WASHER, SP/M8 2 2 2 2 2
Rondelle frein

26-26 1421-602-8000-0 STOPPER, BONNET 1 1 1 1 1
Arret

26-27 1421-602-0070-0 SPRING, ROD 1 1 1 1 1
ROlsort

26-28 V201-260-6012-0 BOLT/M6 X 12 1 1 1 1 1
Vi,

26-29 V 300 -260- 0060- 0 NUT/M6 1 1 1 1 1
Ecrau

26-30 V401-160-0060-0 WASHER, SP/M6 1 1 1 1 1
Rondellc frein

2b-31 V500-152-0018-0 PIN, SPLIT/2 X 18 1 I 1 1 1
Goupllle fandue

26-32 1431-604-2000-0 COVER. FAN 1 1 1 1 1
Couuercle

26-32a 1431-604-2001-0 COVER, FAN 1 1 1 1 1 ®
Cauvorcle

26 -33 1431-604-2200-0 STAY. COVER 1 1 1 1 1
Bride

26-34 V201·260-8016-0 BOLT/M8 X 16 4 4 4 4 4
Vis

26-35 V401-160-0080-0 WASHER, SP/M8 4 4 4 4 4
Randalia freln

26 -36 V413-160- 0080-0 WASHER/M8 2 2 2 2 2
Randalia
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.N°. Pieces NO. Designation
Model & Quant Remarquess D F·U F·DU LI'~DlJ

26-37 1425-604-2001-0 COVER, FAN 8 1 1 1 1 1
Couvorclo B

26 -38 1424-604-4001-0 COVER, FAN D 1 1 t 1 1
Couva,clo D

26-39 V201-260-8016-0 BOLT/M8 X 16 2 2 2 2 2
Vis

26-40 V401-160-0080-0 WASHER, SP/MB 2 2 2 2 2
Rondelle f'ein

26-41 V 500-152-5015-0 PIN, SPLIT/2.5 X 15 1 1 1 t 1
Goupille 'endue

26-42 V413-160-0080-0 WASHER/M8 2 2 2 2 2
Rondelle

26-43 1424-111-1000 -0 BASE, TANK LH 1 1 1 1
Auietta do ,os",vol, G.

26-43a 1424-111-1001-0 BASE, TANK LH 1 1 1 1 1 ® {D #101098
Asslelle de 'eservoi' G. F /1003180

26-44 1424-111-2000-0 BASE, TANK RH 1 1 1 1
Auletta de ,eso,voi, D. ~

26-44a 1424-111-2001-0 BASE, TANK RH 1 1 1 1 1 ® {D IIlOI098
Aulotta do ,a,ervai, D. F #003]80

26-45 V201-260- 8016- 0 BOLT/M8 X 16 3 3 3 3 3
Vis

26-46 V401-160- 0080- 0 WASHER, SP/MB 4 4 4 4 4
!Rond"lIe "ein

26 -47 V413 -160- 0080- 0 WASHER/M8 2 2 2 2 2
Rondallo

26-48 V201-260-8020-0 BOLT/M8 X 20 1 I 1 1 1
Vis

26-49 1421-602-7000-0 STAY, BRACKET 2 2 2 2 2
Appui

26-50 1424-604-0010-0 COLLAR/9 X 14 X 8 1 1 ] 1 1
Coller

26-51 1425-604-2100-0 STAY, COVER 1 1 I 1 1
B'ide

26-52 1421-602-0090-0 CUSH ION, TAN K/RUBBE R 2 2 2 2 2 For adjust
Cale

26-53 1425-602-2020-0 COLLAR/9 X 14 X 12 ] 1 1 1 1
Collie'

26-54 1425-602-2030-0 COLLAR/9 X 14 X 16 1 1 1 1 1
Collier

26-55 V201-260-8016-0 BOLT/M8 X 16 2 2 2 2 2
Vis

26-56 V201-260-8025- 0 BOLT/M8 X 25 1 1 1 1 1
Vis

26-57 V401-160-0080-0 WASHER, SP/M8 3 3 3 3 3
Rondella ',ein

26-58 V 413 -160- 0080- 0 WASHER/M8 3 3 3 3 3
Randello

26-59 V413-160-0100-0 WASHER/M10 1 1 1 1 1
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Fig.21 AXLE BRACKET AND BALANCE WEIGHT (S, D TYPE)
Support d1essleu



Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.N°. Pieces NO, Designation
Model & Quant Remarquess D F·U F·DU LI'~I)U

27- 1 1431-451-2000-0 BRACKET, AXLE 1 1
Chassi' av,

27 - 2 V2 01-461-4040- 0 BOLT/M14 X 40 4 4
VI,

27 - 3 V201 -461-4045- 0 BOLT/M14 X 45 2 2
Vis

27- 4 V401-160-0140-0 WASHER, SP/M14 6 6
Rondalla fmln

27- 5 1431-451-2200-0 HITCH, F. 1 1
Support avo

27- 6 V201-261-2025-0 BO LTIM 12 X 25 5 5
Vi,

27- ., V401-1bO-0120-0 WASHER, SP/M12 5 5
Rondelle (rein

27- 8 1417-401-0010-0 WEIGHT, BALANCE 1 1

:IOption Co, S -typc

Contrepoid,

27- 9 V20 1-261- 002 0- 0 BOLT/M10 X 20 4 4
Vi,

27 -I 0 V401-160-0100-0 WASHER, SP/M10 4 4
Rondelle frein

27 -11 1415-401-0050-0 WEIGHT, BALANCE B 1 1
COrltrepoids B.

27-12 V2 01-261- 0020- 0 BOLTIM 10 X 20 4 4
Vi,

27-13 V401-160-0100-0 WASHER. SP/Ml0 4 4
nandellc frein

27-14 143f-947-0030-0 MARK, MODEL I 1
Etiquatte

27 -15 1427-932-0140-0 MARK, TYPE/E41 1 1 £41
Etiquotta

27-15-1 1427-932-0160-0 MARK, TYPE/E43 1 1 £43
Etlquctlo

27-15-2 1431-948-0010-0 MARK, TYPE/EGl 1 I E61

1431-451·947 62
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No. Pieces NO. Designation
Model & Quant Remarquess D F-U F·DU LF·DU

2B- 1 1431-455-2000-0 BRACKET, AXLE 1 1 1
Chs!s!! avo

28- 2 V201-4bl-4040-0 BOLT/M14 x 40 4 4 4
Vis

28- 3 V201-461-4045- 0 BOLT/M14 x 45 2 2 2
Vis

28 - 4 V401-160-0140-0 WASHER, SP/M14 6 6 6
Randalia frein

2B- 5 1425-436-2300-0 METAl, PIVOT F SET 1 1 1
Pivot ar.

28- Sa 1425-436-2301-0 METAL, PIVOT F SET 1 1 1 ® IIOO5643~

Pivot ar.

28 - 6 1425-436-0020-0 BUSH/50 x 55 x 40 1 1 1
Cou!.inot

28- 6a 1425-436-0021-0 BUSH/50 x 55 x 40 1 1 1 @ #00564, 3~
Coussinet

28- 7 V201-261-6045-0 BOLT/M16 x 45 4 4 4
Vis

28- 8 V401-160-0160-0 WASHER, SP/M16 4 4 4
Randallo froin

2B- 9 V761-400-0000-0 NIPPLE, GREASE 2 2 2
Graisseur

28-10 1425-436-2200-0 METAL, PIVOT R ASSY 1 1 1 i
Pivot er. comploto

28-10a 1425-436-2201-0 METAL, PIVOT R ASSY 1 1 1 ® IIOO5643~

Pivot ar. complete

28-11 • METAL, PIVOT R. 1 1 1 f\,
Pivot s,

28-12 1425-436-2220-0 • BUSH/BO X B5 X 36 1 1 1
Cousslnet

28-12a 1425-436-22.21-0 • BUSH/SO X 85 x 36 1 1 1 @ #005613~
Coussinet

28-13 V720-10S-7080-0 • O·RING/P8D 2 2 2
Joint lortque

28-14 V401- 561-60 50-0 BOLT/M16 x 50 9T 2 2 2
Vis

28-15 V401-160-0160-0 WASHER, SP/M10 2 2 2
Rondalle frein

28-16 VS20-101-0022-0 PIN, A/1D X 22 2 2 2
Goupillo

28-17 1431-451-2200-0 HITCH, F. 1 1 1
AcctOC 8r.

28-18 V201-261-2025-0 BOLT/M12 X 25 5 5 5
Vis

28-19 V401-1bO-0120-0 WASHER, SP/M12 5 5 S
Rondalle frein

28-20 1431-947-0010-0 MARK, MODEL F 1 1
Etiquette

28-20-1 1431-947-00ZO-0 MARK, MODEL F 1
Etiquette

28-21 1427-932-0140-0 MAR K, TYPE/E41 1 1 E41
Etiquette

28-21-1 1427-932-0160-0 MARK, TYPE/E43 1 1 E43
Etiquette

28-21-2 1431-948-0010-0 MARK, TYPE/E61 1 1 E61
Etiquette

1431-455.947.948 64
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No. Pieces NO. Designation
l\fodel & Quant Remarquess D F-U F·DU Lj<'.DU

29- 1 1431-045-Z000-0 AXLE, F. SET 1 1
Axo Ov,

29- 2 1407 -402- 001 0-0 • BUSH/3D x 34 x 30 2 2
Cousslnet

29- 3 V763,.400-0000-0 NIPPLE, GREASE 1 1
G/olSiour

29- 4 1415-401-0020-0 PIVOT, CENTER 1 1
Pivot d'es,leu

29- 5 V?20-103-5030-0 0-RING/P30 2 2
Joint torquo

29- 6' 1415-401-0040-0 COLLAR, PIVOT 1 1
Collier

29- 7 1415 - 401- 0030-0 WASHER/21 X 42 X 6 1 1
Randello

29- 8 V320-260-0200-0 NUT, SLOTTED/M20 1 1
Ecrou a creneaux

29- 9 VSOO-154-0040-0 PIN, SPLIT/4 X 40 1 1
goupilio fondue I

29-10 1425-422-2201-0 END, AXLE LH SET 1 1
Extremlte d'axe G

29 -lOa 1425-422-2202-0 END, AXLE LH SET 1 1 © D 1101171- )
Extremite d'axe G

29-11 1425-422-2301-0 END, AXLE RH SET 1 1 I Inc. 29-17
Exuemito d'axo 0

29-11a 1425-422-2302-0 END. AXLE RH SET 1 1 Cd D #101171"'-
Extremito d'oxo D

29-12 1426-402-0010-0 BOLT/M16 X 85 4 4
Vi,

29 -IZa 1426-402-0011-0 BOLT/M16 x 87 4 4 OJ 1/l01171"'-
Vis

29-13 1404-401-0170-0 WASHER, B/M16 4 4
Randella

29-14 V401-160-0160-0 WASHER, SP/M16 4 4
Rondelle frein

29-15 V300 -460- 0160- 0 NUT/M16 4 4
Eerou

29-16 V761-400-0000-0 NIPPLE, GREASE 2 2
GrailSl!Ur

29-17 1414-501-0100-0 BUSH/35 X 40 X 35 4 4
Causllnot

29-18 1426-423-0020-0 BEARING, TB 2 2
Buttee a bH les

29-19 V744-148-6809-0 SEAL,OILITC50689 2 2
Bogue d'oteneholto

29 -20 vno -1 03 - 5035- 0 0-AING/P35 4 4
Joint lorique

29-20a v72.0 -1 03 - 503 5-0 O-RING/P35 2 2 e> D#101171~

Joint torlque

29 -21 1426 -423-2 500-0 SPINDLE, KNUCKLE RH 1 1
Brache D.

29-22 1426-423-2300-0 BOSS, KNUCKLE SPINDLE 1 1
Moyeeu

29-22a 1426-423-2301-0 BOSS, KNUCKLE SPINDLE 1 1 (;) D 1}l01171~

Moyeau

29 -23 V580 -140 -8056-0 PIN, SPRING W/8 X 56 1 1
Gaupille elaltlque

29-24 1426-423-2400-0 SPINDLE, KNUCKLF. LH 1 1
Brocho G.

29 -2 5 1326-708-0050-0 KEY 1 1
Clavette

29 -26 1425-403-2200-0 ARM, DRAG 1 1
BrOI d'ettelilgo

27-26a 1425-403-2201-0 ARM, DRAG 1 1 C) D#101171~

Ilras d'attolego

27-27 1404-401-0170-0 WASHER, B/M16 1 1
Aondallo

29-28 1405-401- 0060-0 WASHER/M16 1 1
Randollo

29 -29 V330-260-0160-0 NUT/M16 1 1
Eerou

29-30 1426-423-0010-0 COLLAR, OIL SEAL 2. 2
Colllor

29-31 V762 -148 -6 507·0 SEAL, 01 L/VC48657 2. 2
BagUe d'otanehoile

29-32 V744-148-6509-0 SEAL, 0lLlTC48659 2 2
Boguo d'otonchailO

1431-451·461



Ref.No. Parts No. Description Model & Q'ty Remarks
Ref.No. Pieces NO. Designation

Model & Quant Remarquess D F·U F·DD LF·()U

29-34 v630-113-2007-0 BEAR lNG, TR/32007 Z 2
Roul.mont

29-35 v630-113-0204-0 BEARING, TR/30204 2 Z
Roulement

29-36 V321-260-0200-0 NUT, SLOTTED/M20 2 2
Ecrou e cr"n.aux

29-37 V 500 -154- 003 0- 0 PIN, SPLIT/4 X 30 2 2
Goupille fendue

29-38 1431-461-0010-0 TUBE, TI E ROD 1 1
lIe"e d'eccouplemont

29-38a 1431-461-0011-0 TUBE, TIE ROD 1 1
Ilo". d'acCQuplement

29-39 1431-461-2000-0 ROD, TIE 1 1
Ilarre d'accouplemenl

29-40 1426-403-0020-0 METAL, TIE ROD SET 1 1
Coquille

29-41 1432-403-0071-0 WASHER 2 2
Rondelle

29-42 V201-461- 0065- 0 BOLT/Ml0X659T 1 I
Vis

29-43 V401-160-0100-0 WASHER, SP/M1O 1 1
Rondelle froill

29-44 V300 -460- 0100- 0 NUT/Ml0 1 1
Ecrou

29-45 1426-426-0020-0 NUT, LH THREAD/M20 1 1
Ecrou

29-46 V333 -260- 0200- 0 NUT/M20 1 1
ECfOU

29-47 1426-426-2100-0 END, ROD RH RH ASSY 1 1
Rotule D.

29-48 1425-433-2000-0 END, ROO LH LH ASSY 1 1
Rotule G.

29-49 V767 -400- 0000- 0 • NIPPLE, GREASE 2 2
Craj.saur

29-50 1426-426-2120-0 • COVER, DUST 2 2
Cathe

29-51 V321-260-0140-0 • NUT, SLOTTEo/M14 2 2
Ecrou a creneaux

29-52 V 500-153 - 003 0- 0 • PIN, SPLT/3 X 30 2 2
Goupille fendue

29-53 1425-433-0310-0 SEAL, 01 L!ES35434 2 2 ©DIII0171~

Bague d'elancheile

29-54 1424-951-0010-0 COLLAR, THRUST/4.5 1 1 *Collier

29-55 1424-951-0020-0 COLLAR, THRUST!5 1 1 *Colilor For center pivot

29-56 1424-951-0030-0 COLLAR, THRUST/5.5 1 1 *Collier

29-57 1424-951-0040-0 COLLAR, THRUST/6 1 1 *Collier

29-58 1424 - 951-0090-0 SHIM, AlO.5 2 2
: } Fo,· knnc1ueCele spindle

29~59 1424-951-0110-0 SHIM, A/l,a 2 2
Cole

29-60 1424-953-0010-0 SEAL, OIL 2 2 * Fo!" axle end
Boguo d'Oloncho;IO
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Fig.30 FRONT WHEEL
Janie avant (S, D TYPE)



Ref.No. Parts No. Description Model & Q'ty Remarks
Ref.No. Pieces NO. Designation

Model & Quant Remarquess D F·U ~'.DU LF·DU

30- I I 411 - 41 I - 0020 - 0 CAP, WHEEL 2 2
Chajleau

30- 2 1411-411-0030-0 PACKING 2 2
Joint

30- 3 V200-2bO-6012-0 BOLT/M6 X 12 6 6
VI~

30- 4 V401-160-0060-0 WASHER, SP/M6 6 6
Ront/olle frein

30- 5 1426-428-0010-0 BOSS, F. WHEEL 2 2
Moyeau ov.

30- 0-1 1431 - 478 - 2000 - 0 TIRE, F. ASSY 2 2 E21, £41
Pnou avo on'emble

30- b 1425 -42 8- 2 000-1 • AIM, F. WHEEL 2 2 Op tion £0 r F.23, E43
Tambour de roue

30- 7 1431-478-2010-0 ·TIRE /5.00-154PA 2 2

) E21, E41

Pncu

30- B V889-005-0015-0 • TUBE /5.00-15 2 2
Chambor 8 air

30- 9 V999 -3 00- 001 0- 0 • CAP, TIRE VALVE 2 2
Bouchon do valve

30-10 V201-461-2025-0 BOLT/M12 X 25 9T 12 12
Vi~

30-11 V401-160-0120-0 WASHER, SP/M12 12 12 ;

Hoodelle Iroin

1431-478.479.480 70



([) Fig.31 AXLE HOUSING AND BEVEL CASE (F-U, f-DU TYPE)
Carter de pont avant
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No. Pieces NO. Designation
Model & Quant Remarquess D }i'·U F·DU LF·DU

31- 1 1425 M 431-0031-0 CASE,.BEVEL 1 1 1
Co'ter de dillerant;al avo

31- 2 1425-431-0110-0 METAL, DIFF 2 2 2
Pallar

31- 3 1425-431-0120-0 SHIM, B AR AR AR
Cale

31- 4 1425-431-0130-0 SHIM,C AR AR AR
Cala

31- 5 V2 01-260- 8020- 0 BOLT/MaX 22 8 8 8
Vis

31- 6 V401-160-0080-0 WASHER, SP/M8 8 8 8
Randalia Iraln

31- 7 1425-432-2002-0 HOUSING, AXLE I 1 1
Tube P<>llt

31- 8 1425-432-0020-0 PACKING, HOUSING ) I )
Joint

31- 9 7963 -20 1- 003 0-0 PIN, KNOCK/10 X 22 2 2 2
Goupille

31- 9a 1425-432-0030-0 PIN, KNOCK/tO X 22 2 2 2 ®
Goupilio

31-10 V251-441- 0022- 0 BOLT, STUD/MlO X 22 10 10 10
Gouioll

31-11 V401-160-0100-0 WASHER, SP/M10 10 10 10
Rondelle froin

31-12 V300-460-0100-0 NUT/Ml0 7T 10 10 10
EClou

31-13 V7 81-100- 0008- 0 PLUG 1 1 1
lIouchon

31-14 1425-432-0010-0 PIPE, BREATHER 1 1 1
Tubulure

31-15 V720 -103- 5050- 0 O-RING/P50 1 1 1
Joint to,iquo

31-16 1425-431-0040-0 COLLAR, THRUST 1 1 1
Collier

31-17 V720 -103- 5040- 0 O-RING/P40 1 1 1
Joint loriquc

31-18 1424-951-0050-0 COLLAR, THRUST F/5.5 AR AR AR
Collier *

31-19 1424-951-0060-0 COLLAR, THRUST F/6 AR AR AR
Collier * For center pivot

31-20 1424-951-0070-0 COLLAR, THRUST F/6.5 AR AR AR
Collier *

31-21 1424-951-0080-0 COLLAR, THRUST F/7 AR AR AR

*CoUier

31-22 1424-951-0140-0 SHIM, C/O.5 2 2 2
: } For B ea dog Gove'-Cala

31-23 1424-951-0150-0 SHIM, C/1.0 2 2 2
Cale

31-24 1424-953-0010-0 SEAL, OIL AR AR AR * For axle end
B!l9uS d'etancheite

1431-455 72



;(2)Fig.32 FINAL CASE AND KNUCKLE ARM SYSTEM{FomU, F.. DU TYPE)
ljV Reducteur de roue avant
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No. Pieces NO. Designation
Model & Quant Remarquess D F·U F·DU LF·DU

32- 1 1425-433-0011-0 CASE', FINAL A 2 2 2
Cartof do roduclour A.

32- 2 1425-433-0041-0 PACKING, CASE 2 2 2
Joint

32- 3 7963-201-0030-0 PIN, KNOCK 4 4 4
Goupille

32 - 4 Y201-461-2030-0 SOLT/M12 X 30 12 12 12
VI.

32- 5 V401-160-0120-0 WASHER, SP/M12 12 12 12
Raudollo froin

32- 6 1425-433-0080-0 COVER, BEARING 2 2 2
Couvorcle

32- 6a 1425·-433 -008 1-0 COVE R, BEAR rNG 2 2 2 © 11005420~
Couvercle

32 - 7 1425-433-0090-0 PACKING, COVER A 2 2 2
Joint

32- B 1425-433-0150-0 BUSH/35 X 39 X 26 2 2 2
Cou,slnat

32- Sa 1425-433-0151-0 BUSH/35 x 39 x 26 2 2 2 © 1I005420~
Cou,sinOI

32- 9 1425-433-0310-0 SEA L, 0 I LlOS35424 2 2 2
Bogue d'otonchoilo I

32-10 V201-560-8020-0 BOLT/M8 X 20 12 12 12
I

Vi~

32-11 V401-160-0080-0 WASHER, SP/M8 12 12 12
Rondelle frein

32 -12 1425-433-2200-0 CASE, FINAL B LH SET 1 1 1 "
Cor tor do ,eductour B G.

32-12a 1425-433-2201-0 CASE, FINAL B LH SET 1 1 1 @ #005643~

Corler do reducteu r 8 G.

32 -13 1425-433-2300-0 CASE, FINAL B RH SET 1 1 1
Co,tOf do reducteur 8 D.

3Z-13a 1425-433-2301-0 CASE, FINAL B RH SET 1 1 1 © 1!00IZ26~ > Inc, 34-22
Cerrer de reduclour B D.

32-13b 1425-433-2302-0 CASE, FINAL B RH SET 1 1 1 ® #005643~ .J
Carter de reducteur B D.

32-14 1425-433-0240-0 COVER, WHEEL SHAFT LH 1 1 1
Cauvorclo do raductour

32-14a 1425-433-0240-0 COVER, WHEEL SHAFT LH 2 2 2 IfOO1226~
Cauvorclo do reducteu r

32-15 1425-433-0250-0 COVER, WHEEL SHAFT RH 1 1 1 © ~1!001225

Couvercle de ,educteur

32-16 1425-433-0260-0 PACKING, COVER B 2 Z 2
Jolnl

32-17 V781-100-0008-0 PLUG 4 4 4
Bauohan

32-18 V520 -1 01-0022-0 PIN, A/l0 X 22 '1 '1 4
GoupHle

32-19 V201-461-0025-0 BOLT/M10 X 25 28 28 28
Vis

32-20 V401-160-0100-0 WASHER, SP/Ml0 24 24 24
Rondelle f,ain

32-21 1425-433-2401-0 ARM, DRAG SET 1 1 1
Gras d'alte'oge

32-21a 1425-433-2402-0 ARM, DRAG SET 1 1 1 © f}OO5420~

Bras d'attoleoo

32-22 1425-433-2501-0 METAL, KING PIN SET 1 1 1 ;. Inc, 32-8
Coquille

32-2Za 1425-433 - 2502-0 METAL, KING PIN SET 1 1 1 © #O05420~

CO<lullle
)

32-23 V761-400-0000-0 NIPPLE, GREASE 2 2 2
Greisseur

32-24 V520-101-0022-0 PIN, A/10 X 22 2 2 2
Goupillo

32-25 Y251-441-0025-0 STUD/Ml0 X 25 9T 4 4 4
Goulan

32-26 V401-160-0100-0 WASHER, SP/M10 8 8 8
Randello froill

32-27 V300-460-0100-0 NUT/M10 4 4 4
Ecrou

32-28 1425-433-0271-0 ARM, KNUCKLE LH 1 1 1
levier do fU$lle G.

32 -29 1425-433-0281-0 ARM, KNUCKLE RH 1 1 1
Levior do fuwo D.

32-30 V201-461-0025-0 BOLT/Ml0 X 25 8 8 8
Vis
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No. Pieces NO. Designation
Model & Quant Remarquess D F·U 1i'·DULF.()U

32-31 V401-160-0100- 0 WASHER, SP/Ml0 8 8 8
RondaliA froln

32-32 1425-433-0291-0 ROD, TIE 1 1 1
Berre d'accouplemcnt

32-33 V333 -260- 0200- 0 NUT/M20 1 1 1
Ecrou

32 -34 1426-426-0020-0 NUT, LH THREAD/M20 1 1 1
Ecrou

32-35 1426-426-2100-0 END, ROD RH RH ASSY 1 1 1
Rotolo G.

32-36 1425-433-2000-0 END, ROD LH LH ASSY 1 1 1
Rotulo o.

32-37 v767-400-0000-0 • NIPPLE, GREASE 2 2 2
Greilseur

32-38 1426-426-2120-0 • COVER, DUST 2 2 2
Calhe

32-39 V321-260-0140-0 NUT, SLOTTED/M14 2 2 2
Ecrou 8 creneaux

32-40 V500 -153 M 0030- 0 PIN, SPLIT/3 X 30 2 2 2
Goupilio fondue

,
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@ Fig.33 DIFFERENTIAL CASE SYSTEM(F-U, F-DU TYPE)
Cornmande et blocage du differentiel
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Ref.No.
Ref.No.

33- 1

33- 1a

33- 2

Parts No.
Pieces NO.

1125-431-2000-0

1425-431-2001.:.0

V705-140-0620-0

Description
Designation

PINION, DRIVE F SET
Pi9nOrl d'attache

PINION, DRIVE F SET
Pignon d'otlocho

RING, SNAP/C 62
Collet d'axe

Model & Q'ty
Model & Quant
S D F-U F·DU LF·I)U

©

Remarks
Remarques

f1003462~

)(33- 3

33 - 4

33- 5

33 - 6

):33 - 7

33 - 8

33 - 9

l~.l-~O-O

liilS' .I(~I.- V(/10~ 0

1425-431-00BO-0

1415-205-0160-0

V631-113-2206-0

t-~~G~()-Go

Ilt is. 1.t)1 .• CO~()~ 0

V630-113-020b-0

1425-431-0070-0

COLLAR, B
Collier

SHIM, A/0.2
Calc

SHIM, B/0.1
Cale

BEAR lNG, TR/32206
noulomont

COLLAR, A
Collier

BEARING. TA/30206
Rouloman!

WASHE A, lOCK
Roudelle (rein

AR AR AR

An. AR AR

33 -10

33-11

33-12

33-12a

33-13

33-14

33-15

1425-431-0060-0

V744-125-4511-0

1425-431-0140-0

1425-431-0141-0

1425-431-0160-0

1425-431-0210-0

1425-431-0150-0

NUT/M30
Ecrou

SEAL, 01 LlTC254511
Bogue d'elancheite

CASE, DJFF
Oo"ier de dl//erel\tial

CASE, DIFF
Boitier do diflarcncial

GEAR, BEVEL!20T
PlanOla;re

HOLDER, DIFF PINION
COrter

PINION, DIFF/11T
Satellites

2

4

2

2

4

2

2

4

© f!003462~

33-16

tK33-17 0....-

Y33-1B 0-

33-19

33-20

33-20a

33-21

1427-301-0050-0

)48'8 .. y/.{ - ClC>Co .. 0

·1·4-<!"5~-3·1·.. 0·Hl·O'TO

~'" 89 ... ir II ~c;;·</tO~9
-1-4~~":H ....O+90=O

V520 -1 00- 802.0-0

1425-431-0170-0

1421-301-0120-0

COLLAR, PINION THRUST
Couplelle de jeu

SHAFT, DfFF PINION A
Axe~ des ~~tcll ites A.

SHAFT, DIFF PINION B
Axes des sa tell itcs B.

PIN, A/B X 20
Ooupillo

COllAR, THAUST/43 X 58 X 1
Collier

COLLAA, THRUST/43 X 58 X 1
Collier

GEAR, BEVEL!35T
Pionon conique

4

2

3

4

2

3

4

1 rEJ~'FA'O' ;r~~ l(ill.tJ1'~'" if; tU
2 ~ 'f /{., tl

3

®

1 6.

33-21a

33-22

33-23

33-24

33-25

V2S1-440-8012-0

V'101-160-0080-0

V300-460-0080-0

v600-110-6011-0

GEAR, BEVEL!35T
Pignon conique

STUD/M8 X 42
Goujon

WASHE R, SP/M8
Rondello frein

NUT/M8 7T
Ecrou

BEAR lNG, RB/6011
Roulemont radial

4 4

4 4

4 4

2 2

1 A.

4

4

'1

2

#003462~
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fig.34 fRONT WHEEL DRIVING SYSTEM(F-U, F.. DY TYPE)
Jante avant
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Ref.No. Parts No. Description Model & Q'ty Relnarks

Ref.No. Pieces NO. DesignatiOll
Model & Quant

Remarquess D Ji'·U (t'·DU U~J)(J

34- 0-1 1431 ~476-2 000-0 TIRE, F. LH ASSY 1 1 1 E21, £41
Roue av, G. onsemble

34- 1 1425-438-2001-1 • RIME, F. WHEEL 1 1 1 Option for E23, £43
JanIe

34- 2 1431-476-2010-0 • TI RE/6.00·16 4PA 1 1 1
Pnou

,,34- 3 v-3-3-a-6G6---&Gi-&=1)- • JeY,~b~t~ a9P·16 1 1 1 ~"-°6'1.~ ('/ll) n~cl ~J
Vt84~ ~ ._~16-~ E21, £41

34- 4 V 999 -300- 001 0- 0 • CAP, TIRE VALVE 1 1 1
Bouchon de valvo

34- 0-2 1431-476-2100-0 TIRE, F. RH ASSY 1 1 1
Raue avo D. ensemble

34- 5 1425 -43 8- 2 001-1 • RIM, F. WHEEL 1 1 1 Option for £43
JanIe

34- 6 1431-476-2010-0 • TIRE/6.00·16 4PR 1 1 1

jE21'
Pneu

34- 7 VB89·006-0016-0 • TUBE/6.00·16 1 1 1 E41
Chambre aair

34- 8 V999 -3 00- 0010- 0 • CAP, TIRE VALVE 1 1 1
BOllchon do valve

34- 9 1425-433~0190-0 SHAFT, WHEEL 2 2 2
Fusee

SEAL, 01 L/TC557812
I

34-10 V 7 44 -1 5 5 - 7 812 - 0 2 2 2
Bogue d'etancheilQ I

34 -11 V742 -155-7809- 0 SEAL,OIL/VC55789 2 2 2
Bogue d'etancheito

34-12 1425-433-0230-0 COLLAR, THRUST 2 2 2
Callier

34-13 V201-461- 202 5- 0 BOLT/M12 X 25 9T 12 12 12
Vis

34-14 V401-160-0 120-0 WASHER, SP/M12 12 12 12
Randello f,oln

34-15 V600~J 10-6309-0 BEARING, RB/6309 2 2 2
Roulement radial

34-16 1425-433-0220-0 RING, SNAP 2 2 2
Callel d'axa

34-16a 1425-433-0221-0 RING, SNAP 4 4 4
Callot d'axe

34 -17 1425-433-0210-0 GEAR, BEVEL/40T 2 2 2
Pignon conique

34 -18 V600-110-6208-0 BEARING, RB/6208 2 2 2
Roulomont ,adiol

34-19 V600-110-6306-0 BEARING, RB/6306 2 2 2
Roulemon! radial

34-20 V705-140-0720 -0 ~dll~t~lox~NAP/C72 2 2 2

34 -21 1425-433-0180-0 CAP, BLANK/n 2 2 2
Fausse!

34-22 1425 -43 3 -0 130-0 BUSH/55 X 60 X 30 2 2 2
Cousslno!

34 -22a 1425-433-0131-0 BUSH/55 X 60 X 30 2 2 2 ~ IIOO5643~Coussine!

34-23 V744 -155-7209- 0 SEAL,OIL!TC55729 2 2 2
Bague d'elanchoite

34-24 1425-433-0060-0 SHAFT, COUNTER 2 2 2
Arb,olntormediaire

34-25 1425-433-0170-0 GEAR, BEVEl/16T 2 2 2
Pignon conique

34-26 v610-115-110?-O BEARING, T8/5~ 107 2 2 2
Buttee abilles

34-27 V704 -140- 0300- 0 RING, SNAP/C 30 2 2 2
Collet d'axo

34-28 1425-433-0050-0 GEAR, BEVEL/17T 2 2 2
Pignon cniquo

34-29 1425-433-0070-0 WASHER/13 X 42 X. 9 2 2 2
Rondello

34-30 V201-461-2030~O BOLT/M12 X 30 2 2 2
Vis

34-31 V401-160-0120-0 WASHER, SP/M12 X 30 9T 2 2 2
Rondelle frein

34-32 V600-11 0-6013- 0 BEARING. RB/6013 2 2 2
Roulemenl rodial

34-33 1425-433-0030-0 SHAFT, FINAL DRIVE 2 2 2
A,bre

v.~,~ \1
"*3'4~34'~"- . '--V?'04---}-4'O" O-J50 ""0-- -"'R-ING;'SN'AP/G-a5'--'--'~-'"'"-''-'''_.-",~, ~-'- "--2-- ~. .--a (~~ 1-',-.o.'t3~ w(ihJ '~/-l

Collet d'axe

1431-476·477.4Bl 80



Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.N°. Pieces NO. Designation
Model & Quant Remarquess D P·D F·DU ""'·otl

31-35 V600-110-6307 N O BEARING, RB/6307 2 2 2
Routeman! rodlnl

34-36 1425-433-0020-0 GEAR, BEVEL/13T 2 2 2
Pignon conlquo

~~~f M-O. -i3 ~ If I J!~) )&<
t/34.37 -v--1-B4---1-4-e--08·0-0- -R-ING,8NAP-/G-2-6--------------I---6- --2-"---2

Collet d'oxo
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Fig.35 STEERING WHEEL (S, D TYPE)
Direction

5
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Ref.No. Parts No. Description Model & Q'ty Remarks
Ref.No. Pieces NO. Designation

Model & Quant Remarquess D F·U li'·DU LF·DU

3 5~ 1 1426-406-2003-0 BOX, STEERING GEAR ASSY 1 1 See Fig. 72
Boltler de direction

35- 2 V413-160-0100-0 WASHER/Ml0 1 1
Rondalla

35- 3 V321-260-0100-0 NUT, SlOTTED!MlO P~ 1.25 1 1
Ecrou a creno8uX

35- 4 V500 -152- 002 5- 0 PIN. SPLIT/2 X 25 1 1
Goupillo tandue

35- 5 1421-400-0520-0 WHEEL, STEERING ASSY 1 1
Volant

35- 6 1107-406-0020-0 • CAP, STEERING 1 1
Calotte

35- 7 1407-406-0040-0 • PACKING, CAP 1 1
Annonu

3 5~ 8 1421-903-0160-0 MARK, CAP 1 1
Etiquetto

35- 9 V 520-101-0022-0 PIN. A/10 X 22 2 2
Goupill"

35-10 V201-461-2030-0 BOlT/M12 X 30 9T 4 4
Vis

35-11 V401-160-0120-0 WASHER, SP!M12 4 4
Rondella !rain

35-12 1425-406-0010-0 ROD, DRAG 1 1
Till" de direction

35-13 1421 - 403 - 0020 - 0 NUT, LG THREAD/M17 1 1
Ermu

35-14 1121-103-0010-0 NUT/M17 1 1
Ecrou

35-16 1423-400-0520-0 END, ROD AH ASSY 1 1
Rotule G

35-17 1421-400-0540-0 END, ROD lH ASSY 1 1
Rotule D

35-18 1404-402-0010-0 • COVER, DUST 2 2
Cathe

35-19 1421-403-0030-0 • NUT, SlOTTED!M12 2 2
EcrOu a cranoeUl!

35-20 V500-152- 5025~0 • PIN, SPLIT/2.5 X 25 2 2
Goupilla

35-21 1404-402-0050-0 • NIPPLE, GREASE 2 2
Gralsreur
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1YFig.36 STEERING WHEEL(F-U, F-DU LF-DU TYPE)
lY Direction
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Ref.No. Parts No. Description Model & Q'ty Reluarks

Ref.No. Pieces NO. Designation
Model & Quant Remarquess D F·U F·DU LF·I)U

36- 1 1426-426-2001-0 BOX, STEERING GEAR 1 1 1 See Fig. 73
Boltlor do direction

36- la 142b-426-2002-0 BOX, STEERING GEAR 1 1 1 © \~
III01326~

Boltior do direction II0046%'~

36- 2 V413-160-0100-0 WASHER/M10 1 1 1
Rondelle

36- 3 V321-260-0100-0 NUT, SLOTTED/M1 0 1 1 1
Ecrou 8 cronooux '

36- 4 V500-152,-0025-0 PIN, SPUT12 X 25 1 1 1
Goupilio fenduo

36- 5 1421-400-0520-0 WHEEL, STEERING ASSY 1 1 1
Volent

36- 6 1407-406-0020-0 • CAP, STEERING 1 1 1
Calotte

36- 7 1407-406-0040-0 • PACKING. CAP 1 1 1
Anneau

36- B 1421-903-0160-0 MARK, CAP 1 1 1
Etlquetto

36 - 9 V520-101-0022-0 PIN, A/10 X 22 2 2 2
GoupiUe

36-10 V2.51-441-2030-0 STUD/M12 X 30 9T 2 2 2
Goulan

36-11 V401-160-0120-0 WASHER, SP/M12 2 2 2 i
Randelle frain

36-12 V300-460-0120-0 NUT/M127T 2 2 2
Ecrou

36 -13 V201-4bl-2035-0 BOLT/M12 X 35 9T 2 2 2.
Vis

36-14 V401-160-0120-0 WASHER, SP/M12 2 2 2
Randelle frain

36-15 1425-437-0010-0 ROD, DRAG 1 1 1
Tige de directiol)

36 -16 1426-426-0020-0 NUT, LH THREAD/M20 1 1 1
Ecrou

36-17 V333-260-0200-0 NUT/M20 1 1 1
Ecrou

36-18 1426-426-2100-0 END, ROD RH AH ASSY 1 1 1
Ro!ulo G

36-19 1426-426-2200-0 END, ROD LH RH ASSY 1 1 1
ROIUlo D

36-20 1426-426-2120-0 • COVER, DUST 2 2 2
Calho

36-2.1 V321-260-0140-0 • NUT, SLOTTED/M14 2. 2 2.
Ecrou

36-22 V500-153-0030-0 • PIN, SPUT/3 X 30 2 2 2
Geupille

36-23 V767-400-0000-0 • NIPPLE, GREASE 2 2 2
Grni"our

36-24 1431-952-0010-0 DAMPER, STEERING 1 1 1
Amortisseur

36-25 1431-952-2000-0 BRACKET, A 1 1 1
support

36-26 1431-952-2100-0 BRACKET, B 1 1 1
Support

36-27 1431-952-0021~O PIN/SO 2 2- 2
Goupille

36-28 V201-461-2045-0 BOLT/M12 X 45 9T 2. 2 2.
Vis

36-29 V413-160-0120-0 WASHER/M12 2 2. 2
Rondelle

36-30 VSOO-153-0025-0 PIN, SPLIT/3 X 25 2 2 2
Goupillo fonduo

1425-437
1425-426 86
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No. Pieces NO. Designation
Model & Quant Remarquess D F·U F·DU LJo\DU

37- 1 1431- 661-2 000-1 PANEL, METER 1 1 1 1 I
Tableau de bord

® {~37- 1a 1431-661-2001-1 PANEL, METER 1 1 1 1 1
#001177~

Tableau de bord
#003470~

37- 2 1421-903-0190-0 MARK, KEY SWITCH 1 1 1 1 1
Etiquette

37- 2a 1422-940-0080-0 MARK, KEY SWITCH 1 1 1 1 1 @
Etlquelto

37- 3 1421-904-0030-0 MARK, STARTER A 1 1 1 1 1
Etiquette

37- 3a 1427-941-0190-0 MARK, STARTER A 1 1 1 1 1 ®
Etlquetto

37- 4 1427-937-0040-0 MARK, DRIVE 1 1 1 1 1 English
Etiquette

37- 4-1 1427 - 934- 0040-0 MARK, DRIVE 1 1 1 1 1 *French
Eliquello

37- 5 14 21 - 903 - 006 0 - 0 MARK, BLINKER 1 1 I 1 1
Etiquette

37- Sa 1431-940-0170-0 MARK, BUNKER!W 1 1 1 1 1 @
Etiquette

37- 6 1427-903-0040-0 MARK, HORN 1 1 1 1 1
EII'luette

37- 7 V20 1-260- 802 0- 0 BOLT/MB X 20 2 2 2 2 2
VI.

37- 8 V401-160- 0080- 0 WASHER, SP/MB 2 2 2 2 2
Rondelle !roin

37- 9 3740-314-0170-0 WASHER 2 2 2 2 2
Randalia

37- 9a 3560-201-0150-0 WASHER 2 2 2 2 2 @
Rondollo

37-10 1421-603-0010-0 BUSH, STEERING I 1 1 I I
Coussine,

37 -11 1421-603-0040-0 BUSH,LEVER 1 1 I 1 1
Cous.;n.t

37 -12 1423-603-0010-0 STAY, METER , 1 1 1 1 1
Appul

37-13 1423-603-0020-0 SHIELD, END 1 1 1 1 I
Joint

37 -14 V200-260-6016-0 BOLT/M6 X 16 2 2 2 2 2
Vis

37-15 V300 -260- 0060- 0 NUT/M6 2 2 2 2 2
ECfOU

37-16 V401-160-0060-0 WASHER, SP/M6 2 2 2 2 2
Rondalle Irelll

37-17 V413-160-0060-0 WASHER/M6 2 2 2 2 2
Rondelle

37-18 1421-904-0040-0 MARK, STARTER B I I I 1 1
Etiquette

37 -18a 1427-941-0210-0 MARK, STARTER au 1 1 1 1 1 ®
Etiquette

37-19 1423-904-0030-0 MARK, FUEL LAMP 1 1 1 1 1 © English
Et1llU01!O

37-19-1 1431-935-0050-0 MARK, FUEL LAMP 1 1 1 1 1 *@ French
Eliquello

37 -20 1421-903-0220-0 MARK, THROTTLE 1 1 1 I 1
Etiquette

37-20a 1422-940-0090-0 MARK, THROTTLE 1 1 1 1 1 ® I'
Ellquetto

37 -21 1421-904-0050-0 MARK, GLOW 1 1 1 1 1 @English
Etiquotto

37-21-1 1431-935-0060-0 MARK, GLOW 1 1 1 1 1 © French
Etiquette

37-22 1431-938-0050-0 MARK, WARNING SWITCH 1 1 1 1 1 ©
Etiqu01!O

{~37 -23 1431-938-0060-0 MARK, PANEL 1 1 1 1 1 ® English
#100943~

Etiquette
;f002578~

37-23-1 1431-935-0090-0 MARK, PANEL 1 1 1 1 1 *®French
Etiquetle
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Fig.38 CLUTCH HOUSING(S TYPE)
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Ref.No. Parts No. Description Model & Q'ty Remarks
Ref.No. Pieces NO. Designation

Model & Quant Remarquess D F·U F·DUL~~DU

38- 1 1424-120-0012-0 HOUSING. CLUTCH 1
Cor Iter d'embrayege

38- 2 V 303 -460- 0 140- 0 NUT/M14 2
Ecrou

38- 3 V 401-160- 0 140- 0 WASHER, SP/M14 2
Rondalls frein

38- 4 V 251- 341- 203 2- 0 STUD/M12 X 32 9T 3
Goujon

38- 5 V201-461-2035-0 BOLT/M12 X35 5
Vis

38- 6 V401-260-0120-0 WASHER, SP/M12 10
Rondells f,ein

38- 7 V 300 -460- 0 12 0- 0 NUT/M12 3
Ecrou

38- 8 V 3 03 -460- 0120- 0 NUT/M12 4
Ec,ou

38- 9 1404-120-0090-0 WASHER/M12 3
Rondella

1427-317-0040-0 CAP, BLANK/M14
-

3 8~1 0 20
Feusse!

38-11 1326-706-0020-0 PLUG, DRAIN 2
Bouchon

38-12 V763-400-0000-0 NIPPLE, GREASE 2
Graisseur

38-13 V 520 -2 0 1- 0022- 0 PIN, A/10 X 22 1
Goupille

38-14 1416 -120-0020-0 COVER, INSPECTION 1
Couve,c1e

38-15 1416-120-0030-0 PACKING 1
Joint

38-16 V201-260-8016-0 BOLT/M8 X 16 4
Vis

38-17 V401-160-0080-0 WASHER, SP/MB 4
Rondalla frein

38-18 1415-121-0010-0 GUIDE, SLEEVE 1
Munchon

38-19 1401-211-0100-0 BOLT/MB X 25 3
Vis

38-20 V401-260-0080-0 WASHER, SP/M8 3
Rondella 'rein

38-21 WI RE/0.9 X 200 1
FII

38-22 1417 - 12 I - 002 I - 0 SLEEVE 1
Manchon

38-23 1416 -12 0- 0040-0 BEARING, RELEASE/40TMK 20B1 1
Rou/ement

38-24 1415-120-0060-0 SPRING, TENSION/86 2
Ronon

38-25 1415-121-0040-0 SHAFT, INPUT 1
A,brs d'enlree

38-26 1415-121-0050-0 COUPLING, SPLINE 1
Couplll!Je

38-27 1415 - 12 1- 0060 - 0 WASHER, LOCK 1
Rondulle fraln

38-28 V2 01-461- 0040- 0 BOLT/M10 X 40 2
Vis

38- 0-1 1417-100-0521-0 CLUTCH ASSY1225 1
Embrayego ensemble

38-29 1417-121-1001-0 • PLATE, PRESS ASSY I
Pleque

38-30 1115-121-2000-0 • DISC, CLUTCH ASSY I
Disque d'embraY&9Q

38-31 V401-260-0080-0 WASHER. SP/M8 6
Rondelle "ein

3 8-32 1415-121-0090-0 BOLT/M8 X 25 2
Vi.

38-33 V201-260 k 8025-0 BOLT/M8 X 25 4
Vis
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Ref.No.
Ref.No.

39~ 1

39- 2

39- 3

39- 4

39- 5

39- 6

39- 7

39- 8

39- 9

39-10

39-11

39-12

39-13

39-14

39-15

39-16

39-17

39-18

39-19

39 -20

39-21

39-22

39-23

39-24

39-26

39-27

39-28

39- 0-1

39-29

39-30

39-31

39-32

39-33

39-34

39-35

39-36

39-37

Parts No.
Pieces NO.

1425-132-0013-0

V401-160-0140-0

V303 -460- 0 140- 0

V2 51-441-2 032- 0

V201-461-2035-0

V401-160-0120-0

V 3 00 ~460- 0 120- 0

V303-460-0120-0

1404-120-0090-0

1427-317-0040-0

V?63-400-0000-0

V520-101-0022-0

1416-120-0020-0

1416-120-0030-0

V201-260-8016-0

1415-121-0010-0

1401-211-0100-0

V401-160-0080-0

1417 -121-0021-0

1416-120-0040-0

1415 - 12 0 - 0060 - 0

1415-121-0040-0

1415-121-0050-0

1415-121-0060-0

V201-461- 0040- 0

1417-100~0521-0

1417-121-1001-0

1415 - 12 1 - 2 00 0 - 0

V401-160-0080-0

1415-121-0090-0

V201-260- 8025- 0

1425-139- 0040-0

1425 -13 9- 0050 - 0

V520-101-0022-0

V201-461-0105-0

Description
Designation

HOUSING, CLUTCH
Carlar d'emhraysgo

WASHER, SP/M14
Randalia frein

NUT/M147T
EClou

STUD/M12 X 32 9T
Gaunjan

BO LT/M 12 X 35 9T
Vis

WASHER, SP/M12
Rondella frein

NUT/M127T
Ecrou

NUT/M127T
Ecrou

WASHER, LOCK/M12
Rondalle froln

CAP, BLANK/M14
Foussal

PLUG
Souchon

NIPPLE, GREASE
Gloissaur

PIN, A/l0 X 22
Goupillc

COVER, INSPECTION
Couvorcle

PACKING
Joinl

BOLT/M8 X t6
Vis

WASHER, SP/M8
Rondalla frain

GUIDE, SLEEVE
Manchon

BOLT/M8 X 25
Vis

WASHER, SP/M8
Randalia froill

WIRE/D.9 X 200
Fil

SLEEVE
Manchan

BEARING, RELEASE/40TM 2081
Roulament

SPRING, TENSION/86
Ressort

SHAFT, INPUT
A,bre d'enlreo

COUPLING, SPLINE
CouplBga

WASHER, LOCK
Randelle froin

BOLT/Ml0 X 40 9T
Vis

CLUTCH ASSY/225
Emhrayago ensemble

• PLATE, PRESS ASSY
Plaque

• DISK, CLUTCH ASSY/225
Di'Qua d'ombroyaoa

WASHER, SP/M8
Randalia froin

BOLT/M8 X 25
Vis

BOLT/MB X 25
Vis

METAL, SHIFT
Carter

PACKING
Joint

PIN, AltO X 22
Goupilia

BOLT/Ml0 X 1059T
Vis

Model & Q'ty
Model & Quant
S D F·U F·nD LI'~DU

2

2

3

5

10

3

4

-3

14

2

4

4

3

3

2

2

6

2

4

2

4

Relnarks
ReIna rq 11es
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Ref.No. Parts No. Description Model & Q'ty Remarks
Ref.No, Pieces N°. Designation

Model & Quant Remarquess D F·U F·DU LF-OU

39-38 V201-461~OO95-0 BOLT/M10 X 95 9T 2
Vis

39-39 V401-160-0100-0 WASHER, SP/M10 6
Randelle froin

39-40 V781-100-0006-0 PLUG 1
Bauchon

39-41 1326-706-0020-0 PLUG, DRAIN 2
Souchon

39-42 V7 05 -140- 0 17 0- 0 RING, SNAP/C 17 1
Collet d'oxe

39-43 1425-132-0021-0 GEAR, DRIVE/17T 1
Pig non d'DttDche

39-44 V600-110-6206-0 BEAR lNG, RB/6206 1
Roulement radial

39-45 V7 40 -142 - 6 512- 0 SEAL, QIL!SC426512 1
Bague d'Oloncheile

-,
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Fig.40 CLUTCH HOUSING(D TYPE)
Embrayage
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No. Pieces NO. Designation
Model & Quant Remarquess D F-U F·DU LF·DU

40- 1 1424-120-0012-0 HOUSING, CLUTCH 1
Carlar d'ambravago

40- 2 V303-460-0140-0 NUT/M147T 2
Ecrou

40- 3 V401-160-0140-0 WASHER, SP/M14 2
Rondelle fraln

40- 4 V251-441-2032-0 STUD/M12 X 329T 3
Gouion

40- 5 V201-461-2035-0 80 LT/M 12 X 35 9T 5
Vi$

40- 6 V401-160-0120-0 WASHER, SP/M12 10
Rondelle Ilein

40- 7 V300 -460- 0 12 0- 0 NUT/M127T 3
Ecrou

40- B V303-460-0120-0 NUT/M127T 4
Ecrou

40- 9 1404-120-0090-0 WASHER, LOCK/M12 3
Rondelle frein

40-10 1427-317-0040-0 CAP, BLANK/M14 20
Faunol

40-11 1326-706-0020-0 PLUG, DRAIN 2
Ilouchon

40-12 v763 -400- 0000- 0 NIPPLE, GREASE 2
G,aissaur

40-13 V 520 -101- 0022- 0 PIN, A/10 X 22 1
Goupille

40-14 1416 -120- 002 0 - 0 COVER, INSPECTION 1
Couve,c1e

40-15 1416 -12 0- 003 0-0 PACKING 1
Joint

40-16 V201-260-B016-0 BOLT/M8 X 16 4
Vis

40-17 V401-160-0080-0 WASHER, SP/M8 4
Rondelle frein

40-18 1415-120-0030-0 GUIDE, SLEEVE 1
Manchon

40-19 1401-211-0100-0 BOLT/M8 X 25 3
Vis

40-20 V401-160-0080-0 WASHER, SP/M8 3
Rondelle frein

40-21 WIRE/O,9 X 200 1
Fil

40-22 v600 -150-6207 - 0 BEARING, RB/62072NS 1
Roul.ment ,adial

40-23 1415-120-0050-0 SLEEVE 1
Maocllon

40-24 1415-120-0040-0 BEARING, RELEASE 1
Roulement

40-25 1415-120-0060-0 SPRING, TENSION/B6 2
AeSiart

40-26 14 17- 120 - 002 1 - 0 SHAFT, INPUT A 1
Arbrc d'enl,ao A.

40-27 V705-140-0170-0 RING, SNAP/C 17 1
Collet d'axe

40-28 1415-120-0080-0 COUPLING, SPLINE/20 X 75 1
Couplego

40-29 1417-120-1002-0 SHAFT, INPUT B 1
A,b'o d'entma B,

40- 0-1 1426-120-2001-0 CLUTCH, DUAL ASSY/225 1
Emb,ayege oMemllla

40- O-Ia 1426-120-2002-0 CLUTCH, DUAL ASSY/225 1 ®
Emb,oV80e en$omble

40-30 1415-120-0090-0 • COVER, CLUTCH A 1 .6.
Couverc!e A.

40-31 1426-120-2100-0 • DISC. CLUTCH F/225 1
Oi.qu" d'ambraYlIjJo

40-32 1415-120-0110-0 • PLATE, PRESS A 1 6.
PI"quo A.

40-33 1415-120-0160-0 • BOLT 3
VIs

40-34 1415-120-0170-0 -NUT 3
Ecrou

40-35 1415-120-0130-0 • SPRING, DIAPHRAGM 2 .6.
Ae$lorl

40-36 1426-120-2201-0 • DISC, P/225 1
Disqve d'embraV890
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No. Pieces NO. Designation
Model & Quant Remarquess D F·U F·DD LI'';DU

40-36a 14l6-120-2202-0 • DISC, P/225 1 @
DIsque d'embravage

40-37 1415-120-0120-0 • PLATE, PRESS B 1 ~

Plaque D,

40-38 1415-120-0100-0 • COVER, CLUTCH B 1
Convercle D.

40-39 1415-120-0230-0 • ~~~llaKNOCK 4

40-40 1415-120-0220-0 • BOLT 6
Vi!

40-41 1415-120-0240-0 • WASHER, SP/M8 6
Randalia 'rein

40-42 1415-120-0250-0 ·WASHER/M8 2
Rondalla

40-43 1415-120-3000-0 • ROD, RELEASE 3
Barre

40-44 1415 -12 O-lOOO-O • LEVER, RE LEASE 3
Levier

40-45 1415-120-0020-0 • PIN, RELEASE ROD 3
Goupille

40-46 1415-120-0180-0 • PIN, LEVER A 3
Goupilia

40-47 1415 -12 0- 0210-0 • WASHER 3 I

Rondalle I

40-48 V 500 -151- 20 15- 0 • PIN, SPLlT/12 X 15 3
Goupille fendue

40-49 1415-120-0190-0 • PIN, LEVER B 3
Goupille

40-50 1415 -12 0- 0140-0 • SCREW, LEVER ADJ 3
Vis

40-51 1415-120-0150-0 "NUT 3
Ecrou

40-52 1415-120-0260-0 • WASHE R, LOCK 3
Rondelle trein
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Fig.41 CLUTCH HOUSING(F-DU TYPE)
Embrayage



Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No. Pieces NO. Designation
Model & Quant Remarquess D F-U F·DD LF·DU

41- 1 1425-132-0013-0 HOUSING, CLUTCH 1
Co,M, d'embloyage

41- 2 V401-160-0140-0 WASHER, SP/M8 2
Rondalle frein

41- 3 V 303 -46 0- 0 140- 0 NUT/M147T 2
Ecrou

41- 4 V 251-441-2 032- 0 STUD/M12 X 329T 3
Goujon

41- 5 V201-461-2035- 0 BOLT/M12 X 35 9T 5
ViI

41- 6 V401-160- 0 12 0- 0 WASHER, SP/M12 10
Rondalle frein

41- 7 V 300-460- 0120- 0 NUT/M127T 3
Ecrou

41- 8 V303-460-0120-0 NUT/M127T 4
Ecrou

41- 9 1404-120-0090-0 WASHER, LOCK/M12 3
Rondelle fruln

41- 10 1427-317-0040-0 CAP, BLANK/M14 14
FauSIOI

41 -11 V 7 81 - 100- 0008 - 0 PLUG 1
Bouchon

41-12 V763-400-0000-0 NIPPLE, GREASE 2
Groi'leur

41-13 V520-101-0022-0 PIN, A/l0 X 22 1
Goupille

41-14 1416-120-0020-0 COVER, INSPECTION 1
Couvarele

41-15 1416-120-0030-0 PACKING 1
Joint

41-16 V201-260-8016-0 BOLT/M8 X 16 4
Vis

41-17 V401-160-0080-0 WASHER, SP/M8 4
AOrldelle fruin

41-18 1415-120-0030-0 GUIDE, SLEEVE 1
Mellchon

41-19 1401-211-0100-0 BOLT/M8 X 25 3
ViI

41-20 V 401-160- 0080- 0 WASHER. SP/M8 3
Rondelle frein

41-21 WIRE/O.9 X 200 1
Fil

41-22 V600-150-6z07-0 BEARING, RB/62072NS 1
Roulement ,adlol

41-23 1415 -120- 0050-0 SLEEVE 1
Monchon

41-24 1415-120-0040-0 BEAR lNG, RELEASE/CT55 BL1 1
Roulement

41-25 1415-120-0060-0 SPR ING. TENSION/B6 2
ROllOlt

41-26 1417-120-0021-0 SHAFT, INPUT A 1
A,bre d'enllCo A.

41-27 V705-140-0170-0 RING. SNAP/C 17 1
Collet d'oxe

41-28 1415-120-0080-0 COUPLING. SPLINE!20 X 75 1
Coupl"ge

41-29 1417 -120-1002-0 SHAFT, INPUT B 1
A,bre d'entrcc o.

41- 0-1 1426 -12 0-2 00 1-0 CLUTCH, DUAL ASSY/225 1
Embrayage ellScmblo

41- 0- 1a 1426-120-2002-0 CLUTCH. DUAL ASSY/225 1 ®
Embrovoge emcmblo

41-30 1415-120-0090-0 • COVER. CLUTCH A 1
Couve,clo

41 -31 1426-120-2100-0 • DISC. F/225 1
Disquo d'embraY09C

41 -32 1415-120-0110-0 • PLATE, PRESS A 1
Plaque A.

41 -33 1415-120~0160-0 • BOLT 3
Vis

41-34 1415-120-0170-0 • NUT 3
Ecrou

41-35 1415-120~0130-0 • SPRING. DIAPHGRAM 2
ROllor,

41 ~36 1426-120-2201-0 • DISC, P/225 1
Oi.que d'embreyagc
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No. Pieces NO. Designation
Model & Quant Remarquess D F-U ~'.DULF.DU

41-36a 1426-120-2202-0 • DISC, P/225 1 @
Disque d'ambravage

41-37 1415-120-0120-0 "PLATE, PRESS B I
Plaque B.

41-38 1415-120-0100-0 ·COVER, CLUTCH B 1
Couvelcla

41-39 1415-120-0230-0 " ~l~p~\loKNOCK 4

41-40 1415-120-0220-0 "SOLT 6
Vis

41-41 1415-120-0240-0 • WASHER, SP/M8 6
Randelle floTn

41-42 1415-120-0250-0 • WASHER/M8 2
Randalia

41-43 141~:)20-3000-0 " ROD, RELEASE 3
Berro

41-44 1415-120-2000-0 • LEVER, RELEASE 3
levier

41-45 1415 - 120 - 002 0 - 0 "PIN, RELEASE ROD 3
Goupille

41-46 1415-120-0180-0 • PIN, LEVER A 3
Gouplllo

41-47 1415-120-0210-0 " WASHER 3
Rondalla

41-48 V500-151-2015-0 • PIN, SPLlT/1.2 X 15 3
Goupil Ie fondue

41-49 1415-120-0190-0 "PIN, LEVER B 3
Goupillo

41-50 1415-120-0140-0. • SCREW, LEVER ADJ 3
Vis

41-51 1415-120-0150-0 • NUT 3
Ecrau

41-52 1415-120-0260-0 "WASHER, LOCK 3
Rondelle frein

41-53 1425 -139- 0040-0 METAL, SI-IIFT I
Cerlar

41-54 1425-139-0050-0 PACKING 1
Joint

41-55 V520-101-0022-0 PIN, A/10 X 22 2
Goupille

41-56 V201-461-0105-0 BOLT/M10 X 105 9T 4
Vis

41-57 V201-461- 0095- 0 BOLT/M10 X 95 9T 2
Vis

41-58 V401-160-0100-0 WASHER, SP!M10 6
Rondalla fraln

41-59 V740-142-6512-0 SEAL,OlLlSC426512 1
Begue d'otoncholle

41-60 V705 -140- 0 170- 0 RING. SNAP/C 17 1
collot d'oxo

41-61 1425 -132- 0021-0 GEAR, DRIVE/17T 1
Pignan d'ootoche

41-62 V600-110-6206-0 BEARING, RB/6206 J
Roulamonl redIal

41-63 1326-706-0020-0 PLUG, DRAIN 2
[Iouchan

41 M64 V781-100~OOO6-0 PLUG/PT 3/8 1
[Iouchon
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No. Pieces NO. Designation
Model & Quant Remarquess D F-U F·DULF·DU

41A- I 1425-134-0010-0 HOUSING, CLUTCH 1
Cmlor d'ombroyege

41A- 2 V251-441-2032-0 STUD/M12 x 32 9T 3
Goujon

41A- 3 V201-4bl-2035-0 BOLT/M12 x 35 9T 5
Vis

41A- 4 V401-160-0120-0 WASHER, SP/M12 10
Rondalle frain

41A - 5 V300-460-0120-0 NUT/M12 3
Eerou

41A - 6 V303-460-0120-0 NUT/M12 4
Eerou

41A- 7 1404-120-0090-0 WASHER, LOCK/M12 3
Rondalla frain

41A- 8 V303-460-0140-0 NUT/M14 2
Eerou

41A- 9 V401-160-0140-0 WASHER, SP/M14 2
Rondpllo frain

41A-I0 1427-317-0040-0 CAP, BLANK/M14 14
FaunDI

41A-ll V7BI-100-0008-0 PLUG 1
Bouchon

41A-12 V763-400-0000-0 NIPPLE, GREASE 2
Gr.iuaur

41A-13 V520-101-0022-0 PIN/l0 x 22 1
Goupillo

41A-14 141b-lZO-OO20-0 COVER, INSPECTION 1
Covorela

41A-15 1416-120-0030-0 PACKING 1
Joinl

41A-16 V201-260-801b-0 BOLT/M8 x 16 4
Vis

41A-17 V401-160-0080-0 WASHER, SP/MB 4
Rondallo frein

41A-18 1427-252-0020-0 CAP, BLANK 1
Faunal

41A-19 1326-706-0020-0 PLUG, DRAIN 2
Bouchon

41A-20 1425-135-0010-0 METAL, SLEEVE 1
Palior

41A-21 1425-134 -0030-0 PACKING, SLEEVE METAL 1
Joint

41A-22 V520-200-6016-0 PIN/6 X 16 1
Gourille

41A-23 1401-211-0100-0 BOLT/Max 25 4
Vi,

41A-24 1415-125-0240 -0 BOLT/M8 x 45 4
Vis

41A-25 V401-160-0080-0 WASHER, SP/M8 8
Randalia f,oin

41A-26 WIRE/D.9 x 700 1
Fil

41A-27 V740-235-5007-0 SEAL, 01 L/SG35507 1
Ilaqua d'elonehelle

41A-28 1415-120-0050-0 SLEEVE 1
Manchon

41A-29 1415-120-0040-0 BEARING, RELEASE 1
Roulemenl

41A-30 1415-125-0250-0 SPRING, TENSION/41 2
Rauo"

41A-31 1415-125-0320-0 COUPLING/20 x 95 1
COllplage

41A-0-l 1426-120-2001-0 CLUTCH, DUAL ASSY/225 1
Embrayeg9 ensemble

41A-0-l 1426-120-Z002~0 CLUTCH, DUAL ASSY/225 1 @
Embl8vage enlemble

41A-32 1415-120-0090-0 • COVER, CLUTCH A 1
Couvarcfa

41A-33 1426-120-2100-0 • DISC, F/226 1
Dlsqua d'ombroyaga

4IA-34 1415-120-0110-0 • PLATE, PRESS A 1
Plaque A

41A-35 1415-120-0160-0 • BOLT 3
Vis

41A-36 1415-120-0170-0 • NUT 3
Ecroll

104



Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No. Pieces NO. Designation
Model & Quant Remarquess D F-U f·DU Lf~l)U

41A-37 1415-120-0130-0 • SPRING, DIAPHRAGM 2
ReSlorl

41A-38 1426-120-2201-0 • DISC, P/225 1
DiiQue d'embravage

41A-38a 1426-120-2202-0 • DISC, P!225 1 ®
Disque d'embraVililo

41A-39 1415-120-0120-0 • PLATE, PRESS B 1
Plaque B

41A-40 1415-120-0100-0 • COVER, CLUTCH B 1
Couvolcle

41A-41 1415-120-0230-0 • PIPE, KNOCK 4
Goupillo

41A-42 1415-120-0220-0 • BOLT 6
Vis

41A-43 1415-120-0240-0 • WASHER, BP/M8 6
Rondolla frein

41A-44 1415-120-0250-0 'WASHER/M8 2
ROlldelle

41A-45 1415-120-3000-0 • ROD, RELEASE 3
Barro

41A-46 1415-120-2000-0 • LEVER, RELEASE 3
Lerior

41A-47 1415-120-0200-0 • PIN, RELEASE ROD 3
Goupilio

41A-48 1415-120-0180-0 • PIN, LEVER A 3
Goupillo

41A-49 1415-120-0210-0 • WASHER 3
Rondolle

41A-50 V50 0 - 1 51 - 201 5- 0 • PIN, SPLT/1.2 X 15 3
Goupilia fenduo

41A- 51 1415-120-0190-0 • PIN, LEVER B 3
Goupille

41A-52 1415-120-0140-0 • SCREW, LEVER ADJ 3
Vis

41A- 53 1415-120-0150-0 • NUT 3
Emou

41A- 54 1415-120-0260-0 • WASHER 3
Rondalle

41A-55 1425-134-0070-0 COVER, BOTTOM 1
Couvercio

41A-56 1425-134-0080 - 0 PACKING, COVER 1
Joint

41A-57 V201-260-8020-0 BOLT/M8 X 20 4
Vis

41A-58 V401-160-0080-0 WASHER, SP/MB 4
Rondolla frein

41A- 59 1425-139-0040-0 METAL, SHIFT 1
Corter

41A-60 1425-139 -0050-0 PACKING 1
Joint

41A-61 V520-101-0022-0 PIN, A/10 X 22 2
Goupillo

41A-1)2 V201-4b1-0105-0 BOLT/M10 X 1059 T 4
Vis

41A-63 V201-461-0095-0 BOLT/Ml0 X 95 9T 2

Vis

41A-64 V401-160-0100-0 WASHER, SP/M10 6

Rondollo 'rain

41A-65 V740-142~6512-0 SEAL,OIL/SC426512 1
Bogoo d'otanchaite

41A-66 V705~140-0170-0 RING, SNAP/C17 1
Collot d'axe

41A-67 1425-132-0021-0 GEAR, DAIVE/17T 1
Pignon d'lllleche

41A-68 V600-110-6206-0 BEARING, RB/6206 1
Roulamont redllli

41A-69 V781-100-0006-0 PLUG/PT 3/8 1
Bouchon
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(jJ Fig.41 B CLUTCH HOUSING(LF.. DU TYPE)
Embrayage
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Ref.No. Parts No. Description Model & Q'ty Remarks
Ref.No, Pieces NO. Designation

Model & Quant Remarquess D F-U F·DU LF·DU

41ll- 1 1415-12.S~OOSI ~O GEAR,INPUT/13T 1
Pienon o'on\,ee

41B- 2. 1415-125-0061-0 GEAR,INPUT124T 1
Pignon d'ontreo

418- 3 1415-125-0260-0 PIPE, INPUT 1
Dou1ll0 do pignon

41 B- 4 1425-134-0060-0 METAL, BEARING 1
A'letoiro da roulement

41E- S VS20-100-6016-0 PIN/6 x 16 1
Gouplilo

418- 6 V740-230-5007-0 SEAL,OIL!SC30507 1
Ilaque O'etanchaito

418- 7 v740 - 2 35- 5007-0 SEAL,OIL!SC35507 1
Beque d'etoncheite

41 E- B v600 -11 0 ·6007 - 0 BEARING, RB/6007 2
Routement 'odial

41B- 9 V705-140-0620-0 RING, SNAP/62 1
Collet d'exe

41B-I0 V251-440-6012-0 STUD/M6 )( 12 9T 2
Goujon

41ll-11 V200-460-6050-0 BOLT/M6 x 50 9T 4
Vis

41B-12 V401-160-0060-0 WASHER, SP/M6 4
Rondalle f,ein

41B-13 V300-460-0060-0 NUT/M67T 2
Ec'ou

418~14 141 5- 125 - 03 50 - 0 WASHER, LOCK/M6 2
Rondalle frein

41ll-15 V600-110-6206-0 BEARING, RB/6206 1
Roulement ,adiol

41B-16 V704-140-0300-0 RING, SNAP/3D 1
Collet d'oxa

41B-17 v6 S3 -420-2620 - 0 BEARING, NR/TLA2020 1
Rou/ement a oiquillas

41E-18 1415-125-0310-0 SHAFT, OUTPUT 1
Arbre recoptau r

4113-19 1426-125-0030-0 GEAR, SHIFT/35T 1
Baladeur 810ge

418-20 V600-110-6205-0 BEARING, RB/6205 1
Rou/ement lodiol

41E-21 V704 -140 -0250-0 ~l~~J'D~~AP/25
1

41B-22 1417-125-0020-0 GEAR,OUTPUT/24T 1
P;gnon

418-23 V740-225-4409-0 SEAL,OIL!SC25449 1
Bagua d'otoncheite

41B-24 V704-140-0520-0 RING, SNAP/52 1
collet d'axa

41B-25 V600-110-6012-0 BEARING, RB/6012 1
Rou1emant ,adial

41B-26 V705-140-0950-0 RING, SNAP/95 2
Collet d'exe

41 B-27 V704~140-0600-0 RING, SNAP/60 1
Collet d'DXO

41B-2B 1415-125-0130-0 SEAL,OIL!SC609512 1
Begue d'otencheito

41 B-29 1415-12,5-0271-0 SHAFT, COUNTE R 1
Arbre {tie (Ilnvoi

41B-30 1426-125-0021-0 GEAR, COUNTE R/39-17T 1
Pignon etogo

41B-31 141 5- 125 - 0360 - 0 BEAR lNG, NR/KT283313 1
Routemant a aiQ1Jl/les

41B-32 1415-125-0080-0 GEAR, COUNTER/39-17T 1
Pignon etagc

4113-33 V600-110-o3040 BEARING, RB/6304 2
Roulemont radial

41B-34 1426-125-0050-0 STAY, CREEP SHIFTER 1
Appui

41B-35 VnO-102-4011-0 O-RING/Pl1 2
Joint 10riQua

4lB-3£> 1426-12.5-0040-0 SHIFTER, CREEP 1
Fourchette

41 B-37 1415-216-0060-0 BOLT/MB X 16 1
Vis

418-38 WIRE/O.9 X 100 1
Fil
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No. Pieces N°. Designation
Model & Quant Remarquess D F-U F·DULF-DU

41B-39 V680-200-0013-0 BALL, STEEL 1
Bille

41B-40 1415-210-0020-0 SPRING, SHIFTER 1
Renor!

41B-41 1415-125-0160-0 WASHEA/13 X 25 X 2 1
Randella

41B-42 1424 -12 5-0030- 0 BOLT/M12 X 12 1
Vis

41B-43 1415-125-0171-0 BOSS, SHIFT 1
Ilallaga

418-44 1415-216-0060-0 BOLTlM8 )( 16 1
Vis

41B-45 WIRE/O.9x 100 1
Fil

41B-46 1415-125-2001-0 ARM, SHIFT 1
Lovier de selecleu r

41 B -47 VnO-l02-4012-0 O-RING/P12 1
Joinlloriquo

41 B -48 1426-125-2000-0 LEVER, SHIFT 1
LevIer de chengement

~ L'f~ ~U ~ v-.i) lil ~otCl,J4)HX41 B-49 4-l-eiFl.~~ GfltP K l-H;J B 1
1.1 C(_L:~O ·.oo,u- Pommoau

41B- 50 VS80-140-6028 -0 PIN, SPRING/6 )( 28 1
Gaupiflo oleslique

41B-51 1426-125-0060-0 COVER, HOUSiNG 1
Couvorclo

41 B- 52 1415-125-0190-0 PACKING, COVER 1
Joint -

41B-53 V201-260-80Z0-0 BOLT/M8 X 20 6
Vii

41 B-54 V401-160-0800-0 WASHER, SP/M8 6
Randalle f'oin

418-55 7954 - lO5-1 000 - 0 CAP, OIL/3D 1
Bauchan

41 B- 56 V744-240-5508-0 ~~~~lo~~C~~iToC40558
1

41B - 57 1415-125-0290-0 GEAR, COUNTER/28T 1
Pignon otogo

41 B- 58 V600-110-6008-0 BEARING, RS/6D08 1
Roulement 'odlal

41 B- 59 WI RE/O.9 X 160 1
Fil

41B-60 1425-134-0090-0 STOPPE R, 01 L 1
Palttlle

41B-61 V200-260-6012-0 BOLT/M6 X 12 2
Vis

41B-62 V401-160-00bO-O WASHER, SP/M6 2
Rondolio I,oin
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Fig.42 CHANGE GEAR SYSTEM(F-U, F.. DU LF-DU TYPE)
Levier de vitesses avant
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No. Pieces N°. Designation
Model & Quant Remarquess D F·U F·DD LF·DU

42- 1 V600-110-6205-0 BEARING, RB/6205 2 2 2
Roulement redial

42- 2 1425-132-0080-0 GEAR, SHIFT/24T 1 1 1
Pignon

42- 3 1425 -132- 0070-0 SHAFT, SHIFT 1 1 1
Arbro

42- 4 V7 05 -140- 052 0- 0 RING, SNAP/C52 1 1 1
Coliat d'exe

42- 5 V740 -225- 5208- 0 SEAL,OlLlSC25528 1 1 1
Begue d'ctencheite

42- 6 1425-132 n 0091-0 SHIFTER 1 1 1
Fouchetta

42- 7 V6BO -200- 0010- 0 BA LL, STEELl5/16" 1 1 1
Bilio

42 - B 1302-225-0030-0 SPRING, SHIFTER 1 1 1
Ressort de fourchette

42- 9 V 500 -153- 002 5- 0 PIN, SPLIT/3 X 25 1 1 1
Goupille

42-10 1425-132-0110-0 STAY, SHIFTER 1 1 1
Appu,

42-11 V720-101-9010-0 O-RING/P1O 1 1 1
Joint IOlique

42 -12 1416-216-0040-0 STOPPER, SHIFTER STAY 1 1 1
Arret

42-13 V 401-160- 0080- 0 WASHER, SP/M8 1 1 1
Randallan frcin

42-14 V201-260-B012-0 BOLT/M8 X 12 1 1 1
Vis

42-15 1425 -132-2000-0 ARM, SHIFT 1 1 1
Bras

42 -16 V740-116-2607-0 SEAL,OlLlSC16167 1 1 1
Dague d'entoncheite

42-17 1425-132-2100-0 BOSS, SHIFT 1 1 1
Moyeau

42 -IB V 580 -140-6032- 0 PIN, SPRING/W6 X 32 1 1 1
Goupillo elnstlquo

42 -19 V590-130-91S0-0 WIRE/O.9 X 160 1 1 1
Fil

42 -20 1425-132-0130-0 ROD/235 1 1 1
Biellette

42-21 V 500-152 - 00 18- 0 PIN, SPLIT/2 X 18 2 2 2
Goupille fendue

42-22 1425 -132-2200-0 LEVER, SHIFT 1 1 1
Lovier

42-23 1425-132-0120-0 PIN, COUNTER SHIFT 1 1 1
Goupille

42-24 V401-160-0140-0 WASHER, SP/M14 1 1 I
Rondelle fleln

42-25 V704 -140- 0 160- 0 RING, SNAP/C 16 1 1 1
Collet d'oxo

X4 2-26 4-1-06--J~5'u-'3'63"O":O GHIfl.. \'( ~I ol\ 1 1 1 §)~U}F~\':!U1LP_W ~v--(jti'L
tlol .1 o·_001""~O Pommoau 'OvrC~ '\ I, I'o~.

42-27 1427-943-0041-0 MARK, F·SHIFT 1 1 1 English
Etlquallo

42-27-1 1431-935-0070-0 MARK, F·SHIFT 1 1 1 * French
Etiquette

42 -28 V607-110-6204-0 BEARING, RB/6204 NR 2 2 2
Roulamont radial

42-29 1425-139-0020-0 PIN, COUNTER 1 1 1
Goupillo

42-30 1425-139-0010-0 GEAR, COUNTER/27T 1 1 1
Pignoll

42-31 1425-139-0030-0 COLLAR 1 1 1
Colli.r

42-32 V7 04 -140-0200- 0 RING. SNAP/C 20 1 1 1
Collet d'oxe

1431-935 1.12
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Fig.43 DRIVE SHAFT SYSTEM(F-U, F.. DU LF-DU TYPE)
Demi arbre avant
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No. Pieces NO. Designation
Model & Quant

Remarquess D F·U F·DULJ?nu

43- 1 1425-132-0160-0 COVER, METAL 1 1 1
Couvarcle .

43- 2 1425-132-0170-0 PACKING, COVER 1 1 1
Joint

43- 3 V201-260-B020-0 BOLT/MB X 20 4 4 4
Vi!

43 - 4 V401-160-0080-0 WASHER, SP/MB '1 4 '1
Rundelle fre!n

43- 5 V 721 -1 03 - 1040 - 0 O-RING/G40 1 1 1
Joint toriqua

43- 6 1425 -132- 0 150-0 COUPLING 2 2 2
Couplego

43- 7 V704-140- 0250- 0 RING, SNAP/C 25 1 1 1 2us cd 11002281 ~
Collel d'a~e

43 - 8 1425-132-2300-0 COVER, SHAFT 1 1 1
Couvercle

43- 9 1425-132-0140-0 SHAFT, DRIVE 1 1 1
Dami .rbra avent

43- 9a 1425-132-0141-0 SHAFT, DRIVE 1 1 1 ® II002281~

Demi o,br. avant

43-10 V580 -140-402 8- 0 PIN, SPRINGIW 4 X 28 1 1 1
Goupillo olostiqua

43-11 WIRE/O.9 X 150 1 1 1 CD
Fil

1425-139 114



Fig.44 CLUTCH PEDA
Pedale d' Lembrayage
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Ref.No. Parts No. Description Model & Q'ty Relnarks

Ref.N°. Pieces NO. Designation
Model & Quant Remarquess D F'·U (i'·DU LF,DU

44- 1 1424-122-1000-0 PEDAL, CLUTCH 1 1
Pedale d'amhrayage

44- 1-1 1426 -12 8-2 000-0 PEDAL, CLUTCH 1 1 1
Pedole d'cmbrayage

44- 2 V763 -400- 0000- 0 NIPPLE, GREASE 1 1 1 1 1
Ecrou e meneaux

44- 3 1424-122-2000-0 ROD, CLUTCH 1 1 1 1 1
Tige d'cmlJreyoge

44- 4 1415-312-5000-0 YOKE, LH THREAD 1 1 1 1 1
Chapa

44- 5 1401-122-0050-0 NUT, LH THREAD/M8 I 1 1 1 1
Ecrou

44- 6 1415-312-6000-0 YOKE, RH THREAD 1 1 1 1 1
ChSJlO

44- 7 V302 -26 0- 0080- 0 NUT/M8 1 1 I 1 1
Ecrou

44- 8 1404- 312 -006 0-0 PIN, YOKE A 2 2 2 2 2
Goupille

44- 9 V413-160-0080-0 WASHER/M8 2 2 2 2 2
Randalia

44-10 V500-152-001S-0 PIN, SPLlTI2 X 15 2 2 2 2 2
Goupillo fendue

44-11 1403-312-0030-0 SPRING, PARKING BRAKE 1 1 1 1 1
RaISor!

44- 0-1 1417-012-2000-0 CLUTCH SHAFT & ARM SET I 1 I 1
Axe & bros

44- 0-2 1426-012-3000-0 CLUTCH SHAFT & ARM SET 1
Axa & bras

44-12 - SHAFT, CLUTCH 1 1 1 1 !::,.
Axe

44-12-1 -SHAFT,CLUTCH 1 /\
Axe

44-13 - ARM, CLUTCH A 1 1 1 1 f\.
Bras

44-13-1 - ARM, CLUTCH A 1 6.
Bral

44-14 ~201-260-8040-0 BOLT/M8 X 40 $-40 1 1 1 1 1
Vis

44-15 V302 -26 0- 0080- 0 NUT/MB 1 1 1 1 1
Ecrou

44-16 1415-122-0010-0 O-RING 1 1 1 1 1
Joint torique

44-17 V767-400-0000-0 NIPPLE, GREASE 1 1 1 1 1
Graiueur

44-18 1404-101-0010-0 PIN, TAPER 1 1 1 1
Gnupillo

44-1B-l V580 -140- 802 8- 0 PIN, SPRING/W 8 X 28 1
Goupille alostiquo

44-19 WIRE/1.2 X 200 1 1 1 1 1
Fil

44-20 1415-122-0020-0 CAP, SEAL 2 2 2 2 2
Fausse!

44- 0-3 1417-012-2100-0 SHAFT,THROUGHOUTSET 1 1 I 1
Axo ensemble

44- 0-4 1426-012-3100-0 SHAFT, THROUGHOUT SET 1
Axe onsemble

44-21 ·SHAFT,THROUGHOUT 1 1 1 1 1 !::,.
Axo

44-22 • ARM, CLUTCH B 1 1 1 1 !::,.
Bra'

44-22-1 - ARM, CLUTCH 8 1 6.
BrSi

44-23 -YOKE 1 1 1 1 1 6.
Chape

44-24 1404-101-0010-0 PIN, TAPER I 1 1 1 1
Goupilla

44-25 WIRE/l,2 X 200 1 1 1 1 1
Fil

44-26 1415-122-6000-0 ROD, CLUTCH B 1 1 1 1
Tige do dehmvego

44-26a 1424-122-2100-0 STAY, CLUTCH 1 1 1 1 @
Appul

44-26-1 1426-128-2400-0 STAY, CLUTCH 1
Appui

44-27 1404-312-0060-0 PIN, YOKE A 2 2 2 2 2
Goupllle
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.N°, Pieces NO. Designation
Model & Quant Remarquess D F'·U F·DU LF·DU

44-27-1 3737-235-0080-0 PIN 2

44-28 V413-160-0080-0 WASHER/MB 2 2 2 2 2 \
Rondcllo

44-29 V500-152-0015-0 PIN, SPLIT/2 X 15 2 2 2 2 2 I
GOlipillo fendue

44-30 1415-122-0010-0 O-RING 1 1 1 1 1
Joint loriquo

44-31 1404-101-0010-0 PIN, TAPER 1 1 1 1 1
GOU)lTllo

11-32 (V 590-131-2200-0) WI RE/1.2 X 200 1 1 1 1 1
Fil

44-33 V 767 - 4 0 O· 0000 - 0 NIPPLE, GREASE 1 1 1 1 1
Gr[Jis;~eur

44-34 H24-122-0011-0 ARM, CUT OFF 1 1 1 1 1
Crochet

44-35 V 201-260- 8020- 0 BOLT/M8 X 20 1 1 1 1 1
Vis

44-36 V 300 -26 0- 0080- 0 NUT/M8 1 1 1 1 1
Ecrau

44-37 1414-312-0020-0 SPRING, TENSION/53 1 1 1 1 1
Ressarl
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Ref.No. Parts No. Description Model & Q'ty Remarks
Ref.No. Pieces NO. Designation

Model & Quant Remarquess D F-U F·DU Lf<~DU

45- 1 1424-111-3000-0 TANK, FUEL 1 1 1 1 1
Re.ervo;r de combu,tiblo

45- 2 1407-111-0010-0 WASHER/8 X 12 X2 1 1 1 1 1
Randalle

45- 3 V200-260- 8012- 0 BOLT/MS X 12 1 1 1 1 1
Vi,

45- 4 1425-102-0010-0 PIPE, FUEL 2 2 2 2 2 FILTER-TANK
Conduit

45- 4a 1425-102-0010-0 PIP£:, FUEL 1 1 1 1 1
Conduit

45- 5 1421-111-2100-0 CAP, ASSY 1 1 1 1 1
Bouchan

~p 1l ~ # 00:1. t~i. M- b'Lo'
:x 15- 0-1 1-1-~1-0'O-..-B5+0..,.(t FILTER, FUEL ASSY 1 1 1 1 1 (~ 4 'I..>'~ # DOt" 0 \0,. (')lK',k "1

/4ft'4 joo-OS'j/.Q Fittro a combustible

45- 6 • JOINT/L-TYPE 1 1 1 1 1 D.
Joint

45- 7 • JOINT, FUEL 1 1 1 1 1 6
Joint

45- 8 1417 -102-0090-0 -ELEMENT 1 1 1 1 1
Eloment

45- 9 - BODY 1 1 1 1 1 D.
Carpi do 'iltre

45-10 • LEVER 1 1 1 1 1 D.
Levier

45 -11 • VALVE I 1 1 1 1 D.
Soupape

45-12 - SPRING, VALVE 1 1 1 1 1 D.
fles>o,t

45-13 VnO-l 02-401 0- 0 • O-RING 1 1 1 1 1
Joirlt tori que

45 -14 'VIS 1 1 1 1 1 6,

Vis ~ iWI)} OOi~)I- ~O:"'°8(. 0}
X45-15 }+1-5-+9~eB9~....e • CUP 1 1 1 1 1 ~ 4,kJ~ 006v1v.. QA,tk iii'

ii4i.1C- h9~·-~CIO~O Cuve

15·-16 1415-102-0100-0 • NUT, RING 1 1 1 1 1
Ecrou de cuve

45 -17 V720-103-5044-0 • O-RING 1 1 1 1 1
Joint IOr;que

45-18 1415-102-0120-0 • PLUG, BREATHING 2 2 2 2 2
Bouchon

45-19 1415-102-0130-0 • PACKING 2 2 2 2 2
Joint

45-20 V2 01-26 0- 8020- 0 BOLT/M8 X 20 2 2 2 2 2
Vis

45-21 V401-160-0080-0 WASHER, SP/M8 2 2 2 2 2
Rondolle 'rein

45-22 1417~102~0030-0 PIPE, FUEL A 1 1 1 1 1
Conduit } TANK-FILT Fa

45-22a 1424-102-0030-0 PIPE, FUEL 8 1 1 1 1 1 @
Conduit

45-23 1117-102-0050-0 BAND, HOSE 6 6 6 6 6
Sanale

45-24 11 04 - 62 1- 027 0 - 0 CLAMP, HARNESS 8 1 1 1 1 1
Attnehc failecau

45-25 1415-111-2000-0 BAND, TANK A 1 1 1 I 1
Sangie

45-26 1417-111-2000-0 BAND, TANK 1 1 1 1 1
Sang!e

'15-27 1415-111-0010-0 STOPPER, BAND 1 1 1 1 1
Attocho

45-28 l.t\ 15 -111- 0020 - 0 COLLAR/9 X 14 X 30 1 1 1 1 1
CoIHe,

45-29 V 3 00 -260- 0080- 0 NUT/M8 1 1 1 1 1
Ecrou

45-30 V 302 -260- 0080- 0 NUT/M8 1 1 1 1 1
Ecrou

45-31 1416-600-0550-0 SWITCH, FUEL ASSY 1 1 1 1 1
lrltcrrupteur

45-32 1416-621-0370-0 • PACKING/RUBBER 1 1 1 1 1
Join!

45-33 V200-260~5010-0 BOLT/M5 X 10 P=O.8 5 5 5 5 5
Vis

- -"14·-,3.4--+-_..lA..l..6..:.62.l.::..Q2.1.Q..::Jl.__ _........wAS.lilill.""£~L.LM6 -. .~?-::: I;=::,~1---5- _-S_~k1) ~~~ '
03 ._/V 1· 'f J ,-, (fJ: (

Rondelle

45-35 1424-102-0020-0 PIPE, FUEL A 1 1 1 1 1 FILTER-PUMP
Conduit
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No. Pieces NO. Designation
Model & Quant Remarquess D F·U (i'·DU LI<~J)U

'16 ~ 1 1424-116-1000-0 PEDAL, ACCEL 1 1 1 1 1
Pedale

46- 2 1416-120-0060-0 SPR lNG, TENTION/65 1 1 1 1 1
Relsort

46- 3 V500-152-5018-0 PIN, SPLIT/2.5 X 18 1 1 1 1 1
Goupille fendue

'16- 4 14 15 - 11 6- 007 1 - 0 CONNECTOR, ACCEL A 1 1 1 1 1
Jonction A.

46- 5 1421-116-0010-0 CONNECTOR,ACCEL 1 1 1 1 1
Jonction A.

46- 6 1421 ~ 116- 0020-0 TURNBUCKLE/M6 1 1 1 1 1
Tendeur

46- 7 V 300-260-0060-0 NUT/M6 1 1 1 1 1
Eerou

46- 8 V500-1,52-0018-0 PIN, SPLIT/2 X 18 2 2 2 2 2
Goupille fondue

46- 9 1421-116-0030-0 ARM, ACCEL 1 1 1 I 1

}llras in tel" chang eahIe

16- 9-1 1421-116-2000-0 ARM,ACCEL 1 1 1 1 1
Bras

'16 ~ 10 1416-116-0040-0 PIN, ARM 1 1 1 1 1
GOUllillo

46-11 V401-160-0080-0 WASHER, SP/MB 1 1 1 1 1
Rondelle Irein

46-12 V413 -160-0 100-0 WASHER/M10 1 1 1 1 1
Rondelle

46-13 V500-152~OO18-0 PIN, SPLlT12 X 18 1 1 1 1 1
Goupille fendue

46 -14 1425-116-0010-0 ROD, ACCEL 1 1 1 1 1
Tign

46-15 V500-152-0018-0 PIN, SPLlT12 X 18 2 2 2 2 2
Goupille fendue

46-16 1424-117-1000-0 LEVER, THROTTLE 1 1 1 1 1
Manelle de 0.'

46-17 1414-117-0040-0 KNOB, LEVER/30 1 1 1 1 1
Poignan

46-18 1414-117-0050-0 LINING/13 X 50X 3 1 1 1 1 1
Garnitu," dn I,iction

46-19 1407-117-0070-0 WASHER/13 X32 Xl 1 1 1 1 1
Rondelle

46-20 1404-117-0080-0 SPRING, PRESS/22 1 1 1 1 1
Ressort

46 -21 V413-160-0120-0 WASHER/M12 1 1 1 1 1
Rondelle

46 -22 V 320 -160- 0 12 0- 0 NUT, SLOTTED/M12 1 1 1 1 1
Ecrou i) creneaux

16-23 V 500 -153- 002 5- 0 PIN, SPLIT/3 X 25 1 1 1 1 1
Goupilio fonduo

46-2,1 1423-117-0010-0 HOLDER, THROTTLE 1 1 1 1 1
Support

46-25 V201-260-8016- 0 BOLT/M8 X 16 2 2 2 2 2
ViI

46-26 V 401-160- 0080- 0 WASHER, SP/M8 2 2 2 2 2
Rrond"lIe Jrein

46-27 V 3 00 -26 0- 0080- 0 NUT/M8 2 2 2 2 2
Ecrou

46-28 1421-904-0190-0 TAG,BATTERY 1 1 1 1 I English
Etiquette

46-28-1 I 1427 -934 -0190-0 TAG,BATTERY 1 1 1 1 1 *French
Etiquette

46-2<) 1427-932-0040-0 TAG, CAUTION 1 1 1 1 1
Etiquett"

1431-931-935 122
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Ref.No. Parts No. Description I\fodel & Q'ty Relnarks

Ref.N°. Pieces N°. Designation
Model & Quant Remarquess D FI·U F·DU L«~J)[j

47- 1 1431-254-0010-0 CASE, T-MISSION 1 1 1 1 1
Boile'de vitesses

47- la 1431-254-0011-0 CASE, T-MISSION 1 1 1 1 1 3{D 1/l01238~

80\to de vite,se.
® F /1003991 ~

47- 2 V251-441-4028-0 STUD/M14 X 289T 6 6 6 6 6
Goujon

47- 3 V251-441- 002 8- 0 STUD/MlO X 28 9T 5 5 5 5 5
Gouion

47- 4 V251-441-2032-0 STUD/M12 X 32 9T 3 3 3 3 3
Goujon

47- 5 V251-260-8025-0 STUD/M8 X 25 1 4 4 4 <1
Gouion

47- 6 V251-441-2 040- 0 STUD/M12 X409T 7 7 7 7 7
Gallion

47- 7 V 251-441- 003 5- 0 STUD/M lOX 35 9T 10 10 10 10 10
Goujon

47- 8 V251-440- 8025-0 STU D/M8 X 25 9T 4 4 4 4 4
Goujon

47- 9 V 520 -101- 002 8- 0 PIN, A/l0 X25 2 2 2 2 2
Goul'ille

47-10 V781-100-0006-0 PLUG 2 l 2 2 2
Iloueholl

47-11 1427 -317-0040-0 CAP, BLANK/M14 8 8 8 B 8 I

Faus,et

47 -12 1424-202-0010-0 METAL, INPUT GEAR 1 1

Palior

47-13 1424-201-0020-0 METAL, INPUT GEAR 1 1 1
Palior

47-14 1415-201-0030-0 PACKING, INPUT GEAR 1 1 1 1 1
Joint

47-15 V201-260- 8020-0 BOLT/M8 X 20 4 4
Vi,

47-15-1 VZOI-260-8025- 0 BOLT/M8 X 25 4 4 4
Vis

47 -16 V401-160-0080-0 WASHER, SP/MB 4 4 4 4 4
Rondelle (rein

47-17 1417-201-0020-0 METAL, DRIVE PINION 1 1 1 1 1
Palie,

.'

47-18 1415-201-0050-0 SHIM, A/D.19B AH. AR AR AR An.
Ca'e A.

47-19 1415-201-0060-0 SHIM,8/0.1 AR AR AR AH. AR
Calc e.

47-20 1415-201-0070-0 SHIM, C/O.05 AR AH. AR AR AR
CaleC.

47 -21 1403 -201- 0060-0 O-RING 1 1 1 1 1
Joint toriquo

47-22 V401-1bO-0080-0 WASHER, SP/MB 4 4 Il 4 4
Randelle Irein

47-23 V 303 -460- 0080- 0 NUT/M87T 4 4 4 4 4
Ecrou

47-24 1415-201-0080-0 COVER. PINION METAL 1 1
Couverel"

47-24-1 1425-231-0010-0 COVER, PINION METAL 1 1 1
Couvcrclo

47-25 1415-201-0090-0 PACKING, METAL COVER 1 1 1 1 1
Joint

47 -26 V200-460-6016-0 BOLT/M6 X 16 4 4 '1 4 4
Vi5

47-27 V401-160-0060-0 WASHER, SP/M6 4 4 4 4 4
Randelle Irein

47-28 1424-201-0010-0 METAL, DRIVE SHAFT 1 1 1 1 1
Palle'

47-29 1417-201-0050-0 PACKING, METAL 1 1 1 1 1
Joint

47-30 Vl 00 -260-602 0- 0 BOLT/M6 X 20 4 4 4 4 4
Vis

47-31 V 4 0 1 -16 0 - 006 0 - 0 WASHER, SP/M6 4 4 4 4 4
Rondelle Irein

47-32 1417-201-0080-2 METAL, PTO SHAFT 1 1 1 1 1
Palie'

47-33 1415-201-0190-0 PACKING 1 1 1 1 1
Joinl

47-34 V 303 -260- 0080- 0 NUT/M8 4 4 1 4 4
Ecrou

47-35 V 401-160- 0080- 0 WASHER, SP/M8 6 6 6 6 6
Rondelle f,ein
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No. Pieces NO. Designation
Model & Quant

Remarque~s D F-U ~'·DU LF·DU

47-36 1411-716-0040-0 SEALl42 1 1 1 1 1
Bouchon

47-37 1426~207- 0011-0 METAL, BACK GEAR 1 1 1 1 1
Palior

47-38 1415-207-0061-0 PACKING, BACK METAL A 1 1 1 1 1
JolntA.

47-39 1415-207-0071-0 PACKING, BACK METAL B 2 2 2 2 2
Joint 8.

47-40 VSIO-I00-4016-0 PIN, TAPER/4 X 16 1 1 1 1 1
Goupillo

47-41 V201-260-8020-0 BOLT/M8 X20 4 4 4 4 4
Vis

47-42 V401-160-0080-0 WASHER, SP/MB 4 4 4 4 4
Rondalla froin

47-43 V 520-101- 0022 - 0 PIN, A/10 X22 2 2 2 2 2
Goupille

47-44 V201-260-B025-0 BOLT/M8 X 25 2 2 2 2 2
Vis

47-45 V2 51-441- 403 5- 0 STUD/M14 X35 9T 2 2 2 2 2
GQujnn

i
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No, Pieces NO. Designation
Model & Quant Reluarquess D F'·U [i'·DD LF·DU

48- 1 1415-204-0010-0 GEAR,INPUT/15T 1 1
Pignon d'entree

48- 2 V 7 08 -140- 062 0- 0 RING, SNAP/C62 1 1
Colle' d'axe

118- 3 1426-204-0050-0 BEARING, RB/6206 1 1
Roulement radial

'18- 4 1417-204-0010-0 GEAR,INPUT/16T 1 1
Pionon d'entree

48- 5 v600-110-6305-0 BEARING, RB/6305 1 1
Rouloment ,adi~l

48- 6 V7 04-140- 02 50- 0 RING, SNAP/C 25 1 I
Collet d 'OKe

'18 - 7 V740-125-1508- 0 SEAL, 01 L!SC25458 1 1
Ilague d 'elanchcite

48- 8 1426-204-0080-0 BEARING, NR/BM2220 1 1
Roulemont oOiguHles

48- 9 1'126 - 204- 0040-0 SHAFT, SHIFT 1 1
Arbro primoire

48-10 ]426-20'1-0011-0 GEAR, SHIFT/19-15T 1 1
Baladaur ctage

'18-11 1426-204-003]-0 GEAR, SHIFT/35T 1 1
Baradaur elage

48-12 1426-204-0022-0 GEAR, SHIFT/29·24T 1 ] I

Baladeur etaga

48-13 v600-110-6305~0 BEARING, RB/6305 1 1
Roulement radiel

48-14 V7 05 -140- 0620- 0 RING, SNAP/C 62 2 2
Collel d'aKe

48-15 V704 -140- 0250- 0 RING, SNAP/C 25 1 1
collet d'axe

'J8-16 1415-205-0170-0 BEARING, CR/NH2207 1 1
Roulement

48-17 1'115 -205~ 0020-0 GEAR, COUNTER/36T 1 1
Pignon etage

48-18 1415-205~0030-0 COLLAR/36 X 45 X 37 1 1
Colliar

'18 -19 1426-205-0020-0 GEAR, COUNTER/33T 1 1
P,gnon ctaga

48-20 1426 -205- 0031-0 GEAR, COUNTER/27T 1 1
Pignon ctage

-18-21 1415-205-0180-0 WASHER, ADAPTER/AW07 1 1
Rondelle

48-22 Vb70-200-0070-0 NUT, ADAPTER/AN07 1 1
Eerou

48-23 1415-205-0060-0 COLLAR, COUNTER 1 1
Collier

48-24 1426-205-0060-0 GEAR, COUNTER/37·17T 1 1
Pignon otago

48-25 1426-205-0040~0 COLLAR/28 X 33 X 42 1 1
Collier

'J 8-26 1415-205-0080-0 BEARING, NR/KT2B3327 2 2
Roulcmont ~ oiguillc,

48-27 1117 -205-0040-0 GEAR, PTO COUNTER/36T 1 1
PIonon

48-2'8 1'115-205-0110-0 BEARING, NR/KT283313 1 1
Roulement a aiguillas

'18-29 1415-205-0120-0 COLLAR/28 X 33 X 5 1 ]

Collier

118~30 1415 - 205- 0080-0 BEAR lNG, NR/KT283327 1 1
ROlllemorl! 0 Iliguillc,

48-31 1415-205-0130-0 COLLAR/25 X42 X 4 1 1
Collier

48-32 ]417-205-0050-0 BEARING, TR/32305 1 1
Roulement

48-33 1415-205-0150-0 SHIM, A/O,05 AR AR
Cale A.

'J8-34 1415-205-0160-0 SHIM,8/0.10 AR AR
Cole 8.

48-35 V671 -400- 0050- 0 WASHER, ADAPTER/AW05 1 1
nandalle

48-36 V670-200-0050-0 NUT, ADAPTER/AN05 1 1
Eerou

48-37 1417-211-0010-0 GEAR, PTO DRIVE/21T 1 1
Plgllon

48-38 \'607-110-6305-0 BEARING, RB/6305NR 1 1
Roulement radial
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Ref.No. Parts No. Description Model & Q'ty Relnarks

Ref.N°. Pieces NO. Designation
Model & Quant Remarquess D F·U F·DD LF-OU

48-39 V7 04-140- 0250- 0 RING, SNAP/C 25 1 1
Collet d axe

48-40 1424-211-1000 -0 SHAFT, PTa DRIVE 1 1
Oem; arbre av.

48-41 1415-207-0043-0 PIN, BACK GEAR 1 1
Arbre de marche or.

48-42 1426-207-0021-0 GEAR, BACK/20T 1 1
Pignon

48-43 1415-207-0090-0 BEARING, NR/NAG4901 2 2
Aoulement a oiguillel

48-44 V7 04 -140-0 12 0-0 RING. SNAP/C 12 1 1
collot d'SKO

48-45 1412-204-0030-0 RING. SNAP/AR24 2 2
collotd'axe

48-46 1426-205-0051-0 GEAR, COUNTER/23T 1 1
Pig non etage

I
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No. Pieces NO. Designation
Model & Quant Remarquess D F'·U F·DULF',DU

'18A- 1 1415-204-0010-0 GEARr INPUT!15T 1 1
F'ignon d entree

48A- 2 V708-140-0620-0 RING, SNAP!C62 1 1
Collet d'axe

48A- 3 1426-204-0050-0 BEARING, AB!6206 1 1
Roulement rad;ol

48A- 4 1417 -204-0010-0 GEAR, INPUT!16T 1 1
Pignon d'entree

48A- 5 V600-110-6305-0 BEARING. RB!6305 1 1
Roulemenl radial

48A- 6 V704-140-0250-0 RING, SNAP!C 25 I 1
Coilel d'axe

'18A- 7 V 740 -12 5 - 4508- 0 SEAL,OIL/SC25458 1 !
80gue d'elancheite

481\- 8 1426-204-0080-0 BEARING, NR!BM2220 1 1
Roulement n niguilles

48A- 9 1126-204-0040-0 SHAFT, SHIFT 1 1
Arbre primaire

48A-IO 1'J26 -204-0011-0 GEAR, SHIFT/19-15T 1 1
Bolodeu r claga

4 SA-II 1'126-204-0031-0 GEAR, SHIFT!35T 1 1
Belodeur ologe

48A-I2 1426-204-0022-0 GEAR, SHIFT!29·24T I 1
-- - (jolndeur ctage

;

48A-13 V600-110-6305-0 BEARING, RB!6305 I 1
Roulemem radial

48A-14 V705 - 1'10-0620- 0 RING, SNAP/C 62 2 2
Call at d'axe

481\- 15 V70'1-1 ·10- 0250- 0 RING, SNAP/C 25 I 1
Collet d'axe

'lBA-16 ,. H24-205-0010-0 BEARING, CR/NH2207R 1 1
AOlllcment

481\-17 1426-261-0020-0 GEAR,COUNTER~3~6T 1 I
Pignon elage

481\- 18 1426-205-0060-0 GEAR, COU NTER/37-17T 1 I
Pianon ctage

481\-19 1415-205-00BO-0 BEAR lNG, NR!KT283327 2 2
Roulemen\ a a;gu illes

481\-20 1426-261-00'10-0 GEAR, PTO COUNTER/36T 1 1
Pianon

'18A~21 1'115-205-0110-0 I BEARING, NR/KT283313 I 1
I Roul.menl a aiguillas

48/\- 22 1415-205-0120-0 COLLAA128 X 33 X 5 1 1
Collier

48A-23 1415-205-0080-0 BEAR lNG, NR/KT283327 1 1
Roulement a aiguilles

'lBA-2'1 1415-205-0130-0 COLLAR/25 X 42 X 4 I I
Colli"r

48A-25 1426-261- 0050-0 BEARING, TA 1 1
Roulem[!nt a roulCBllX conlqucs

481\-L6 1415~205-0150-0 SHIM, A/O.05 AR AR
CaleA.

48A-27 1415-205-0160-0 SHIM,8/0,10 AR AH.
Cal" 8.

48A-28 v671-400-0050-0 WASHER, ADAPTER!AW05 I 1
ROlldclle

48A-29 V670-200-0050-0 NUT, ADAPTER/AN05 1 1
Ecrou

48A-30 1417-211-0010-0 GEAR, PTO DRIVE/21T I 1
Pigrlon

48A- 31 v607-110-630S-0 BEARING, RB!6305NR 1 1
Roulemenl radiel

48A-32 V704-140-0250-0 RING, SNAP/C 25 1 1
Collel d'axe

4 8A - 3 3 1 '12" - 211- 1000 - 0 SHAFT, PTO DRIVE 1 1
DelOi arbre avo

481\-3'1 1415~207-0043-0 PIN, BACK GEAR 1 I
Arbre de marche or.

48A- 35 1'126-207-0021-0 GEAR, BACK!20T 1 1
Pignoll

48A- 36 1415-207-0090 N O BEARING, NR/NAG4901 2 2
Roulemen I 0 aig" Illes

48A-37 V 7 04 - I 'I 0 - 0 120 - 0 RING, SNAP!C 12 2 2
Colleld'ax"

48.'\- 38 1'112-204-0030-0 RING, SNAP/AR24 2 2
Collet d'axe
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No, Pieces NO. Designation
Model & Quant Remarquess D F·U F·DU LF·DU

48A-39 1426-261-0030-0 GEAR, COUNTER-23T-27T 1 1
Pignon elaaO

48A-40 1424~952-0040-0 SHIM, COUNTER GEAR AR AR
Baguo d'ocartomenl

133
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C? Fig.49 TRANSMISSION GEAR(D, F.. DU, IF-DU TYPE)
Arbres et demultiplicateur

(D. "-' #10 1288) F. ~ #004182)
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.N°. Pieces NO. Designation
Model & Quant Remarquess D F-U £c'·DUL"~])U

49- I 1417-203-0010-0 GEAR,.I NPUT/16T I 1
PIgnoo a'entree

49- 1-1 1417-223-0010-0 GEAR,INPUT/16T 1
Pignon d'entree

4<)- 2 1415-203-0020-0 BEARING, NR/NA4904 7 1 1 1
Roulemont 6 alguillos

49- 3 V705-140-0550-0 ~oL~t~/o~oNAP/C 55 1 1 1

49- 4 1415-203-0030-0 COLLAR/36 X 43 X 27 1 1 1
Collier

49- 5 V600-110-G007-0 BEAR lNG, RB/6007 1 1 1
Roulementmd iol

49- 6 V704 -140- 0350- 0 RING. SNAP/C 35 1 1 1
Collot d'oxo

49- 7 V7 05 -140- 0620- 0 RING, SNAP/C 62 3 3 3
Collet d'oxe

49- 8 V744 - 135 - 621 0 - 0 SEAL.OILlTC356120 1 1 1
Boguo d'Olanchoile

49- <) 1415-203-0040-0 SEAL.OIL/VC22287 1 1 1
Bague d'etancheite

49-10 V653-422-2820-0 BEARING, NRITLA2220 1 1 1
Aoulement aalouilies

49-11 V7 04 -140- 0300- 0 RING. SNAP/C 30 1 1 1 ,

Collot d'axe

49-12 V7 05 -140- 0620- 0 RING, SNAP/C 62 1 1 1
Collot d'oxo

49-13 1426-204-0050-0 BEARING, RB/6206 1 1 1
Aoulement radiel

49-14 1417 - 203 - 0020-0 GEAR,INPUT/15T 1 1
Aignan d'ontroo

49-14-1 1417 - 223 - 0020-0 GEAR,INPUT/15T 1
Rignan <I'entree

49-15 1426-204-0080-0 BEAR lNG, NR/BM2220 1 1 1
Raulement aaigu ill",

49 -16 1426-204-0040-0 SHAFT, SH IFT 1 1 1
Arbre primeire

49-17 1426-204-0011-0 GEAR. SHIFT/19-15T 1 1 1
Pignan

49-18 1426-204-0031-0 GEAR. SHIFT/35T _'. 1 1 1
Pignan

J
.- '\

49-19 1426-204-0022-0 GEAR. SHIF1/29-24T
"

1 '.J/ :J/
Pignao ---

49-20 VGOO-110-6305-0 BEARING, RB/6305 1 1 1

'"
Roulcment radiol

49 -21 1426-205-0051-0 GEAR. COUNTER/23T 1 1 1
Pignan elaoo

49 -22 V704-140- 0250- 0 RING. SNAP/C 25 1 1 1
Callol d'axo

49-23 1415-205-0170-0 BEAR lNG, CR/NH2207 1 1 1
Roulement

49-24 1415-205-0020-0 GEAR. COUNTER/36T 1 1 1
Pignan elao"

49 -25 1415-205-0030-0 COLLAR/36 X 45 X 37 1 1 1
Collier

-

49-26 1426 ··205- 002 0-0 GEAR. COUNTER/33T 1 1 1
Pignon elag" ( .- I~'.

49 -27 1426-205-0031-0 GEAR, COUNTER/29T ).-.'~- . 1 1 I
Pignon etego ..--.~.~~~;~/ ...

49-28 1415-205-0180-0 WASHER, ADAPTErfl;;'W07 1 1 1
Randalia

49-29 v670-200-0070-0 NUT. ADAPTER/AND7 1 1 1
Ecrou

49-30 1415-205-0060~0 COLLAR, COUNTER 1 1 1
Collier

49-31 1426-205-0060-0 GEAR, COUNTER/37·17T 1 1 1
Piguon etage

49-32 1426-205-0040-0 COLLAR/36 X 45 X 34 1 1 1
Collier

49-33 1415-205-0080-0 BEAR lNG, NR/KT283327 2 2 2
Roulement 0 aiguillcs

49-34 1417-205-0040-0 GEAR. PTO COUNTER/36T 1 1 1
Pignon otogo

49-35 1415- 205- 011 0-0 BEAR ING. NR/KT283313 1 1 1
Raulemenl aaiguilles

49-36 1415-205-0120-0 COLLAlV28 X 33 X 5 1 1 1
Collier
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Ref.No. Parts No. Description Model & Q'ty Remarks
Ref.No. Pieces NO. Designation

Model & Quant Remarquess D F·U F·DU Lf'~DU

49-37 1415-205-0080-0 BEARING, NR/KT283327 1 1 1
Roulorncnl a aiguillic~

49-38 1415-205-0130-0 COLLAR/25 X 42 X 4 1 1 1
Coll1er

49-39 1417 - 205- 0050-0 BEARING, TR/32305 1 1 1
Roulcrncnl

49-40 1415-205-0150-0 SHIM, A/O.05 AR AR AR
Calc

49-41 1415-205-0160-0 SHIM,8/0.10 AR AR AR
Cale

49-42 V671-400-0050-0 WASHER, ADAPTER/AW05 1 1 I
Rondella

49-43 V670-200-0050-0 NUT, ADAPTER/AN05 1 1 1
Ecrou

49-44 V607-110-6305-0 BEARING, RB/6305NR 1 1 1
Roulemenl rodial

49-45 V704-140-0250-0 RING, SNAP/C 25 1 1 1
Collet d'e~a

49-46 1424-212-1000-0 SHAFT, PTO DRIVE 1 1 1
Arbra

49-47 1417-212-2000-0 RING, OIL 1 1 1
Coliet

49~48 V742~130-6205-0 SEAL, OlL!VC30652 1 1 1 I
!lague d'etonchalto

49-49 1415-207-0043-0 PIN, BACK, GEAR 1 1 1
Arbro de marche ar.

49-50 1426-207-0021-0 GEAR, BACK/25T 1 1 1
Pignon

49-51 1415-207-0090-0 BEARING, NR/NAG4901 2 2 2
Aoulemcnt a aiouilies

49-52 V704 -140 - 012 0- 0 RING, SNAP/C 12 1 1 1
CoUel d'oxc

49-53 1412 - 204- 0030-0 RING, SNAP/24 2 2 2
Coliet d'axe

49-51 1417-211-0010-0 GEAR, PTO DRIVE121T 1 1 1
Pignon

49-55 V740-145-6209-0 SEAL, 01 LlSC45629 1 1 I
Geguc d'etancheite

49-56 V7 08 -140- 0620- 0 RING, SNAP/C 62 1 1 1
Collot d'axe
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Fig.49A TRANSMISSION GEAR(D, F... DU, LF .. DU TYPE)
Arbres et demultiplicateur
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.N°. Pieces NO. Designation
Model & Quant Remarquess D F-U [l·DU LI'~()U

49A- 1 1417-203-0010-0 GEAR,INPUT/16T 1 1
Plgno", d'enlroo

49A- 1a 1417-203-0011-0 GEAR,INPUT/16T I 1 (Q iD 1!101238~
Pignon d'ontree F 11003991 ~

49A-1-1 1417-223-0010-0 GEAR,INPUT/16T 1
Pionon d'onlreo

49A-I-1a 1417-223-0011-0 GEAR,INPUT/16T 1 CO {D #101238~

Pionon d'ontree F /1003991 ~

49A- 2 1415-203-0020-0 BEARING. NR/NA4904 7 1 1 1
Roulement a aigujlle~

49A- 3 V705 -140-0550- 0 RING, SNAP/C55 1 1 1
Collet d'SK"

49A- 4 1415-203-0030-0 COLLAR/36 X 43 X 27 1 1 1
Collier

49A- 5 V600-110-6007-0 BEARING, RS/6007 1 1 1
Roulement radial

49A- 6 V704-140-0350-0 RING, SNAP/C 35 1 1 1
Collet !l'oKe

49A- 7 V 7 05 -140- 062 0- 0 RING, SNAP/C 62 3 3 3
Collet d'oxc

49A- 8 V744-135-6210-0 SEAL, 01 LlTC356120 1 1 1
Bogue d'ctoncheilc

49A- 9 1415-203-0040-0 SEAL, 01 L!VC222B7 1
!

1 1
Bogue d'otoncheile i

49A-I0 V 6 53 -422- 2 82 0- 0 BEARING, NR/TLA2220 1 1 1
Roulement a ai9uillo~

49A-ll V7 04 -140- 0300- 0 RING, SNAP/C 30 1 1 1
Collet d'oxe

49A-12 V705-140-0620-0 RING, SNAP/C 62 1 1 1
Collet d'oxe

49A-13 1426-204-0050-0 BEARING, RS/620B 1 1 1
Roulement radial

49A-14 1417-203-0020-0 GEAR,INPUT/15T 1 I 1
Rignon d'ontree

49A-15 1426-204-0080-0 BEARING, NR/BM2220 1 1 1
Roulement a aiouilies

49A-16 1426-204-0040-0 SHAFT, SHIFT 1 1 1
Arbro ,Himalro

49A-17 1426=204-0011-0 GEAR, SHIFT/19·15T 1 1 1
Pionon

49A-18 1426~204-0031-0 GEAR, SHIFT/35T 1 1 1
Pignon

!

49A-19 1426-204-0022-0 GEAR, SHIFT/29·24T 1 1 1
Pig,lon

49A-20 V 6 00 -1 10 - 6 30 5- 0 BEARING, RB/6305 1 1 I
Rouloment radial

49A-21 1426-261-0030-0 GEAR, COUNTER/23·27T 1 1 1
Pignon eMge

49A-22 V7 04 -140- 0250- 0 RING, SNAP/C 25 1 1 1
Collet d'axo

49A-23 1424-205-0010-0 BEARING, CR/NH2207R 1 1 1
Roulemenl

49A-24 1426-261-0020-0 GEAR, COUNTER/33-36T 1 1 1
Pig non atage

49A-25 1426-205-0060-0 GEAR, COUNTE R/37·17T 1 1 1
Pignon elego

49A-26 1415-205-0080-0 BEARING, NR/KT283327 2 2 2
Roulement 1\ eiguil'e~

49A-27 1426~261-0040-0 GEAR, PTO COUNTER/36T 1 1 1
Pionon olage

49A-28 1415 -205- 011 0-0 BEARING, NR/KT283313 I 1 1
Roulement a 81guilles

49A-29 1415-205-0120-0 COLLAR!28 X 33 X 5 1 1 1
Collier

49A-30 1415-205-0080-0 BEARING, NR/KT283327 I 1 1
Roulementli "'gullles

49A-31 1415 - 205- 0 130-0 COLLAR/25 X 42 X 4 1 1 1
Colliar

49A- 32 1426 - 261- 0050-0 BEARING, TR/32305 1 1 1
Roulemant

49A-33 1415-205-0150-0 SHIM, A/O.05 AR AR AR
Calc

49A-34 1415-205-0160-0 SHIM, B/0.10 AR An. AR
Calo

49A-35 V671-400-0050- 0 WASHER,ADAPTER/AW05 1 1 1
Randelle
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No. Pieces NO. Designation
Model & Quant Relnarquess D ft""'·U F'.DULF·DU

49A-36 V670-200-0050-0 NUT•.ADAPTE RIAN05 1 1 1
Ecrou

49A-37 V607-110-6305-0 BEARING, RB/6305NR 1 1 1
Aouloment radial

49A-38 V704-140-0250-0 RING, SNAP/C 25 1 1 1
Collet d'aKO

49A-39 1424-212-1000-0 SHAFT, PTO DRIVE 1 1 1
Arbre

49A-40 1417 - 212 -2000-0 RING, OiL 1 1 1
Collet

49A-41 V742-130-6205-0 SEAL, OILIVC30652 1 1 1
Bague d'etanchoite

49A-42 1415-207-0043-0 PIN, BACK GEAR 1 1 1
Arbre de marcha ar.

49A-43 1426-207-0021-0 GEAR. BACK/25T 1 1 1
P;gMn

49A-44 1415-207-0090-0 BEARING, NR/NAG4901 2 2 2
Roulomant a aiguilles

49A-45 V7 04-140- 0 12 O~ 0 RING, SNAP/C 12 2 1 1
Collet d'aKe

49A-46 1412-204-0030-0 RING, SNAP/24 2 2 2
Collet d'aKO

49A-47 1417-211-0010-0 GEAR, PTO DRIVE/21T 1 1 1
Pignon

49A-48 V740-14S-6209-0 SEAL, 01 L/SC45629 1 1 1
!Jagua d'otancholte

49A-49 V70B-140-0620-0 RING, SNAP/C 62 1 1 1
Collet d'9Ke

49A-50 1424~952-0040-0 SHIM. COUNTER GEAR AR AR AR
. Begue d'acartemcn t

141



~i
I

SERVICE MEMO
a ~ ~ .. _ ~ _ •• a _ ~ _ _ ~ 'O ~ A ~ ~ _ _ _ ..

... a _a a _ a.A_." •• "" _ A _ _ .. _ ..

.............. ~ '" ..

................................................................................................... _- ..



cJ Fig.50 POWER TAKE OFF
Arbre de changement
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No, Pieces NO. Designation
I\1odel & Quant Relnarquess D F-U F·DU L~~J)U

SO- 1 1431-280-0010-0 GEAR, PTO COUNTER/14-21T 1 1 1 1 1
Piguon

50- 2 V607-110~6305-0 BEARING, RB/6305NR 1 1 1 1 1
Roulcment radial

50- 3 V600N110-6207-0 BEARING, RB/6207 1 1 1 1 1
Roulement radial

50- 4 1415-213-0010-0 SHAFT, PTa 1 1 1 1 1
A,bre

50- S 1431-283-0010-0 GEAR, PTa COUNTER/36-43T 1 1 1 1 1
Pignon

50- 6 1426-213-0010-0 BEARING, RB/6205NR 1 1 1 1 1
Roulement radiol

50~ 7 v600-110-6207-0 BEARING. RB/6207 1 1 1 1 1
Roulement radial

50- 8 V744-135-5508-0 SEAL,OILlTC35558 1 1 I 1 1
Bogue d'etancheite

X 50- 9 ~1-6-t.~40-0 CAP, PTa SHAFT 1 1 I 1 1 ® re:.{?J ,. /£ +- O?·· h;{Z

1c: J4M --3 i4. ~oo10 .0 Chapeau d'orbro ...,. -+ r r t
50-1 \ 1417-216-2000-0 ARM, LOW SHIFT 1 1 1 1 1

Bros

50-11 1415-216 N0060-0 BOLT/M8 X 16 1 1 1 1 1
V's

50-12 WIRE/D.9 X 150 1 1 1 1 1
Fil

50-U V 72 0 -102 - 4 021- 0 O-RING/P21 1 1 1 1 1
Joirlt torique

50-14 1431-286-2000-0 LEVER, PTO SHIFT 1 1 1 1 1
Selecteur do PDF

50-15 4106-105-3030-0 KNOB, LEVER 1 1 1 1 1
Poigneo

50 -15a 2101-230~0010-0 KNOB, LEVER 1 1 1 1 1 ®
Poignea

50-16 1431-286-0020-0 GUIDE, PTa SHIFT LEVER 1 1 1 1 1
Guide de PDF

{S #002721-
50-16a 1431-286-0021-0 GUIDE, PTa SHIFT LEVER 1 1 1 1 1 @ D #101383~

Guide de PDF F 1I005160~

50-17 1431-938-0040-0 MARK, PTa 1 1 1 1 1
Etiquette

50 -17a 1431-940-0110-0 MARK; PTO 1 1 1 1 1 ®
Etiquette

50-17b 1425-940-0060-0 MARK, PTO 1 1 1 1 1 @
Etiquette

50-18 V2 01-26 0- 8016 - 0 BOLT/M8 X 16 2 2 2 2 2
Vi,

50-19 V401-160-0080-0 WASHER, SP/M8 2 2 2 2 2
Rondelle frein

50-20 1417-216-0040-0 BAR, PTO LOW SHIFT 1 1 1 1 1
Ilarre

50-21 V500-152- 5018- 0 PIN, SPLIT/2.5 X 18 2 2 2 2 2
Goupille lendue

50-22 1431-286-0010-0 STAY, PTO SHIFTER 1 1 1 1 1
Appu;

50-2.3 vno -101- 9010- 0 O-RING/P10 1 1 1 1 1
Joint toriQue

50-24 1417-216-0010-0 SHIFTER, PTa LOW 1 1 1 1 1
Fourchetto

50-24a 1424-216-0010-0 SHIFTER, PTa LOW 1 1 1 1 1 @ D { #100993~

Fourchette
F #OO2748~

50-25 V 680 -100- 001 0- 0 BALL, STEEL 1 1 1 1 1
[lille

50-26 1302-225-0030-0 SPRING, SHIFTER 1 1 1 1 1
Ros,or!

50-27 V500-153- 0025-0 PIN, SPLIT/3 X 25 1 1 ' 1 1 1
Goupille fendue

50-28 1416-216-0040-0 STOPPER, SHIFTER STAY 1 1 1 1 1
Boucho"

50-29 V201-260~8016-0 BOLT/M8 X 16 1 1 1 1 1
Vis

50~30 V401 -160- 0080- 0 WASHER, SP/M8 1 1 1 1 1
Rondelle frein

50-31 1424-303-2000-0 SHAFT. DIFF·LOCK 1 1 1 1 1
Arbre

50-32 VnO-1 02 -4016- 0 O-RING/P16 1 1 1 1 1
Joint toriquo

50-33 1407-303-0020-0 CAM, DIFF-LOCK 1 1 1 1 1
Game
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Ref.No. Parts No. Description Model & Q'ty Remarks
Ref.No. Pieces NO. Designation

Model & Quant Remarquess D F·U ~'·DU LI'~()U

50-34 1407 - 303-0030-0 SOLT/M10 X 20 1 1 1 1 I
Vis

50-35 WI RE/1.2 X 220 1 1 1 1 1
Fil

50~36 1407-303-0010-0 SHIFTER, DIFF·LOCK 1 1 1 1 1
Fourchotte de crobotage

50-37 1407-303-0040-0 SPR lNG, PRESS/40 1 1 1 1 1
Reuert

50-38 V413-160-0180-0 WASHER/M18 1 1 1 1 1
l1andollo

50-39 V500-154- 003 0- 0 PIN, SPLIT/4 X 30 1 1 1 1 1
Govpille fenduo

50-40 V2 00 -260- 60 lZ- 0 BOLT/M6 X 12 2 2 2 Z Z
Vis

50-41 V401-160-0060-0 WASHER, SP/M6 2 2 2 2 2
Randelle frein

50-42 1424-303-0010-0 WASHER/21 X 40 X 3 1 I 1 1 1
Randelle

50-43 V 7 04 - 140 - 0 12 0 - 0 RING, SNAP/C 12 1 1 1 1 1
Collet d'axe

i
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o Fig.51 GEAR SHIFT
Mechanisme de changement
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No. Pieces NO. Designation
Model & Quant Remarquess D F-U F·DU LF'·J)U

51- I 1431-273-0010-0 COV.E R, SHIFT 1 1 1 1 1
COlJverclo

51- 2 1415-208-0020-0 PACKING, SHIFTER COVER 1 1 1 1 1
Joint

51- 3 Vs20 -100-6016- 0 PIN, A/6 X 16 1 1 1 1 I
Goupillc

51- 3a 1421-207-0050-0 PIN, A/6 X 16 1 1 1 1 1 @
Goupillo

X51- 4 V201-260-804s-0 BOLT/M8 X 45 5 5 5 5 5 Ciukd for r;;!L B 0-f lI.()S:l-'i)
Vis Mwd.. ~L fS~.

51- 5 V20 1-26 0- 8060- 0 BOLT/M8 X 60 2 2 2 2 2
Vi,

51- 6 V401-160-0080-0 WASHER, SP/M8 8 8 8 8 8
Rondallo froin

51- 7 7956-205-0160-0 CAP,OIL/30 1 1 1 1 1
Bouchan

51- 8 1426-208-0020-0 LEVER, SHIFT 1 1 1 1 1
Levier de chongcmont

51- Ba 1426-208-0021-0 LEVER, SHIFT 1 1 1 1 1 @
Lovior do chongomont t' 1100272\-

51- Bb 1426-208-0022-0 LEVER, SHIFT 1 1 1 1 1 C) D #101383 ~
Levier de chengemen t F /1005 160 ~

51- 9 1416-207-0040-0 SPRING, CONICAL/63 1 1 1 1 1
Ro,sort

51-10 1407-207-0040-0 SEAT, SPRING 1 1 1 1 1
Cuvetto do rossort

51-lOa 1421-207-0040-0 SEAT, SPRING I 1 1 1 1 ®
Cuvotto de rossort

51-11 1407 -207 -0050-0 RING, SNAP 1 1 1 1 1
Collet d'oxo

51-12 1426-208-0032-0 GUIDE, SHIFT LEVER 1 1 1 1 1
GrH Ie de vHo'Io,

51-13 1402-501-0170-0 SOLT/MB X 12 4 4 4 4 4
Vi,

51 -14 V401-160-0060-0 WASHER, SP/M6 4 4 4 4 4
Rondelle frain

51-15 WI RE/O.9 X 350 1 1 1 1 1
Fil

51-16 1403-207-0010-0 BOOT, SHIFT LEVER 1 1 1 1 1
Cupula do mtulo

51-17 1414-207-0050-0 KNOB, LEVE R/48 1 1 1 I 1
Pommeau

{S 1/002721-
51-17a 2132 -211-0040-0 KNOB, LEVER/48·14 1 1 1 1 1 o D 11101383 ~

Pommoeu F #005160 ~

51-18 1415-209-1000-0 ARM, SUB SHIFT 1 1 1 1 1
Doigt de subdivision

51-19 v720 -1 02 -4012-0 O-RING/P12 1 1 1 1 1
Joint tarique

51-20 1421-208-1000-0 LEVE R, SUB SH IFT 1 1
Lever de tran~lart

51-20a 1421-208-1001-0 LEVER, SUB SHIFT 1 1 @
Lover de transfert

51-20-1 1426-214-2000-0 LEVER, SUB SHIFT 1 1 1
lever de trandert

51-20-1a 1426-214-2001-0 LEVER, SUB SHIFT 1 1 1 @
Lever de translort

51-21 V580 -140 ~6028-0 PIN, SPRINGIW6 X 28 1 1 1 1 1
Gaupille clns!lcluc

51-2.2 4106-105-3030-0 GRIP 1 1 1 1 1
Poignee

51-22a 2101-230-0010-0 GRIP 1 1 1 1 1 ®
Paignee

51-23 1415-210-0030-0 STAY, LOW SHIFTER 1 1 1 1 1
Appui

51-24 1401-201-0160-0 BOLT/M6 X 16 9T 2 2 2 2 2
Vis

51-25 V401-160-0060-0 WASHER, SP/M6 2 2 2 2 2
Randello train

51-26 V590-130-9400-0 WI RE/O.9 X 400 2 2 2 2 2
Fil

51-27 1415-210-0010-0 SHIFTER, LOW 1 1 1 1 1
Fouchette

{S #002721-
51-27a 1426-210-0060-0 SHIFTER, LOW 1 1 1 1 1 © D 1/l01383~

Fourchette F #005160-

51-28 1415-210-0020-0 SPRING, SHIFTER 1 1 1 1 1
Ressort
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Ref.No. Parts No. Description Model & Q'ty Remarks
Ref.No. Pieces NO. DesignatiOl1

Model & Quant Remarquess D F·U F·DU LF·J)U

51~29 V680-100-0013-0 BALL, STEEL 1 1 1 1 1
Bilio

51-30 1426-210-0031-0 STAY, THIRD SHIFTER 1 1 1 1 1
Appol

51 ~3 1 1401-201-0160-0 BOLT!M6 x 16 9T 2 2 2 2 2
Vi'

S 1-32 V401-160-0060-0 WASHER, SP!M6 2 2 2 2 2
Roo<lallo I,oin

51-33 V704 -140- 0150- 0 RING, SNAP/C 15 1 1 1 1 1
Colle' <I'axa

51-34 1426-210-0021-'0 SHIFTER, SUB 1 1 1 1 1
Fourchelle

51-34a 1426-210-0022-0 SHIFTER, SUB 1 1 1 1 1 (til {D #100993 ~
fourchette F 11002748 ~

51-35 1426-210-0011-0 SHIFTER, THIRD 1 1 1 1 1
Foucllellc

51-35a 1426-210-0012-0 SHIFTER, THIRD 1 1 1 1 1 @ {D #100993~

Fouchctte
F #002748 ~

51-36 1415-210-0020-0 SPRING, SHIFTER 2 2 2 2 2
ROSloll

51 -37 V680-100-0013-0 BALL, STEEL 2 2 2 2 2
niHa

51-38 1426-210-0050~0 STAY, BACK SHIFTER 1 1 1 1 1
Appui

51-39 1401-201-0160-0 BOLT!M6 X 16 9T 2 2 2 2 2
Vis

51-40 V401-160-0060-0 WASHER, SP!M6 2 2 2 2 2
Ron<lelle Irain

51-41 1426-210-0041-0 SHIFTER, BACK 1 1 1 1 1
Fourchelto

51-41a 1426 -21 0- 0042 - 0 SHIFTER, BACK 1 1 1 1 1
® {D 1/1 00993 ~

Fourchette
F 11002748 ~

51-42 1415-210-0020-0 SPRING, SHIFTER 1 1 1 1 1
Res,ml

51 -43 V680-100-0013-0 BALL, STEEL 1 1 1 1 1
Bille

51-44 WIRE/O.9 X 90 1 1 1 1 1
Fil

X51 - 45 V 2 01-260- 8050- 0 BOLT/M8 X 50 1 1 1 1 1 ~C ~ f-.or G ~1/2.1~Ci;..~ 8%
Vi. hou-d·" 1\/ )6'[.

51-46 1427-932-0020-0 TAG, CAUTION 1 1 1 1 1
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o Fig.52 REAR AXLE HOUSING
Carter de pont arriere
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Ref.No. Parts No. Description Model & Q'ty Relnarks

Ref.No. Pieces NO. Designatio"_
Model & Quant Remarquess D F·lJ ["-DU LF'·DU

52- 1 1417-306-0010-0 HOUSING, R. AXLE LH 1 1 1 1 1
Corter do rcductcur G.

52- 2 1417-306-0020-0 HOUSING, R. AXLE RH 1 1 1 1 1
Cerler de reducteur D.

52- 3 V251-261-2 032- 0 STUD/M 12 X32 6 6 6 6 6
Goujon

52- 4 1415-306-0070-0 PACKING, RAXLE HOUSING 2 2 2 2 2
Joint

52- 5 1417-306-0030-0 O-RING 2 2 2 2 2
Joint toriQue

52- 6 V20 1-461- 003 0-0 BO LT1M lOX 30 9T 8 8 8 8 8
Vis

52- 7 V300-46 0- 0100- 0 NUT/M107T 10 10 10 10 10
Ecrou

52- 8 V401-160- 0100-0 WASHER, SP/M10 18 18 18 18 J 8
Rondollo froln

52- 9 V580 -140- 8025- 0 PIN, SPRlNG/8 X 25 2 2 2 2 2
GouJ'l!le elastique

52-10 V3 00 -460- 0 12 0- 0 NUT/M127T 6 6 6 6 6
Ecrou

52-11 V401-160-0120-0 WASHER, SP/M12 6 6 6 6 6
Rondello froin

52-12 1326-706-0020-0 PLUG, DRAIN 2 2 2 2 2
Bouchon

52 -13 V607-110-6311-0 BEAR lNG, RB/6311NR 2 2 2 2 2
Roulemcnt radiol

52-14 1415-307-0020-0 COLLAR/55 X 70 X 4 2 2 2 2 2
Collier

52-15 V600-110-6212-0 BEAR lNG, RB/6212 2 2 2 2 2
Roulcmont radial

52-16 1415-306-0030-2 METAL, OIL SEAL 2 2 2 2 2
Polier

52-17 1415-306-0040-0 PACKING, METAL 2 2 2 2 2
Joint

52-18 1415-306-0060-0 SEALlA03250E 2 2 2 2 2
Bogun lJ'elencheite

52-19 V201-260-8020-0 BOLT/MB X 20 8 8 8 8 8
Vis

52-20 V401-160-0080-0 WASHER, SP/M8 8 8 8 8 8
Rondelle lrein

52 -21 1431-355-0010-0 SHAFT, WHEEL 2 2 2 2 2
FuSlc

52-22 v671-400-0100-0 WASHER, ADAPTER/AW10 2 2 2 2 2
Rondello

52-23 V670-200-0JOO-0 NUT, ADAPTER/AN10 2 2 2 2 2
Ecrou
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No. Pieces NO. Designation
Model & Quant Remarquess D F·U F·DULF·DU

53 - 1 1431-026-3000-0 GEAR. DRIVE 8 SET 1 1
Pignon d'&l\ache

53- la 1431-009-2010-0 GEAR. DRIVE 8 SET 1 1 C) {/101289 ~
Pignon d'altache

53- 2 1431-026-2000-0 GEAR, DRIVE F SET 1 1 1
Pignon d'attacho

53- 2a i431-009-2100-0 GEAR, DRIVE F SET 1 1 1 © #004183~

PIgnon d'stt_cho

53- 3 V600-110-6211-0 BEARING, RB/6211 1 1 1 1 1
Aoulementrodial

53- 4 1431-301-0050-0 COLLAR, THRUST/45 X 66 X 1 1 1 1 1 1
Rondelle d'addul

53- 5 1431-301-0060-0 GEAR. DIFF-SIDE A/20T 1 1 1 1 1
Pignon

53- 6 1431-301-0090-0 PINION, DIFF/12T 4 4 4 4 4
Satellite

53- 7 1431-301-0020-0 SHAFT, DIFF·PINION A 1 1 .1 1 1
Axo do. satoliite. A.

53- 8 1431-301-0030-0 SHAFT, DIFF-PINION B 2 2 2 2 2
Axo des satoilites B.

53- 9 1431-301-0040-0 HOLDER, PINION SHAFT 1 1 1 1 1
Nol. do doHorcntial

53-10 1431-301-0110-0 GEAR, DtFF-LOCK 1 1 1 1 1
Pignon

53-11 V600-110-6211-0 BEARING, RB/6211 I 1 1 1 1
Roulement radial

53 -12 1404-301-0100-0 BOLT, DIFF 8 8 8 8 8
Vis

53-13 I 404 - 30 1- 0090 - 0 WASHER, DIFF·BOLT 4 4 4 4 4
Rondallo

53 -14 V303 -460- 0080- 0 NUT/M87T 8 8 8 8 8
Ecrou

53-15 1426-301-0050-0 PINION, WHEEL LH/10T 1 1 1 1 1
Pienon do rouo G.

53 -16 V600-110-6309-0 BEARING, RB/6309 1 1 1 1 1
Aoulement radial

53-17 1426-202-0010-0 METAL, DIFF·CASE LH 1 1 I 1 1
Paller G.

53-18 V721-103-1115-0 O·RING/G115 1 1 1 1 1
Joint (orique

53 -19 1426-301-0070-0 CLUTCH, DIFF-LOCK 1 1 1 1 1
Crabot directionn.1

53 -20 1426-301-0060-0 PINION, WHEEL RH/10T ) 1 1 1 1
Pienon do rouo o.

53-21 1426-202-0021-0 METAL, OIFF·CASE RH 1 1 1 1 1
Palier D.

53-22 1415-201-0140-0 SHIM. A/O.198 AR AR AR AR AR
Cele, A.

53-23 1415-201-0150-0 SHIM,8/0.1 AR AR AR AR AR
Colo, B.

53-24 1415-201-0160-0 SHIM, C/0.5 AR AR AR AR AR
Colo, C.

53-25 V721-103-1115-0 O·RING/Gl15 1 1 1 1 1
Joinl torlllUO

53-26 V201-260- 8025-0 BOLT/M8 X 25 12 12 12 12 12
Vis

53-27 V401-160- 0080-0 WASHER, SP/M8 12 12 12 12 12
Rondell. Iroin

53 -28 v600-11 0- 6 309- 0 BEARING, R8/6309 1 1 1 1 1
Roulemont radial

53 -29 V7 05 -140-1 000- 0 RING, SNAP/C 100 2 2 2 2 2
Collet d'sxe

53 -30 1417-200-0511-0 SEAL 2 2 2 2 2
Baguo d'etancheilo

53-30a 1417-201-2000-0 SEAL 2 2 2 2 2 ®
BBjJue d'olQncholto

53-31 1417-307-0010-0 GEAR, WHEEL!50T 2 2 2 2 2
Roue d'enlee

53-32 1431-301-0010-0 CASE, DIFF LH 1 1 I 1 1
Boilier de difforontial

53-33 1431-301-0070-0 GEAR, DIFF·SIDE 8/20T 1 I 1 1 1
Pignon

53-34 1431-301-0080-0 COLLAR, PINION THRUST 4 4 4 4 1:
Rondalle d'addul
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Fig.54 STEP AND BRAKE SYSTEM(S, D TYPE)
Pedales de freins
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Ref.No. Parts No. Description I\fodel & Q'ty Remarks

Ref.No, Pieces NO, Designation
Model & Quant Remarquess D F·U F·OD Lf<~J)U

51- I 1423-031-2000-0 PEDAL BRAKE SET 1 1
Pedale. do freills G.

54- 2 1423-312-0010-0 COLLAR/28 x 34 X 15 1 1
Collie,

54- 3 1421-312-0020-0 WASHER/26 X 35 X 1 2 2
Rondelle

54 - 4 vno -103- 502 5- 0 O·RING/P25 2 2
Join I toriquo

54- 5 V511-168-0050-0 PIN, TAPER/8 X 50 1 1
Goupillo

51- 6 1415-312-3000-0 PEDAL, BRAKE RH 1 1
Peda!e. de Iroins O.

51- 7 v763 -400- 0000- 0 NIPPLE, GREASE 1 1
Gralsseur

54- B V7 04 -140- 0250- 0 RING, SNAP/C 25 1 1
Collet d'oxe

54- 9 1415-312-6000-0 YOKE, RH 2 2
Chape O. i

54-10 1404-312-0050-0 PIN, YOKE B 2 2
Axe de chepe

54-II V413 -160- 0080- 0 WASHER/M8 2 2
Rondello

54-12 V500-152-0018-0 PIN, SPLIT/2 X 18 2 2 :

Goupille fendue !

51-13 1415-312-4001-0 ROO, BRAKE 2 2
Siollelle

54-14 V 3 02 -26 0- 0080- 0 NUT/M8 2 2
Ecrou

54-15 1401-122-0050-0 NUT, LH THREAD/M8 2 2
Ec'ou

51-16 1115-312-5000-0 YOKE, LH 2 2
Chape G.

54-17 1401- 312- 0060-0 PIN, YOKE A 2 2
Axe de chepe

54-18 V413-160-0080-0 WASHER/M8 2 2
RondeI/o

54-19 V 500 -152- 0018- 0 PIN, SPLIT/2 X 18 2 2
GOUI)ille fenduo

54-20 1403-312-0030-0 SPRING, PARKING BRAKE 2 2
Resson

54-21 1416-303-2000-0 PEDAL, DIFF-LOCK 1 1
Commande do differential

54-22 1415-303-0010-0 ROD, DIFF-LOCK 1 1
Tige de differential

54-23 V500-152-0018-0 PIN, SPLIT/2 X 18 2 2
Goupillo fendue

54-24 1401-304-0120-0 SPRING, BRAKE RETURN 1 1
Ressort

54-24a 1427-301-0210-0 SPRING, TENSION/121 1 1 ®

51-25 V201-261-2 03 5- 0 BOLT/M12 X 35 1 1
Vis

54-26 V300-260-0120-0 NUT/M12 1 1
Ecrou

)(51-27 1415-312-0021-0 LEVER, PARKING 1 1 ~ l-~e jo¥ Ii 2i l t~
Vcrrou do pcrcege

I 4 ,,,,,," di -v} {y/4)
1'54-28 1415-312-0031-0 HOLDER, LEVER 1 1

Support de levier H~tKCl ~JI&L,
)(.54-29 1424 - 312- 2 000-0 STOPPER, PARKING 1 1

Crocl1et do parcage I>
)(54-30 V201-260- 8025- 0 BOLT/MB X 25 1 1

Vis

;(54-31 V 300 -260- 0080- 0 NUT/M8 2 2
Ecroll

x.. 54-32 1414-312-0020-0 SPRING, TENSION/53 1 1 I)
Rossort

j(54-33 V201-260- 8016-0 BOLT/M8 X 16 1 1
Vis

54-34 1426-616-2000-0 STEP, LH 1 1
March"pied G.

54-35 1426-616-2102-0 STEP, RH 1 1
Marchepied O.

54-36 1414-616-0010-0 CUSHION/RUBBER 8 8
Ca!o

54-37 V1l.1-160-0080-0 WASHER/M8 8 8
Rondell.
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No, Pieces N°. Dcsignation
Model & Quant Remarquess D F'·U F·DU Ll<~DU

54-38 V500-152-0015-0 PIN, SPLIT/2 x 15 B 8
Goupille fcnduo

54-39 1426-616-2200-0 FRAME, STEP LH 1 1
Chassis G.

54-40 1426-616-2302-0 FRAME, STEP RH 1 1
Cha's;s D.

54-41 V201-261-0020-0 BOLT/Ml0 X 20 4 4
Vis

54-42 V413-160-0100-0 WASHER/M10 4 4 ©
Rondelle

54-43 V401-160-0100-0 WASHER, SP/M10 4 4
Rondalla frain

,
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Fig.55 STEP AND BRAKE SYSTEM(F-U, F-DU, LF-DU TYPE)
Pedales de freins
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.N°. Pieces NO. Designation
Model & Quant Reluarquess D }i-'·U Ji'·DU LF'·DU

55- 1 1423-031-2000-0 PEDAL, BRAKE SET 1 1 1
Pedale' de frel nS G.

55- 2 1423-312-0010-0 COLLAR/28 X 34 X 15 1 1 1
Collie,

55- 3 1421-312-0020-0 WASHER/26 X 35 X 1 2 2 2
Randalia

55- 4 vno -103 - 502 5- 0 O-RING/P25 2 2 2
Joint tori que

55- 5 V511-160-B050-0 PIN, TAPER/8 X 50 I 1 1
Goupillo

55- 6 1415-312-3000-0 PEDAL, BRAKE RH 1 1 1
Pedales de I'ein' O.

55- 7 V763-100-0000-0 NIPPLE, GREASE 1 1 1
Graisscur

55- 8 V704-140-0250-0 RING, SNAP/C 25 1 1 1
Collot d'axo

55- 9 1415-312-6000-0 YOKE, RH 2 2 2
Chape D.

55-10 1404-312-0050-0 PIN, YOKE B 2 2 2
Axe de chapa

55 -11 V413 -160- 0080- 0 WASHER/M8 2 2 2
Randalia

55-12 V500 -152- 0018- 0 PIN, SPLlT!2 X 18 2 2 2
Goupilla fendue

55-13 1415-312-4001-0 ROD, BRAKE 2 2 2
B;elletle

55-14 V302 -260- 0080- 0 NUT/MB 2 2 2
Ec,ou

55-15 1401-122-0050-0 NUT, LH THREAD/M8 2 2 2
ECfOU

55-16 1415-312-5000-0 YOKE, LH 2 2 2
Chape G.

55-17 1404-312-0060-0 PIN, YOKE A 2 2 2
Axe de chopo

55-18 V413 -16 0- 0080- 0 WASHER/M8 2 2 2
Rondelle

55-19 V500-152-00180 PIN, SPLlT12 X 18 2 2 2
Goupille fendue

55 -20 1403-312-0030-0 SPRING, PARKING BRAKE 2 2 2
Rosso,t

55-21 1416-303-2000-0 PEDAL,DIFF-LOCK 1 1 I
Commande de differentiol

55-22 1415-303-0010-0 ROD,DIFF-LOCK 1 1 1
Tiga de differential

55-23 V500-152-0018-0 PIN, SPLlT!2 X 18 2 2 2
Guupille fenduo

55-24 1401-304-0120-0 SPRING, BRAKE RETURN I 1 1
Ressorl

55-24a 1127-301-0210-0 SPRING, TENSION/121 1 1 1 ®
Re,sor'

55 -25 V201-261-2035-0 BOLT/M12 x35 1 1 1
Vi,

55-26 V300-260-0120-0 NUT/M12 1 I 1
Ec,ou

)(55-27 1415-312-0021-0 LEVER, PARKING I 1 1 ,4\,0 'w~ lot e 1l-1;23
Ve'rou de parcoge

)(55-28 1415-312-0031-0 HOLDER, LEVER 1 1 1 !~ ./lA-f) 8J. ~()} (4/4)
Support do lovior

'i. 55 -29 1424-312-2000-0 STOPPER, PARKING 1 1 1 H001 ek ~l, ItL
Cfochel <.Ie parcago

,"(55-30 V201-260-B016--0 BOLT/M8 X 16 1 1 1
Vi,

1\.55-31 V300 -26 0- 0080- 0 NUT/M8 1 1 1
ECfOU

'f.55-32 1414-312-0020-0 SPRING, TENSION/53 1 1 1
Ressorl

)(55-33 V201-260- 8020-0 BOLT/M8 X 20 1 1 1
Vis

55 -34 1426-616-2000-0 STEP, LH 1 1 1
Marchopied G.

55-35 1426-616-2102-0 STEP, RH 1 1 1
Marchopied O.

55-36 1411-616-0010-0 CUSHION/RUBBER 8 8 8
Colo

55-37 V413-160-0080-0 WASHER/M8 8 8 8
Rondelle
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No. Pieces NO. Designation
Model & Quant Remarquess D F-U F'·DULF·DU

55-38 V500-152-0015-0 PIN. SP.LlT!2 x 15 8 8 8
Goupillo fendue

55-39 1426-616-2200-0 FRAME, STEP LH 1 I 1
ChostisG.

55-40 1426-616-2302-0 FRAME. STEP RH 1 1 1
Chassis D.

55-41 V201-261- 002 0- 0 BOLT!Ml0 X 20 4 4 4
Vii

55-42 V413-160-0100-0 WASHER!M10 4 4 4 ©
RondeI/o

55-43 V401-160-0100-0 WASHER. SP!M10 4 4 4
Rondallo !reln

,

161



SERVICE MEMO
................................... ~ '" _ ~ , A ..

....... - - oo _ .. _ .. _oo _oo _ _. _ .. oo _A _A 'O __ _ .. _ A_" .

...... -_ _-. __ -- __ - .

..................................................................................................................................................... -- ....



Fig.56 BR~KE (E41, E43)
Frein
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ReLNo. Parts No. Description Model & Q'ty Relnarks
Ref.No. Pieces NO. Designation

Model & Quant Remarquess D F'·U F·DD LF·DU

56- 1 1417-310-0010-0 DRUM, BRAKE 2 2 2 2 2
Tambour

56- 2 1415-310-0030-0 WASHER, DRUM 2 2 2 2 2
Rond911c

56- 2a 1119-310-0020-0 WASHER, DRUM 2 2 2 2. 2 ®
Rondelle

56- 3 V201-461-2025-0 BOLT/M12 X 25 9T 2 2 2 2 2
Vis

56- 4 V401-160-0120-0 WASHER, SP/M12 2 2 2 2 2
Rondelle Irein

56- 5 1417-310-0040-0 WASHER, LOCK 2 2 2 2 2
Rondell" Irein

56- 6 1417-310-1000-0 SHOE, BRAKE 4 4 4 4 4
Mach;,.

56- 7 1117 - 31 0- 0030-0 SPRING, TENSION179 4 4 4 4 4
Ressort

56- 8 1417-310-4000-0 PIN, BRAKE CAM LH 1 1 1 1 1
Game G.

56- 9 1417 -31 0-5000-0 PIN, BRAKE CAM RH 1 1 1 1 1
GameD.

56-10 V720-102-4021-0 O·RING/P21 2 2. 2 2 2
Joint toriQue

56 -11 1407-310-0060-0 RING, SNAP/WR25 2 2 2 2 2
Collet d'axe

56 -12 1417-310-2000-0 METAL, BRAKE LH 1 1 1 1 1
FlasQue G.

56-13 1117 -31 0-3000-0 METAL, BRAKE RH 1 1 1 1 1
Flasque D.

56 -14 1417-310-0020-0 O·RING 2 2 2 2 2
Joint tor;quo

56-15 v764-400-0000-0 NIPPLE, GREASE 2 2 2 2 2
Grajsseur

56-16 V201-260-8025-0 BOLT/M8 X 25 10 10 10 10 10
Vis

56 -17 V401-160-0080-0 WASHER, SP/M8 10 10 10 10 10
Rondelle Irein

56-18 V 580 -100-6020- 0 PIN, SPRING/6 X 20 2 2 2 2 2
GoupillQ olostiqUQ
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Fig.56A BRAKE (E21, E23)
Frein
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ReLNo. Parts No. Description Model & Q'ty Remarks
Ref.No. Pieces N°. Designation

Model & Quant Remarquess D F·U r·DU LF·DU

56A~ 1 1417-310-0010-0 DRUM, BRAKE 2 2 2 2 2
Tambour

56A- 2 1419 - 31 0 - 0020 - 0 WASHER, DRUM 2 2 2 2 2
Rondalla

56A- 3 V201-461-2025-0 SOLT/M12 X 25 9T 2 2 2 2 2
Vi.

56A- 4 V401-460-0120-0 WASHER, SP/M12 2 2 2 2 2
Rondalle frein

56A- 5 1417-310-0040-0 WASHER, LOCK 2 2 2 2 2
Randalia f,ein

56A- 6 1417-310~ 1000-0 SHOE, BRAKE 4 4 4 4 4
Machoira

56A- 7 1417 - 31 0-0030-0 SPRING, TENSION179 4 4 4 4 4 .....---"
Reslort .....~ -«

" ...._~
56A- 8 1426-354-2100-0 PIN, BRAKE CAM LH 1 1 1 1 1

Game G.

56A- 9 1426 - 354-2200-0 PIN, BRAKE CAM RH 1 1 1 1 1
Gaone D.

56A-I0 V720-102-4021-0 O-RING/P21 2 2 2 2 2
Joil't lorique

56A-ll 1407-310-0060-0 RING, SNAP!WR25 2 2 2 2 2
Collet d'oxo

56A-12 1417-310-2000-0 METAL, BRAKE LH 1 1 1 1 1
Fla,que G.

56A- 13 1417-310-3000-0 METAL, B.RAKE RH 1 1 1 1 1
Flalque D.

56A-14 1417-310-0020-0 O-RING 2 2 2 2 2
Joint tarique

56.'\-15 V764 -400- 0000- 0 NIPPLE, GREASE 2 2 2 2 2
Grei.seur

56A-16 V201-260-8025-0 BOLT/M8 X 25 8 8 8 8 8
Vis

56A-17 V 401-160- 0080- 0 WASHER, SP/M8 10 10 10 10 10
Randalle f,ein

56A-18 V580-140-6020-0 PIN, SPRING/6 X 20 2 2 2 2 2
Goupille alestique

56A-19 1126-354-2000-0 PLATE, LEVER SET 1 1 1 1 1
Support

56A-20 V201-460- 8035-0 BOLT/M8 X 35 2 2 2 2 2
Vis

56A-21 V302-2bO-Ol00-0 NUT/M10 2 2 2 2 2
Ecrou

56A-22 1422-355-2300-0 LEVER, PARKING ASSY 1 1 1 1 1
Levier de frein

56A-23 V201-260-8020-0 BOLT/M8 X 20 2 2 2 2 2
Vii

S6A-24 V 3 00 -26 0- 0080- 0 NUT/M8 2 2 2 2 2
ECfOU

56A-25 V401-160-0080-0 WASHER, SP/M8 2 2 2 2 2
Rondelle froin

56A-26 1422-355-0020-0 ROO, PARKING 1 I 1 1 1
Tringle de frain

56A-27 V413 -160-0080-0 WASHER/M8 2 2 2 2 2
Rondollo

56A-28 V500-153~OO18-0 PIN, SPLIT/3 X 18 2 2 2 2 2
Goupilla fondue

S6A-29 1426-354-0010-0 ROO, PARKING LH 2 2 2 2 2
Trinllie de freln

56A~29a 1426-354-0011-0 ROD, PARKING LH 2 2 2 2 2 @
Trlnglc de frein

56A- 30 1422-355-0030~0 ROD, PARKING RH 2 2 2 2 2
T,inole do Irein

56A-31 1421-122-0030-0 TURNBUCKLE 2 2 2 2 2
Ridalr

56A-32 V 302 -26 0- 0080- 0 NUT/M8 2 2 2 2 2
Ecrou

56 A- 33 V413NI60-0080-0 WASHER/M8 4 4 4 4 4
Rondella

56A- 34 V500-153-001B-0 PIN, SPLIT/3 X 18 4 4 4 4 4
Gaupilio fendue

56A-35 1422-355-2500-0 ARM, PARKING I 1 I 1 1
Levier

56A-36 1426-354-2300-0 SHAFT, PARKING 1 1 1 1 1
Arbre transversal

56A-37 V 580 -140- 8028- 0 PIN, SPRING/8 X 28 I 1 I 1 I
Goupille ela.tiqua
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No. Pieces NO. Designation
Model & Quant Remarquess D Ii'.U F·DU I,1".I)U

56A-38 v 580 w 140- 502 8- 0 PI N, SPR ING/5 x 28 1 1 1 1 1
Goupillo olostiquo

56A-39 WIRE/l.2 x 100 1 1 1 1 I
Fil

I
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fig.57 HYDRAULIC SYSTEM(S, D TYPE)
Mecanisme de relevage hydraulique



Ref.No.
Ref.No.

57- 1

57 - 2

57 - 3

57 - 4

57 - 6

57 - 7

57- 8

57 - 9

57-10

57-11

57-12

57-12a

57 -13

57-14

57 -15 "

57 -16

57-17

57-18

57-19

57 -20

57-21

57-22

57-23

57-24

57-25

57-26

57-27

57 -28

57-29

47-30

Parts No.
Pieces NO.

1415 - 501- 2001 - 0

1115-501-0020-0

1426-501-1000-0

V781-100-000b-0

V201-461-0170-0

V201-461-0030-0

V401-160-0100-0

V300-460-0100-0

1404-201-0180-0

1414-501-0080-0

1421-207-0030-0

1421-501- 0060-0

1426-501-0010-0

1424-505-0060-0

V721-113-1090-0

V721 - 113 - 1 085- 0

1415-505-0030-0

1415-505-0050-0

1415-505-0040-0

1415-505-0060-0

V720-105-7065-0

V721-113-1070-0

1415-505-0020-0

V201-461-2035-0

V401-160-0120-0

1404-503-0010-0

1421-312-0020-0

1407 - 501- 0090-0

V413-1bO-OlOO-0

V201-461-0035-0

1127-317-0040-0

Description
Designation

CASE, CYL
Vcrin

PACKING, CYL CASE
Joint

PAN, OIL
Cartcr d'hv ilo

PLUG
Bouchon

BOLT/M10 X 170 9T
Vis

80LT/M 10 X 30 9T
Vi,

WASHER, SP/MlO
Rondelle I,oin

NUT/M10
Ecrou

PACKING, OIL CAP
Joint

CAP, OIL
BoudlOI'

NIPPLE, BREATHER/3D
Mamelon

PIPE, BREATHER
Conduit

PIPE, BREATHER
Conduit

CYLINDER
Cylindre

O-RING/G90
Joillt toriquo

0-RING/G85
Joint tOlique

RING, SNAP/WR90
collot d'oxo

ROD
Tige

PISTON
Piston

RING, BACK·UP
Rondelle de ,ccul

0·RING/P65
Joint wrique

O·RING/G70
Joint tolique

HEAD, CYL
Cul""e

BOLT/M12 X 35 9T
Vi,

WASHER, SP/M12
Randella froin

FILTER, SUCTION
Crepin" ",pirante

WASHE R/26 X 35 X 1
Rondelle

SPA lNG, PAESS/41
ReSSOr!

WASHER/Ml0
Rondelle

BOLTJM10 X 35 9T
Vis

CAP, BLANK/M14
Fnussot

Model & Q'ty
Model & Quant
S D F·U F·Duu~DtJ

2 2

1 1

1 1

2 2

7 7

15 15

5 5

1 1

1 1

2 2

1 1

1 1

1 1

1 1

1 1

1 1

1 1

1 1

I I

1 1

1 1

6 6

6 6

1 1

1 1

1 1

2 2

1 1

2 2

Remarks
Remarques

Inc. 59-7,8
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Fig.58 LF-DU TYPE)SYSTEM(F ... U, F.. DU,
HYDRAULIC hydraulique

. de relevageMecanIsme
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I
Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.N°. Pieces NO. Designation
Model & Quant Relnarquess D [i'.U'[t'·DU LP·()U

58- 1 1426 -502 -200 1-0 CASE, CYL 1 1 1 Inc. 59-7,8
Vo,in

58- 2 1415-501-0020-0 PACKING, CYL CASE 2 2 2
Joint

58- 3 1426 -501-1000-0 PAN, OIL 1 1 1
Co,le, d'huile

5B- 4 V781-100-0006-0 PLUG 1 1 1
Bouchon

58- 5 V201-461-0170-0 BOLT/MiD X 17D 9T 2 2 2
Vis

58- b V20 1-461- 003 0- 0 BOLT/Ml0 X 30 9T 7 7 7
Vis

58- 7 V401-160-0100-0 WASHER/MIO 15 15 15
Randelle

58- 8 V300-460-0100-0 NUT/MlO 5 5 5
Ec,ou

58- 9 1404-201-0180-0 PACKING, 01 L CAP 1 1 1
Joint

58-10 1414-501-0080-0 CAP, OIL 1 1 1
Bouchen !

58'-12 1421- 50 1- 006 0-0 PIPE, BREATHER 1 1 1
Conduil

58-12a 1426-501-0010-0 PIPE, BREATHER 1 1 ] ®
Conduit

58-13 ]424-505-0060-0 CYLINDER 1 1 1
Cylind,o

58-14 V 72 1-113 - 1090 - 0 0-RING/G90 1 1 1
Joint to,iQue

58-15 V721-113-1085-0 O-RING/G85 1 1 1
Joint to,ique

58-16 1415-505-0030-0 RING, SNAP/WR90 1 1 1
Col lot d'exo

58-17 1415-505-0050-0 ROD 1 ] 1
Ti~

58-18 1415-505-0040-0 PISTON 1 1 ]
PiSlOn

58-19 1415-505-0060-0 RING, BACK·UP 1 1 1
Rondelle do ,acul

58-20 vno -105-7065- 0 0-RING/P65 1 1 1
Joint lo,iqu.

58-21 V 721 -113 -1 070 - 0 0-RING/G70 1 1 1
Joint IOrique

58-22 1415-505-0020-0 HEAD, CYL 1 1 1
Culosso

58-23 V201-461-2035-0 BO LT/M 12 X 35 9T 6 6 6
Vis

58-24 V401-160-0120-0 WASHER, SP/M12 6 6 6
Randelle frein

58-25 1404-503-0010-0 FILTE R, SUCTION 1 1 I
Crepine aspirantc

58-26 1421-312-0020-0 WASHER/26 X 35 X 1 1 1 1
Rondollo

58-27 1407-501-0090-0 SPRING, PRESS/M41 1 1 1
ROISO,l

58-28 V413 -16 0- 0 100- 0 WASHER/M10 X 35 9T 2 2 2
Randello

58-29 V2 01-461- 0035- 0 BOLT/Ml0 X 35 ] 1 1
Vis

58-30 1427-317-0040-0 CAP, BLANK/M14 2 2 2
Feu,sol
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Fig.59 HYDRAULIC liFT ARM
Relevage bras
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Ref.No. Parts No. Description Model & Q'ty Remarks
Ref.No. Pieces NO. Designation

Model & Quant Remarquess D fi""'·U [l'·DU LI·~ml

59- 1 1415-503-0040-0 SHAFT, LI FT SET 1 1 1 1 1
Arblo de ralevage

59- 2 1424-503-0010-0 CRANK, LIFT 1 1 1 1 1
Chope

59- 3 V 580 -140- 8050- 0 PIN, SPRINGIW 8 X 56 1 1 1 1 1
Goupilio ala,tique

59- 4 WIRE/1.2 X 100 1 1 1 1 1
Fil

59- 5 1403-209-0060-0 BOLT/M8 X 20 1 1 1 1 1
Vi,

59- 6 WIRE/l.2 X 200 1 1 1 1 1
Fil

59- 7 1404-501-0100-0 8USH/45 1 1 1 1 1
Cou,sinot

59- 8 1404- 50 1- 0090-0 BUSH/50 1 1 1 1 1
Coullinet

59- 9 V74S-145-6009-0 SEAL,OILlTB45609 2 2 2 2 2
1I0Quo d'otonchei Ie

59-10 1415-503-0020-0 ARM, POSITION 1 1 1 1 1
Bra,

59-11 V580-140-bOI 0- 0 PIN, SPRINGIW 6 X 10 1 1 1 1 1
Goupillo olaltique

59-12 1431-557-0010-0 ARM, LIFT LH 1 1 1 1 1
Bras de lovOg8 G.

59-13 1417-503-0010-0 ARM, LIFT RI-! 1 1 1 1 1
II roS do lovago O.

59-14 1404-502-0080-0 BOLT, LIFT ARM SET 2 2 2 2 2
Vi$

59-15 V401-160-0120-0 WASHER, SP/M12 2 2 2 2 2
Rondello froln

59-16 V300-460-0120-0 NUT/M12 7T 2 2 2 2 2
Ec,ou

59-17 1404 - 502 - 0 13 0 - 0 BOLT/M8 X 25 S=25 2 2 2 2 2
Vis

59-18 V302-260-0080-0 NUT/M8 2 2 2 2 2 ,
Eerou

59-19 1415-503-2000-0 FORK, LIFT BRACKET 2 2 2 2 2
Foureh

59-20 1415-503-0030-0 PIN, LIFT ARM 2 2 2 2 2
GoupilJc

59-21 7963-613-0040-0 PIN/19 X 84 2 2 2 2 2
Goupilio

59-22 1402-500-9010-0 PIN, LINK LARGE 2 2 2 2 2
Goupil'e

59-22a 1421-502-0020-0 PIN, LINK 2 2 2 2 2 ®
Goupillc

59-23 1415-503-1000-2 ROD 1 1 1 1 1
Bicllelto

59-24 1405-502-0050-0 PIN, ARM C-TYPE 2 2 2 2 2
Goupillc

59-25 V500-152- 5015-0 PIN, SPLIT/2.5 X 15 2 2 2 2 2
Goupille elastiquc

fl. 59-26 1424-500-0512-0 VALVE, CONTROL ASSY 1 1 1 1 1
:.f Soupape de conlrole

59-26A 1424-505- 001 O~O • VALVE, CONTROL SET 1 1 1 1 1 /'::,
Soup.pe de cotlt(olo

59-2613 1424-505-0020-0 • GASKET 1 1 1 1 1 2 11 01 - 02 302
Joint

59-26C 1424~505-0030-0 • GASKET 1 1 1 1 1 2 11 01- 02301
Joint

59-26D V720-1 02 -4022- 0 • O-RING/P22 2 2 2 2 2 95111-02200
Joint tori'lun

59-26£ V720 -102-4015- 0 • O·RING/P15 2 2 2 2 2 951 11 - 01 500
Joint tarique

59 -26F V 720 -102-4016- 0 ·D·RING/P16 2 2 2 2 2 95111-01600
Joint toriquo

59-26G vnO-l 01- 9009- 0 o O-RING/P9 3 3 3 3 3 95111-00900
Joint todquo

59-26H vno -1 02-4012- 0 ·O-RING/P12 4 4 4 4 4 95111-01200
Joint tarique

59-261 VnO-l 0 1- 901 0- 0 • O·RING/P1OA 1 1 1 1 1 95111-01090
Joint todque

59-26J 1424-505-0040-0 • LEVER 1 1 1 1 1 21102 -00211
Levier

59-26K VnO-l 02-4018- 0 • D-RING/P18 1 1 1 1 1 95111-01800
Joint torique
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No, Pieces NO. Designation
Model & Quant Remarquess D F'·U F·DU LI<~DU

59-27 V201-260- 8085-0 BOLT/M8 x 85 3 3 3 3 3
Vis

59-28 V40 1 ~ 160- 0080- 0 WASHER, SP/M8 3 3 3 3 3
Rondelle frail'

59-29 1432-242~0040-0 GRIP, B 1 1 I 1 1
Poignee

59-30 1415-505-1001-0 GUIDE, LEVER 1 1 1 1 for Mark with rivet
Sactam de guidago

59-30a 1423-505-2100-0 GUIDE, LEVER 1 1 1 I 1 for Mark without rivet
Soeteur do guldage

59-31 1431-930-0010-0 MARK,HYD I 1 1 1
Etiquette

59-31a 1431-935-0080-0 MARK, HYD 1 1 1 1 1
Etiquette

59-32 V291-202-0006-0 RIVET12 X 6 4 4 4 4 ©
Rivel

59-33 1415-505-0080-0 COLLAR/9 X 14 X 56 2 2 2 2 2
Collior

59-34 V201-26o-8065-0 BOLT/M8 X 65 2 2 2 2 2
Vi.

59-35 V401-160-0080-0 WASHER, SP/MB 2 2 2 2 2
Randalia Irein

59-36 1415-505-0090-0 LINING 1 1 1 1 1
Rondelle

59-37 1415-505-0100-0 PLATE, LINING 2 2 2 2 2
Rondene

59-38 1415-505-0110-0 SPRING, CONE 2 2 2 2 2
Ra'sort

59-39 V320-160-0120-0 NUT, SLOTTEO/M12 1 1 1 1 1
Ecrou a cre!neaux

59-40 V 500 -153- 002 8- 0 PIN, SPLIT/3 X 28 1 1 1 1 1
Goupillo fendue

59-41 V 332 -260- 0 12 0- 0 NUT/M12 P=1.25 1 I 1 1 1
Ecmu

59-42 1415-505-0120-0 BOLT, LEVER SET 1 1 1 1 1
Vis

59-43 V413-160-0080-0 WASHER/M8 I 1 1 I 1
Rondalle

59-44 V401-160-0080-0 WASHER, SP/M8 1 1 1 1 1
Rondollo lrain

59-45 V370-160-00BO-0 NUT, WING/M8 1 1 1 1 1
Ecrou pOj)l\lon

59-46 1415 - 505- 0 130-0 STOPPER 1 1 1 1 1
Crochot

59 -47 V201-260-B016- 0 BOLT/M8 X 16 2 2 2 2 1
Vis

59-48 V413-160-0080-0 WASHER/M8 2 2 2 2 2
Randelle

59-49 V401-160-0080-0 WASHER, SP/M8 2 2 2 2 2
Rondolto frcin

59-50 V 300-260- 0080- 0 NUT/M8 2 2 2 2 2
Eemu

59-51 1406-926-3020-0 WASHER, YOKE 1 I 1 1 1
Rondollo

59-52 1424-904-0011-0 MARK, LOCK A 1 1 1 1 I English
EtlquDttD

59-52a 1431-940-0080-0 MARK, LOCK A 1 1 1 1 1 ® English
Etiquette

59-52-1 1431-935-0030-0 MARK, LOCK A 1 I 1 1 1 *French
Etlqllotto

59-53 1424-505-2300-0 CONTROL VALVE ASSY 1 1 1 1 1 {D IIlOl171~101407
® ,F #003462 ~O05703

See Fig. 7.1
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Ref.No. Parts No. Description Model & Q'ty Relnarks

Ref.N°. Pieces NO. Designatiol1
ModeJ & Quant Remarquess n I4'-U F·OU I,1·~J)li

59:\ - 1 1415- 503-0040-0 SHAFT, LIFT 1 1 1 1 1
Arbrc de ,elev8ue

59:\ - 2 1424-503-0010-0 CRANK, LIFT 1 1 1 1 1
Chope

">9;\ - 3 "580 -140 - 80 56 - 0 PIN, SPRING/WB X 56 1 1 1 1 1
GOllpille el~stlQue

')[1:\ _ ,) WI RE/1.2 X 100 1 1 1 1 1
Fil

'>9:\ - 5 j ,I 0 J - 209 - 00(, 0 - 0 BOLT/MB X 20 1 1 1 1 1
Vi,

"C):\ - 6 WI RE/1.2 X 200 1 1 1 1 1
Ftl

59\ - 7 1404-501-0100-0 BUSH/45 1 1 1 1 1
COllSSlrlct

:;9_ \ - g 1-104-S01-0090-0 BUSH/50 1 1 1 1 1
CausSIt\~t

')9:\ - 9 V7'15-145-6009-0 SEAL. 01 LlTB45609 2 2 2 2 2
Haque d'Blanchcite

')91\ -1 0 1415-50.3-0020-0 ARM, POSITION 1 1 1 1 1
(Jru5

')0.-\ _ 11 V5S0-I'W·6010-0 PIN, SPR ING/W6 X 10 1 1 1 1 1
GOllpt~le elMt ique

'>(j,\ - 12 ] -I 31 - S ') 7 - 00 10 - 0 ARM, LIFT LH 1 1 1 I 1
[)ras de reievage G_

59:\ -1 ~ 1417-:'>0.3-0010-0 ARM, LIFT RH 1 1 1 1 1
Elra, de fclcvnge D.

:;9.-\ - 14 1·10,1· 502 - 0080 - 0 BOLT, LIFT ARM SET 2 2 2 2 2
Vi&

')9~\· 1') "')01-160-0120-0 WASHER, SP/M12 Z 2 2 2 2
ROlldelle f,"in

'>9 ..\ - 16 \'300-460-0120-0 NUT/M127T Z 2 2 2 2
ECroll

')(]:\ -I 7 1404-')02-0130-0 BOLT/M8 X 25 S = 25 2 2 2 2 2
Vi'

59:\ -18 V302-260-00S0-0 NUT/M8 2 2 2 2 2
tCfOU

59:\-19 1415·503·2000-0 FOliK, LIFT BRACKET 2 2 2 2 2
Forc:he

')9.·\ -20 H 1 5· 50 .3 - 00.3 0 - 0 PIN, LIFT ARM 2 Z 2 Z 2
GmJpille

59,\-21 796.5 - GI .3 - 00,10 - 0 PIN/19 X 84 2 2 2 2 2
Goupille

59i\ - 22 1421·502 ·0020.0 PIN, LINK 2- 2 2 2 2
GOllpille

591\-23 141')-~:'03·1000-2 ROD 1 1 1 1 1
Bicl'.

')91\-24 1'105· 502 - 00 50 - 0 PIN, ARM C-TYPE Z 2 2 Z 2
GUlIllllle

'i9A-ZS V ::'00 - 1 'i 2 - 50 I :; - 0 PIN, SPLIT/2.5 X 15 2 2 2 Z 2
GOllpille elMlique

59,\ -~6 1-I 24 - ~iO ') - 2 301 .0 VALVE, CONTflOL ASSY J 1 1 1 1 See Fig. 74
SOup[lpe de con1rO~~

')9,.\-27 Vl'.()1·260·80S5-0 SOLT/M8 X 85 3

I:
3 3 3

VIS

">9 ..\ -28 V-\O J ·l(JO - 0080 - 0 WASHER, SP/MB 3 3 3 3
nondelle fre.n

">9.\ -29 1432 - 2·12 - 00,\0-0 GRIP, B 1 1 1 1 1
Po;gnce

",9,\-30 14Z'I-')05-0081-0 GUIDE, LEVEH 1 1 1 1 1
Sccteur de guidaQe

')9 ..\ - 31 1·11 ~,- 'lOS-0080·0 COLLAR/9 X 14 X 56 Z 2 2 2 Z
Coilicr

')9:\ -.32 V201-260-HO()5-0 SOLT/M8 X 65 2 2 2 2 2
v"

S()!\ - .3 ) V-lOI-160··0080·0 WASHER, SP/M8 2 2 2 2 2
Hondelle Irein

591\ - 34 142J-'107·0130-0 LINING 2 2 2 2 2
Rondelle

S9:\ -.5:; ; 1,121- c)07·0140-0 WASHER/6 X 24 X 2 1 1 1 1 1
Rondell"

'19.\ - H,
I SPR lNG, PRESS/28

I

I
1 1-lL(>-5H-0290-0 1 1

11
1 1

H"«ort

')(':\ . J 7 V2 00· L(JO - (, 0,15·0 80LT/M6 X 45 1 1 11 1 1
v"

IJ
')9 ..\ - 58 \'300-260-0060-0 NUT/M6 1 1 1 I

Eerou
~.
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Ref.No. Parts No. Description Model & Q~ty Remarks
Ref.No, Pieces N°. Designation

Model & (lllant Rentarquess n F·U (,'·DU (Ylll'

59A~39 1421-507-0161-0 BOLT, LEVER SET 2 2 l 2 2
Vis

59A-40 1421~507-0170-0 COLLAR/9 x 14 x 8 2 2 2 2 2
Collier

59A-41 V370-160-00BO-O NUT, WING/MB 1 1 1 1 1
Ee'ou a oreilles

59A-42 V401-160-0080~O WASHER, SP/M8 2 2 2 l 2
RO'1!lelle 'rein

59A-43 V300-260-0080-0 NUT/M8 1 1 1 1 1
Ecrou

I
!

I

I

I
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Ref.No. Parts No. Description Model & Q'ty Remarks
Ref.No. Pieces NO. Designation

Model & Quant Remarquess D F-D F·DULF.l)U

60- 1 1424-505-2700-0 PUMP, GEAR ASSY 1 1

( 1424-505-0050-0)
Pompa hydrauiique

60- 2 1421-503-4320-0 o O-RING 2 2
Joint lorique

60- 3 1421-503-4330-0 • BUSH, A SET 1 1
Ooulile

60- 4 1424-505-2710-0 • GEAR SET 1 1
Pignon

60- 5 1421-503-4350-0 - BUSH, C SET 1 1
Joint torique

60- b 1421-503-4360-0 - RING, SUPPORT 2 2
eague

60- 7 1121 - SO 3 - 4 370 - 0 - RING, SEALING 2 2
Anneau (j'etanchaito

60- B 1421-503-4380-0 -O·RING 1 1
Joint tori que

60- 9 1421-503-4390-0 -COVER 1 1
Couvorcle

60-10 1421-503-4410-0 • BOLT 6 6
Vis

60-11 1121-503-4420-0 • SEAL, OIL 1 1
!

Bogue d'etencheite

60-12 1421-503-4430-0 - KEY, WOODRUFF 1 1
ClavClIe

60- 13 1404-503-0080-0 BOSS, SPLINE/25 1 1
Moyou

60- 14 1404-503-0090-0 WASHER, LOCK 1 1
Rondella Irein

60- 15 V303-l60-0080-0 NUT/MB 1 1
Ecrou

60- 16 1425-505-4200-0 PIPE, SUCTION B 1 1
Tubuluro d'n,piration

60- 17 vnO-112-4020-0 O-RING/P20 1 1
Joint torquo

60- 18 V200-260-6030-0 BOLT/M6 X 30 3 3
Vi,

60-19 VlOO-Z60-6025-0 BOLT/M6 X 25 1 1
Vis

60-20 V401-160-0060-0 WASHER, SP/M6 4 4
Rondelle frein

60-21 V413-160-0060-0 WASHEA/M6 3 3
Rondelle

60-22 1415-505-0140-0 BOLT, CONNECTOR 1 1
Vis

60-23 V720-112-401B-0 O·RING/Pla 2 2
Joint toriqua

60-24 1425-505-4100-0 PIPE, SUCTION A 1 1
Tutulure d'aspiratlon A.

60-24-1 1426-576-2000-0 PIPE, SUCTION A 1 1 for G -type
TuLJuluro d'u,pirotion A.

60-25 v721-103-1030-0 O·RING/G30 1 1
Joint torillUC

60-26 V200-260-6016-0 BOLT/M6 X 16 4 4
Vis

60-27 V401-160-0060-0 WASHER, SP/M6 4 4
Rondalla lrein

60-28 V413-1bO-OO60-0 WASHER/M6 1 1
Rondelle

60-29 Vno -112 -4020-0 O-RING/P20 1 1
Joint torlquc

60-30 V200-260-6030-0 BOLT/M6 X 30 4 4
Vis

60-31 V401-160-0060-0 WASHER, SP/M6 4 4
Rondalla Irain

60-32 1416-506-0030-0 CLAMP, PIPE A 1 1
Auachc A,

60-33 1416-506-0040-0 CLAMP, PIPE B 1 1
Attache B.

60 - 34 Vl11-168-0016-0 SCREW/M8 X 16 4 4
Vis

60-35 V401-160-0080-0 WASHER, SP/M8 4 4
Rondc\lc rain

60-36 1424-505-2100-0 COVER, PUMP 1 1
Couvercle
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.N°. Pieces NO. Designation
Model & Quant Remarquess D F·U F·DD LI<~DU

60-36a 1424-505-2101-0 COVER, PUMP 1 1 ® {~
/lO02541~

Couvarclo /1101309----

60-37 1425-505-3000-0 PIPE, DEL A 1 1
TulJulure A.

60-37-1 1426-576-2100-0 PIPE, DEL A. I 1 for G -type
Tubulure A.

60-38 1425- 505-4000 - 0 PIPE, DEL B I 1
Tubulura B.

60-39 1421-503-0050-0 HOSE/RUBBER 14 x 20 x 100 1 1
Dud!

60-40 1421-503-0060-0 CLiP/21 2 2
Attache

60-41 1404 - 503 - 0060-0 PACKING, OIL PUMP 1 I
Joint
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HYDRAULIC PIPING F
Hydraulique tuyautage (.U, F· DU, LF-DU TYPE)

--Fig. 36- I19,,- ·18



Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No, Pieces NO. Designation
Model & Quant Relnarquess D F-U F·DU LF·Dl!

61- 1 1426-506-0051-0 PUMP, GEAR 1 1 1
Pompn hydraulique

61- la 1426-506-2600-0 PUMP, GEAR 1 1 1

(1426 - 506 - 0052 -0)
Pompo hydraulique

61- Z 1426-506-2630-0 • BUSH, A SET 1 1 1
Douilla

61- 3 1426-506-2640-0 • GEAR SET 1 I 1
Pignon de pompa

61- 4 1426-506-2650-0 • RING. BACK-UP 2 2 (.

Bague

61 - 5 1426-506-2660-0 • O-RING 2 2 2
Joint lo,;que

61- 6 1421-503-4380-0 • O-RING 1 1 ! 1
Joint lorique

61- 7 1426 - 506-2670-0 • SEAL, 01 L 1 1 1
Beguo d'ctanehcito

61- B 1426-506-2680-0 • BOLT 6 6 6
Vis I

61- 9 V401-160-0080-0 • WASHER, SP/M8 6 6 6
Hondello frein

61-10 1426-506-2690-0 • BUSH, B SET I 1 1
Manchon

61- 11 1426-506-2710-0 • RING, SUPPORT 2 2 2
Begue

61-12 1421-503-4370-0 • RING, SEALING 2 2 2
Ann"au d'eteneheilO

61-13 1426-506-0062-0 BOSS, SPLINE/28 1 1 1
Moyeu

61 - 14 1426-506-0070-0 WASHER, LOCK 1 1 1
Rondellc Ireill

61- 15 V303-260-00BO-0 NUT/M8 1 1 1
Ecrou

61- 16 1426-506-2101-0 PIPE, SUCTION B 1 1 1
Tubuture d'.spiral;on B.

61- 17 Vno -112 -402 0- 0 0-RING/P20 1 1 1
Joint lorique

61- 18 V200-260-6030-0 BOlT/M6 X 30 3 3 3
Vis

61- 19 V200-260-602lj-0 BOLT/M6 X 25 1 1 1
Vis

61-20 V401hI60-0060-0 WASHER, SP/M6 4 4 4
Rondello frein

61 -21 V413-160-0060-0 WASHER/M6 3 3 3
Rondelle

61-22 1415-505-0140-0 BOlT, CONNECTOR 2 2 2
Vi,

61-23 VnO-112-40IB-0 0-RING/P18 6 6 6
Joint torique

61-24 1426-506-2001-0 PIPE, SUCTION A 1 1 1
Tubulu re d'e,pilation A,

61-24-1 1426-576-2000-0 PIPE, SUCTION A 1 1 1 (or G - type
Tublliuro d'aspiration A.

61-25 Vnl-l03-1030-0 O-RING/G30 1 1 1
Joint toriquo

61-26 V200-260-6016-0 BOlT/M6 X 16 4 4 4
Vi,

61-27 V401-160-0060-0 WASHER. SP/M6 4 4 4
Rondelle 'rein

61-28 V413-1bO-0060-0 WASHER/M6 1 1 1
Rondelle

61-29 vno -112-4020 - 0 O·RING/P20 1 1 1
Joint toriquo

61-30 V200-260-b035-0 BOlT/M6 X 35 4 4 4
Vi,

61-31 V401-160-0060-0 WASHER, SP/M6 4 4 4
Rondollc Irein

61-32 1426 - 50() - 0031- 0 CLAMP, PIPE A 1 1 1
Atlache A.

61-33 1426-506-0040-0 CLAMP, PIPE B 1 1 1
Alt6che B.

61-34 Vl11-168-0016-0 SCREW/M8 X 16 3 3 3
Vi,
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No. Pieces NO. Designation
Model & Quant Remarquess D F·U F·DU LF:.DU

61~35 V401-160-0080.0 WASHER, SP/MB 4 4 4
Ro"dolla frai"

61-36 1424- 505-2100-0 COVER, PUMP 1 1 1
Couyarde

61-36a 1424-505-2101-0 COVER, PUMP 1 1 1 ® It003462~
CouYorale

61-37 1426-506-2200-0 PIPE, DEL A 1 1 1
Tubulure A.

61-38 1425-505-4000-0 PIPE, DEL B 1 1 1
Tubulure B.

61-39 1426-506·2300-0 PIPE, DEL B 1 1 I
Tubulure 11.

61-39-1 1426 - 578 -2 000-0 PIPE, DEL B 1 1 1 (or G -type
Tubulure D.

bl- 40 1426-506-2400-0 PIPE, E 1 1 I
Tubuluro E.

61- 40 -1 1426-578-2.100-0 PIPE, RETURN 1 I I for G -type
Tubuluro

61- 41 1426-S06-0010-0 ELBOW/gO 1 1 1
Coude

61-42 1426-506-0020-0 CONNECTOR 1 1 1
Jonellon

61- 43 Vl1l-168-0018-0 SCREW/M8 X 18 1 I 1
Vis

61-44 1424-604-0010-0 COLLAR/9 X 14 x 8 1 I 1
Collier

61-45 1426-506-0080-0 HOSE/RUBBER 19 X 25 X 100 1 1 1
Ourit

61-46 1426-506-0110-0 CLiP/26 2 2. 2
Alt3che

61- 47 1404-503-0060-0 PACKING, OIL PUMP 1 I 1
Joint
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.N°. Pieces NO. Designation
Model & Quant Remarquess D F-U I"·DULF.nU

62- 1 1423-606-2000-0 FENDER, LH 1 1 1 1 1
Gordeboue G.

O{~
#002 721~

62- la 1423-606-2001-1 FENDER, LH 1 1 1 1 1 #101362~
Gardeboue G. F #004901 ~

62- 2 1427-937-0030-0 MARK, DRIVE CAUTION 1 1 1 1 1 English
Etiquette

62 - 2 -1 1427-934-0030-0 MARK, DRIVE CAUTION 1 1 1 1 1 *French
Etiquette

62- 3 1423-606-3000-1 FENDER,RH 1 1 1 1 1
Gardeboue 0 t #002721-

62- 3a 1423-606-3001-1 FENDER,RH 1 1 1 1 1 © D 11101362 ~
Gerdeboue D. F /100490 1 ~

62- 4 1427-937-0090-0 MARK, DIFF. LOCK 1 1 1 1 1 English
Etiqueue

62- 4 -1 1427-934-0090-0 MARK,DIFF-LOCK 1 1 1 1 1 *French
Etiquette

62- 5 V201-260-B020-0 BOLT/M8 X 20 12 12 12 12 12
Vis

62- 6 V401-160-0080-0 WASHER, SP/M8 20 20 20 20 20
Rondollo froln

62- 7 V413-160-0080-0 WASHER/M8 12 12 12 12 12
Rondello

62- 8 V300-260-0080-0 NUT/M8 12 12 12 12 12
Ecrou

62- 9 1424-606-1000-0 PLATE, SET LH 1 1 1 1 1
Support G.

62- 9 -1 1431-666-2000-0 BASE, FENDER LH 1 1 1 1 1 for E6l
Support G.

62-10 1424-606-2000-0 PLATE, SET RH 1 1 1 1 1
Support D.

62-10-1 1431-666-2100-0 BASE, FENDER RH 1 1 1 1 1 for E61
Support O.

62-11 1405-131-0040-0 WASHER 6 6 6 6 6
Rondelle

62 -12 140 5- 131- 0050 - 0 CUSH ION/RUBBE R 6 6 6 6 6
Cole

62-12a 1421-606-0030-0 CUSHION, BASE 6 6 6 6 6 ®
Cale

62-13 V300-260-0120-0 NUT/M12 6 6 6 6 6
Ecrou

62-14 V302-260-0120-0 NUT/M12 6 6 6 6 6
Ecrou

62-15 1426-611-1002-0 BACKET, SEAT 1 1 1 1 1 for E41. E43
Berceeu de ,iego

62-15-1 1426-673-2000-0 BRACKET, SEAT 1 1 1 1 1 for E21, EZ3
Bereoa" de siege

62-15-2 1431-671-2100-0 BRACKET, SEAT 1 1 1 1 1 for E61
Berceau de sieGe

62-15-3 1426-675-2000-0 BRACKET, SEAT 1 ·1 1 1 1 for G-type E21, 23
Bcrcceu de siege

62-15-4 1426-672-2000-0 BRACKET, SEAT 1 1 1 1 1 for G -type r":41. 43, 61
Bereeau de sioae

62-16 1423-606-0010-0 CATCHER,HAND 2 2 2 2 2
Main courante

62-17 1326-616-0010-0 WASHER 4 4 4 4 4
ROrldelle

62-17a 3560-201-0150-0 WASHER 4 4 4 4 4 @
Rondelle

62 -1B V201-260-8020-0 BOLT/MB X 20 4 4 4 4 4
Vis

62-19 V401-160-0080-0 WASHER, SP/M8 4 4 4 4 4
Rondella !rein

62-20 V413-160-0080-0 WASHER/M8 4 4 4 4 4
Rondolla

62-21 1421-600-0510-0 SEAT ASSY 1 1 1 1 1
Siega complel

62-22 1421-611-0010-0 • SEAT A 1 1 1 1 1
SiegeA.

62-23 1421-611-0020-0 • SEAT B 1 1 1 1 1
Sieg<! B.

62-24 1421-611-0030-0 • PLATE A 1 1 1 1 1
DossierA.

62 -2 5 V201-260-6020-0 • BOLT/M6 X 20 2 2 2 2 2
Vis

62-26 V201-260-6030-0 • SOLT/M6 X 30 2 2 2 2 2
Vis
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Ref.No. Parts No. Description Model & Q'ty Remarks
Ref.No, Pieces NO. Designati OD_

Model & Quant Remarquess D F-U F·DU Ll'~DU

62-27 V401-160-0060-0 • WASHER, SP/M6 4 4 4 4 4
Rondelle Ireln

62~28 V413-160-0060-0 • WASHER/M6 4 4 4 4 4
Rondalla

62-29 1414-632-0050-0 CUSHION/RUBBER A 2 2 2 2 2
Cale A.

62-30 1421-611-0040-0 CUSH ION/A UBBE R 2 2 2 2 2
Cale

62-31 3737-154-0020-0 PIN, SEAT SET 1 1 1 1 1
Gond de Ilega

62-32 1305-241-0010-0 PIN, HAIR 1 1 1 1 1
Attache beta

62-33 V201-260-BOI6-0 BOLT/M8 X 16 4 4 4 4 4
Vis

62-34 V401-160-00BO-0 WASHER, SP/M8 4 4 4 4 4
Rondelle frein

62-35 1425~606-0010-0 SPACER 2 2 2 2 2
Ent,atoise

62-35-1 1431-666-0011-0 SPACER, FENDE R LH 1 1 1 1 1 fol' E61
Entretoise

62-35-2 1431-666-0021-0 SPACER, FENDER RH 1 1 1 1 1 for E61
Enuetoise

62-36 1431-938-0030-0 MARK, LOCK B 1 1 1 1 1 English
Etiquette

62-36a 1431-938-0031-0 MARK, LOCK BE 1 1 1 1 1 ® English
Etlquetto

62-36-1 1431-93 5-0040-0 MARK, LOCK B 1 1 1 1 1 *French
Etiquatte

62-37 V413-160-0008-0 WASHEA/M8 4 4 4 4 4
Rondella

62-38 1423-606-2041-0 PLATE,C 2 2 2 2 2
Enjoliveur

62-39 Vl11-166-0012-0 SCREW/M6 X 12 8 B 8 B 8
Vis

H
1I002721~

62-40 V300-260-0060-0 NUT/M6 8 8 8 8 8 ® fl101362~
Ecrou #004901-

62-41 V401-160.00bO-0 WASHER, SP/M6 8 8 8 8 8
Rondalla ',ein

62~42 V413-160-0060-0 WASHER/M6 8 8 8 B 8
Rondall.

191



SERVICE MEMO
.............................................................. _ ~ ..

.............. '" - -_ - .. -- ._- ------. --_ - -- " - - ..

.. .. .. .. .. .. .. .. .. ~ - ..

..................................... - - - _ _ .



-

I

193

REAR- WHEELFig.63
Jante arriere

1--16
/

J.

--·~11

~~~ @9
~--"-----10

--3

7



Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No, Pieces NO. Designation
Model & Quant Remarquess D F-D (~DU LF·DU

63- 0-1 1431~361-2000-0 WHEE,L. R. LH SET 1 1 1 1 1
Roue ad isquo avoc Janie G.

63- 0-2 1431-361-2200··0 WHEEL, A. AH SET I 1 1 1 1
Roue a di,que avec janlo O.

63- 1 1431-361-2100-0 • TIRE LH ASSY 1 1 1 1 1
Pneu G. ensemble

63- 2. 1431-361-2300-0 • TIRE RH ASSY 1 1 1 1 1
Pnou D. ensemble

63· 3 1417-317-1000-2 .0 RIM, WHEELIW10-24 2 2 2 2 2
JanIe

63- 4 1431-361-2110-0 •• TIRE 2 2. 2 2 2
Pneu

63- 5 V 889 -00 1- 242 4- 0 .0 TUBE/12.4-24 2 2 2 2 2
Chambre

63- 6 V999 - 3 00- 0010- 0 •• CAP, TIRE VALVE 2 2. 2 2 2. E21, E41
Gouchon de valVO

63- 7 1404-317-0050-2 • DISC, R. WHEEL 2 2 2. 2 2
Roue a disquc !

63- 8 V201-461-6090-0 • BOLT/M16 X 909T 8 8 B 8 8
Vi'

63- 9 V300-460-0160··0 • NUT/M16 7T 8 B 8 8 8
Ecrou

63 -I 0 V 302 -46 0- 0160- 0 • NUT/M16 7T 8 8 8 8 8
Ecroll i

63 -11 V401-160-0160-0 • WASHER, SP/M16 8 8 8 8 8
Handelle Irein

63-12 V201-461-6030-0 BOLT/M16 X 39 9T 12 12 12 12 12
Vis

63-13 V401-160-0160-0 WASHER, SP/M16 12 12 12 12 12
Randella Irein ,

63- 0-3 1431-362-2000-0 RIM, R. WHEEL SET 2 2 2. 2. 2 *Janie

63-14 1417-317-1000-2 o RIM, WHEELIW10-24 2 2. 2 2 2 *Janle

63-15 1404-317-0050-2 o DISC, R. WHEEL 2. 2. 2 2. 2 *Roue a disQue

63 -16 V2.01-461-b090- 0 • BOLT/M16 X 90 9T 8 8 8 8 8 * E23, E43
Vis

63 -17 V 3 00 -'160- 0 16 0- 0 • NUT/M16 7T 8 8 8 8 8 *ECfOU

63-18 V 302 -'16 0- 0 16 0- 0 • NUT/M16 7T 8 8 8 8 8 *Ecrou

63-19 V401-160-0160-0 .WASHER, SP/M16 8 8 8 8 8 *Aondelle fecin
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(2 Fig.64 ELECTRICAL SYSTEM ( 1)
Equipement electrique
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No. Pieces NO. Designation
Model & Quant RemarquesS D F-U F·DD LF·DU

64- 1 1431-686-2400-0 HARNESS, WIRE NO.1 ASSY 1 1 1 1 1
Falsceau ensemble

~ 64- la 1431-686-2401-0 HARNESS, WIRE NO.1 ASSY 1 1 1 1 1 ® {~
#00117~

Faiseeau ensemble 11003470~

64- 2 • HARNESS, WIRE NO.1 1 1 1 1 1 h,
Fai$Ccau

64- 2a • HARNESS, WIRE NO.1 1 1 1 1 1 6,
Feiscoall

64- 3 1431-686-2420-0 • FUSE/lOA 1 1 1 1 1
Coupa·c1rcuit

64~ 4 1423-621-2010-0 • FUSE/5A 2 2 2 2 2

J64-

Coupe-circuit

5 1431-686-0020-0 HARNESS, WIRE/NO.2 1 1 1 1 1
Felscoau

64- 5a 1431-686-0021-0 HARNESS, WIRE/NO, 2 1 1 1 1 1 ®
Fnisocau

64- 6 1431-686-0030-0 HARNESS, WIRE/NO.3 1 1 1 1 I
Faisceau

64- 7 1421-621-0160-0 HARNESS, WIRE/NO.4 1 1 1 1 1
Faisceau

64- 8 1423-621-0150-0 HARNESS, WIRE/NO.5 1 1 1 1 1
Feiscoau

64- 9 1421-621-0190-0 HARNESS, WIRE/NO.7 1 1 1 1 1
Folsccou

64-10 1431-6B6~0060-0 HARNESS, WIRE/NO.6 1 1 1 1 1
} no u"' for E61Faiscoeu

64-11 1431-686-0050-0 HARNESS, WIRE/NO,5 1 1 1 1 1
Faisceau

64-12 1431-686-0040-0 HARNESS, WIRE/NO.4 1 I 1 1 1
Fai,ceau

64-13 1425-621-0020-0 CABLE, METER 1 1 1 1 1
Cable

64-14 1415-621-0160-0 COVER, TERMINALlL14-7 1 1 1 1 1
Couvercle

64-15 1425-600-0511-0 WIRE, STOP ASSY 1 1 1 1 1
Inlerrupleur

64-16 1425-621-0030-0 • WIRE, STOP SET 1 1 1 1 1
Fil

64-17 1421-621-0081-0 • KNOB 1 1 1 I 1
Porgnee

64-18 V300-260-0050-0 • NUT/M5 1 1 1 1 I
Ecrou

64-19 1421-621-0070-0 • NUT/M14 1 1 1 1 I
Ecrou

64-20 V500 -151- 60 10- 0 PIN, SPLIT/1.6 X 10 1 L I 1 I
Goupille fondue

64-21 V413-160-0050-0 WASHER/M5 1 1 1 I 1
Rondello

64-22 3737-172-0090-0 CLAMP, LW 3 3 3 3 3
Allacho

64-23 Vl11-166-0012-0 SCREW/M6 X 12 2 2 2. 2 2
Vis

64-24 V401-160-0060-0 WASHER, SP/M6 2 2 2 2. 2.
Randelle frein

64-25 V300 -260- 006 0- 0 NUT/M6 2 2 2 2 2.
Ecrou

64-26 1421-621-0380-0 BAND, WIAE/170 3 3 3 3 3
Songlo

64~27 1317~621-0020-0 CLIP 5 5 5 5 5
Attache

64-28 1404-621-0300-0 GROMMET 3 3 3 3 3
Oeillel

64-29 1376-402-0030-0 BAND, WIRE/140 4 4 4 4 4
Sangle

64-30 1421-621-0360-0 CLAMP, HARNESS 3 3 3 3 3
Attache felsceou

64-31 1431-681-0011-0 HARNESS, WIRE/NO. 1 1 1 1 1 1
Faisccau ensemhle

64-32 1431-681-0021-0 HARNESS, WIRE/NO.2 1 1 1 1 1 fol' E:61
Falscoeu ensemble

64~33 1421-621-2300-0 REFLECTOR ASSY 2 2. 2 2 2
Reflecleur

64-34 V302 -2 50 -0050-0 • NUT/M5 2 2 2 2. 2
ECfOU

64-35 V401-150-0050-0 • WASHE R, SP/M5 2. 2. 2. 2. 2
Rondolle freln

;:1
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Fig.65 ELECTRICAL SYSTEM(2)
Equipement electrique
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Ref.No. Parts No. Description Model & Q'ty Remarks
Ref.No. Pieces N°. Designation

Model & Quant Remarquess D Ji~-U F-OU LF,DU

65~ 1 1416-621-0440-0 HORN 1 1 1 1 1
Averllssour

65- 2 V2 00 ~26 0- 6 012- 0 BOLT/M6 X 12 1 1 1 1 1
Vis

65- 3 V401-160-0060-0 WASHER, SP/M6 1 I 1 1 1
Rondalle frein

65- 4 V300 -260- 0060- 0 NUT/M6 1 1 1 1 1
EClou

65- 5 1431-681-2000-0 HOURMETER ASSY 1 1 1 1 1
Indicalallrda vito,sa

65- 5a 1431-681-2001-0 HOURMETER ASSY 1 1 1 1 1 ® 11005655 ~
Indicateur de vhelse

65- 6 1431-681-2010-0 • HOU RMETE R SET 1 I 1 1 1
Indicotm" do vila,sa

65- 7 1407 - 621- 0050 - 0 • SOCKET 1 1 1 1 1
Emboilura

65- 8 1423-621-0010-0 ·SOCKET 1 1 1 1 1
Emboituro

65- 9 1407-621-0070-0 -SOCKET 1 1 1 1 1
Emboiture

65-10 1403-621-0310-0 • BULB/12V-3.4W 2 2 2 2 2
Ampoulo

65-11 1415-621-0100-0 - BULT/6V-3W 1 1 1 1 1
Ampoule

65 -12 1407-621-0040-0 'RUBBER I 1 1 1 1
Cale

65-13 1431-686-2100-0 LAMP, PILOT ASSY 2 2 2 2 2
Ternoin oplquo cn,ambla

65-14 1431-686-2110-0 ·SOCKET 2 2 2 2 2 Green
Emboituro

65-15 1431-686-212 0-0 • LENS 2 2 2 2 2
Verre

65-16 1419-621-0160-0 ·WASHER 2 2 2 2 2
Rondelle

65-17 1419-621-0170-0 • GASKET 2 2 2 2 2
Joint

65-18 1419-621-0180-0 ·HOLDER 2 2 2 2 2
Manche

65-19 1403-621-0310-0 • BULB 2 2 2 2 2
Ampoule

65-20 1426-621-0350-0 FLASHER UNIT 1 1 1 1 1
Lentrale c1ig'lOlante

65-21 14,26 - 621- 0360 - 0 BASE, FLASHER UNIT 1 1 1 1 1
Carter

65 -22 V200-260-6016-0 BOLT/M6 X 16 1 1 1 1 1
Vis

65-23 V401-160- 0060- 0 WASHER, SP/M6 1 1 1 1 1
Rondelle frem

65-24 V300-260-0060-0 NUT/M6 1 1 1 1 1
Ec,ou

65-25 1421-600-0570-0 LAMP, PILOT GASSY 1 1 1 1 1
Tornoln oplQue ensemble

65-26 1419-b21~0150-0 • LENS 1 1 1 1 1 Red
Verre

65-27 1419-621-0170-0 • GASKET 1 1 1 1 1
JOhlt

65-28 1403 -621- 0310-0 • BULB/12V·3.4W 1 1 1 1 1
Ampoulo

65-29 1431-686N2200-0 SWITCH, WARNING ASSY 1 1 1 1 1
Interrupleur

65 -30 1431-686-2210-0 • BODY, SWITCH 1 1 1 1 1
Corp, d'inlerruptaur

65-31 1431-686-2220-0 • NUT/M12 P"'l,O 2 2 2 2 2
EcrQu

65-32 1431-686-2230~0 • WASHER 1 1 1 1 1 ©
D~ 11001176

Randello F ~ 11003469

65-33 1431-686-2240-0 - WASHER, TOOTHED 1 1 1 1 1
Randello

65 -34 1431-686-2250-0 • VIS, TERMINAL 4 4 4 4 4
Vis

65-35 1431-686-2260-0 - CAP, WATERPROOF 1 1 1 1 1
Chapeau

65-36 1415-600-0550-0 BOX, FUSE ASSY 1 I 1 1 1
Boito de fusibles

65-37 1415-621-0200-0 - FUST/10A 3 3 3 3 3
FUliblo,

,
J

J
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Ref.No. Parts No. Description Model & Q'ty Retnarks

Ref.No. Pieces NO. Designation
Model & Quant Remarquess D F·U F·DU LF·DU

65-38 1415-621-0210-0 • FUSE/5A 6 6 6 6 6
Fusible!

65-39 V111-165-0016-0 SCREW/M5 X 16 2 2 2 2 2
Vis

65-40 V401-160~0050-0 WASHER, SP/M5 2 2 2 2 2
Rondelle frein

65-41 V300 -2 60- 0050- 0 NUT/M5 2 2 2 2 2
Ecrou

65-42 1407-600-0520-0 SWITCH, KEY ASSY 1 1 1 I 1
Conlacteur

65-43 • SWITCH, KEY 1 I 1 1 1 f':,.

ContoclOUT

65-41 1407-621-0120-0 • KEY 2 2 2 2 2
Vie do conlact

65-45 1416-621-0020-0 SWITCH, STARTER 1 1 1 1 1
Commando c1ignolanto

65-46 1402-621-0130-0 SWITCH, PUSH BUTTON 1 1 1 1 I
Donton d1ovortissaur

65-46a 3614-261-2200-0 SWITCH, HORN ASSY I 1 1 1 1 ® j D ~ #001176
BoUlon d'overtls.eu r

65-47 1403 -621- 0130-0 SWITCH, LEVE R 1 1 1 1 1 © l F ~11003469

Intcrrupteu r

65-48 1431-686-0010-0 CAP, B LAN K/23 I 1 1 1 1
Faussot

65-49 1423-621-0040-0 LIGHTER, CIGAR RET 1 1 1 1 I *Allume-clgare

65-50 1431-686-2500-0 SWITCH, FLASHER ASSY 1 1 I 1 1 I

InlOTlllpleur
i

65-51 -BODY 1 1 1 1 1 1'::,.
Corps d' intorrupleur

65-52 1431-686-2520-0 .WASHER 1 1 1 1 1 D #001177 ~
Rondalle

65-53 1431-686-2530-0 • NUT I 1 1 1 1
F #003470 ~

Ecrou

65-54 1431-686-2540-0 • LEVER, SWITCH I 1 1 1 1
Levior
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LECTRICAL SYSTEM(3)Fig.66 E .
Equipement electnque
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No. Pieces NO. Designation
Model & Quant Relnarquess D F·U F·DU LF·DU

66- 1 1421-621-2000-0 LAMP, HEAD ASSY 2 Z 2 2 2
Phare complot

66- 2 1421-621-2010-0 • LENS 2 2 2 2 2
Vorro

66- 3 1421-621-2020-0 • SOCKET 2 2 2 2 2
Embaiture

66- 4 1421-621-2030-0 • BU LB/12V-25W 2 2 2 2 2
Ampoule

66- 5 V2 01-261- 0020- 0 BOLT/M10 X 20 4 4 4 4 4
Vis

66- 6 V401-160-0100-0 WASHER, SP/Ml0 4 4 4 4 4
Romlollo frein

66- 7 1423-600-0520-0 LAMP, WORK ASSY 1 1 1 I 1 *Prolecteur de travail

66- 8 1423-621-0050-0 • LENS I 1 1 1 1 *Verre

66- 9 1423-621-0200-0 • BULB/12-25W 1 1 1 I 1 *Ampoulo

66-10 1423-621-0060-0 • STAY 1 1 I 1 1 *Appui

66-11 1423 -621- 007 0-0 - PACKING, LENS 1 ] 1 1 1 *Joint

66 -12 1423-621-0080-0 • SPRING 1 1 1 1 1 * > Standard for £61
ROlsort

66 -13 1423 - 621- 0090-0 • LAMP, WORK SET 1 1 1 I 1 *Pro]octeur d. travail

66-14 V413 -160-0080-0 WASHER 2 2 2 2 2 *Rondelle

66-15 V 2 02 - I 6 0 - 8016 - 0 BOLT/M8 X 16 1 1 1 I 1 *Vis
\

66-16 V401-160-0080-0 WASHER, SP/M8 I 1 I 1 1 *Rondelln frein

66 -17 V 300 -2 60- 0080- 0 NUT/M8 1 1 I 1 I *Ee'ou

66 -18 1431-686-2000-0 LAMP, BLINKER ASSY 2 2 2 2 2
Clignotal1t ensemblo

66-19 1431-686-2010-0 - LENS 2 2 2 2 2
Vcrre

66-20 H21-621-0290-0 • GASKET, BASE 2 2 2 2 2
Jail"

66-21 V421-160-0050-0 • WASHER, TOOTHED/M5 4 4 4 4 4
Rondollo

66-22 V 300 -260- 0050- 0 - NUT/M5 4 4 4 4 4
Ecrou

66 -23 1421-621-0300-0 -SCREW 4 4 4 4 4
Vi'

66-24 1421-621-0310-0 - BU LB/12V·20W 2 2 2 2 2
Ampoule

66-25 1421- 621- 032 0-0 -WASHER 4 4 4 4 4
Randelle

66-26 V413-160-0050-0 -WASHER/M5 4 4 4 4 4
Ront/olle

66-27 1H6-621-0050-0 SWITCH, RELAY 1 1 1 1 1
Interrupteur

66 -2 8 V302-260-0080-0 NUT/M8 2 2 2 2 2
Ecrou

66-29 V401-160-0080-0 WASHER, SP/MB 2 2 2 2 2
Rondollu froln

66-30 V200-260-6020-0 BOLT/M6 X 20 2 2 2 2 2
Vis

66-31 V 3 00 -2 60- 0060- 0 NUT/M6 2 2 2 2 2
Ecrou

66-32 V401-160-0060-0 WASHER, SP/M6 2 2 2 2 2
Randelle Iroirl

66 - 33 V 413 -160- 006 0- 0 WASHER/M6 2 2 2 2 2
Randelle

66-34 1416-600-0530-0 SWITCH, SAFETY ASSY 1 1 1 1 1
Intor do seeurilo

66-35 1416-621-0250-0 -BOOT 1 1 1 1 1
Cupulo

66~36 1'116-621-0260-0 NUT/M22 1 1 1 1 I
Eerou

66-37 1417 - 621- 0040-0 HOLDER, SWITCH 1 1 1 1 I
Allache

66-38 V201-260-8020-0 BOLT/M6 X 25 2 2 2 2 2
ViI

1431-686 202



Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No. Pieces NO. Designation
Model & Quant Remarquess D F·U F·DULF.DU

66 -39 V401-160-0080- 0 WASHER. SP/M8 2 2 2 2 2
Randelte freln

66-40 V413-160-0080-0 WASHER/M8 2 2 2 2 2
Randello

66 -41 1423-621-0180-0 CUSHION/RUBBER 4 4 4 4 4
Cale

66-41a 1423-616-0040-0 CUSHION/W x 25 4 4 4 4 4 ®
Cale

66-42 2701-101-0520-0 WASHER 2 2 2 2 2
Randollo

66-43 1423-621-0190-0 BOLT/M6 x 25 2 2 2 2 2

) For r egHlat 0 ,. ,etting

Vii

66-44 V 320 -26 0- 006 0- 0 NUT, SLOTTED/M6 2 2 2 2 2
Ecrau a erenenux

66-45 V 5 00 -1 51- 6 0 15- 0 PIN, SPLIT/1,6X 15 2 2 2 2 2
Gaupille fendue

66-46 V201-260- 8016- 0 BOLT/M8 X 16 1 1 1 1 1

!For regulator ea>' th

Vis

66-47 V401-1bO-0080-0 WASHER, SP/M8 1 1 1 I 1
Randelle froin

66-48 V 300 -260- 0080- 0 NUT/M8 1 1 1 1 1
Eerau
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FigG68 BATTERY SYSTEM
Batterie
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No, Pieces NO. Designation
Model & Quant Remarquess D fe~·U F·DU L~~J)U

68- 1 1417 -621-001 0-0 BATTERY/30HR 1 1 1 1 1
B&llerie

68- 2 1124-112-1003-0 BASE, BATTERY 1 1 1 1 1
Cuvette de bottorJc {s 0002633 -"

68- 2a 1424-112-1004-0 BASE, BATTERY 1 1 1 1 1 ® D #101326~

Cuvette de botlerie F #004696 ~

68 .. J 3746 - 261- 2 050-0 PLATE 2 2 2 2 2
Plaque

68- 4 V201-260-80Ib-0 BOLT/M8X16 4 4 4 4 4
Vis

68- S V401-260- 0080-0 WASHER, SP/M8 6 6 6 6 b
Randella froin

68- 6 1417-112-0010-0 PLATE, BATTERY SET 1 1 1 1 1
Etrlor de batter;e

68- 7 1416 - I 12 - 002 0 - 0 BOLT, BATTERY SET 2 2 2 2 2
Vis

68- 8 V413-1bO-0060-0 WASHER/M6 2 2 2 2 2
Randelle

68- 9 V401-260-0060-0 WASHER, SP/M6 2 2 2 2 2 ©
Rondelle Irein

68-10 V300-260- 0060-0 NUT/M6 4 4 4 4 4
Ecrou

68-11 1423 -621-021 0-0 STRAP/430 1 1 1 1 I
Cohle

68-12 1417 - 62 1 - 002 0 - 0 CABLE, BATTERY 1 1 1 1 1
Coble de maSse

68-13 1402-621-0140-0 COVER, TERMINAL/L50-14 1 1 I 1 1
Couvercle

68-14 V201-260- 8020- 0 BOLT/M8 X 20 2 2 2 2 2
Vis

68-15 V413 -160- 0080-0 WASHER/MB 3 3 3 3 3
Rone/cllo

68-16 1425-621-0040-0 CLAMP, HARNESS 1 1 1 1 1
Attache laiseeau
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No. Pieces NO. Designation
Model & Quant Relnarquess D F-D F·DU LF·DU

69- 1 1431-566-2000-0 SUPPORT, LW LINK LH 1 1 1 1 1
Support G.

69- 2 1431-566-2100-0 SUPPORT, LW LINK RH 1 1 1 I 1
Support D.

69- 3 V201-461-4035-0 BOLT/M14 X 35 8 8 8 8 8
Vis

69- 4 V401-160-0140-0 WASHER, SP/M14 8 8 B 8 8
Rondelle frein

69- 5 1423-511-0010-0 PIN/22 X 90 2 2 2 2 2
Goupille

69- 6 1421-502-0020-0 PIN, LINK 2 2 2 2 2
Goupille

69- 7 1431-566-2200-0 SUPPORT, LH 1 1 1 1 1
Support G.

69- 8 1431- 566-2300-0 SUPPORT, RH 1 1 1 1 1
Support D.

69- 9 V2 01-461-2 030- 0 BOLT/M12 X 30 8 8 8 8 8
Vis

69-10 V401-160- 0120-0 WASHER, SP/M12 8 8 8 8 8
Rondalln froj n

69-11 7963-611-0030-0 PIN/12 X 48 4 4 4 4 4
GOU)llllo

69-12 7957-405-0030-0 PIN, HAIR/12 4 4 4 4 4
Attache beta

69-13 1417 n 511-1000-0 LINK, LW 2 2 2 2 2
Barres inferieu res

69-14 1404-511-0031-0 BOLT, STABILIZER SET 2 2 2 2 2
Vis

69-14a 7963 -611-001 0-0 PIN, CHAIN 2 2 2 2 2 ®
Goupillo

69-15 V300-260-0160-0 NUT/M16 2 2 2 2 2
Ecrou

69-16 V401-160-0160-0 WASHER, SP/M16 2 2 2 2 2
Rondelle frein

69-17 1417-511-2000-0 LINK, TOP LH THREAD 1 1 1 1 1
Vis G. de tirant

69-17-1 1421-511-3001-0 LINK, TOP LH THREAD 1 1 1 1 1 for G -type
Vi, G.de tiranl

69 -18 1404-511-6000-0 LINK, TOP RH THREAD 1 1 1 1 1
Vis D. de li,ant

X69-1B-l jli~4 - filt.lI000 .• CJ LINK, TOP RH THREAD 1 1 1 1 1 for (j -type
Vis D. de tiratll

69-19 1423-511-2000-0 TURNBUCKLE 1 1 1 1 1
Tendeur de tiranl

69-19a 1444-514-2900-0 TURNBUCKLE 1 1 1 1 1 @
Tendeur de Ii renl

69-20 1402-511-6000-0 NUT, TOP LINK LOCK 1 1 1 1 1
Frein de tendeur

69-21 1402-500-9040-0 PIN, TOP LINK 1 1 1 1 1 2 used for G -type
Broche do tirant

69-22 1431-566-0010-0 PIN/19 X 220 1 1 1 1 1
Goupille

69-23 1421- 502-0020-0 PIN, LINK 4 4 4 4 4
GoupilJe

69-24 1423-511-2100-0 CHAIN, CHECK A 2 2 2 2 2
Orgonoau A.

69-25 1423-511-2200-0 CHAIN, CHECK B 2 2 2 2 2
Orgeneau Il.

69-26 1423-511-0020-0 TURNBUCKLE, CHAIN 2. 2 2 2 2
Aidojr

69-27 V300-260-0160-0 NUT/M16 2 2 2 2 2
Ecrou

69-28 1416-511-4000-0 CHAIN, LW LINK 2 2 2 2 2
Chaine de 3 poinl5

69--29 1417-520-1000-0 ROD,L1FT 1 1 1 1 1
Chapa relavage

69-30 1404-520-2001-0 FORK, LIFTING RH 1 1 1 1 1
Cavalier

69"31 1404-520-0030-0 SCREW, ADJ RH 1 1 1 1 1
Vis

69-32 1302-72.6-0050-0 TINE 1 1 1 1 1
Camo

69-33 1302-726-0060-0 SPRING, LOCK 1 1 1 1 1
Ro~,ort

69-34 1404-520-3000-0 ROD, LIFT 1 1 1 1 1
ChapD do releva{lll
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Ref.No. Parts No. Description Model & Q~ty Remarks

Ref.No, Pieces NO. Designation
Mod el & Quant Remarquess D F'·U F·DU L~~DU

69-35 1404-520-0010-0 WASHER, THRUST 1 1 1 1 1
RondelJe

69-36 1404 - 520 -0020-0 HANDLE, ADJ 1 1 1 1 1
Polngnce

69-37 V580-100-6040-0 PIN, SPRING/6 x 40 1 1 1 1 1
Goupillo ola,tiquo

69-38 1423-520-0010-0 PIN/16 x 70 2 2 2 2 2
Goupillc

69-38a 1423-520-0011-0 PIN/1a x 63 2 2 2 2 2 ®
Goupille

69-39 1305-931-0030-0 PIN, HAIR 2 2 2 2 2
Attache boto

69-40 V761-400-0000-0 NIPPLE, GREASE 1 1 1 1 1
Graissour

69-41 1431-566-2400-0 SPACER 1 1 1 1 1
Enlrotol,o

69-41-1 1426-580-2300-0 HITCH, TOP LINK 1 1 1 1 1 for G-type

69-42 1402-511-0020-0 PIN, TOP LINK 1 1 1 1 1 for G -type
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Fig.10 ACCESSORIES AND TOOLS
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No. Pieces NO. Designation
Model & Quant Remarquess D F·U (i'·DU LF·DU

70- 1 1431-570-2000-0 PIN. POINT 1 1 1 1 1 *
Goupillo

70- 2. V201-461-4032-0 BOLT/M14 X 32 4 4 4 4 4 *
Vis

70- 3 V401-160- 0140-0 WASHER, SP/M14 4 4 4 4 4 *Rondallo froin

70- 4 1431-570-0010-0 DRAWBAR 1 1 1 1 1 *Borre d'otlologe

70- 4a 1431-570-0011-0 DRAWBAR 1 1 1 1 1 *®
Borro d' 0llela90

70- S 1431-570-2100-0 BRACKET,DRAWBER 1 1 1 1 1 *
Support

70- Sa 1431-570-2101-0 BRACKET, DRAWBER 1 1 1 1 1 *(~
Support

70- b 7963-003-0010-0 PIN/19 X 220 2. 2 2 2 2
Brache

70- 6a 1431-566-0010-0 PIN/19 X 220 2 2 Z 2 2 @ {~
Jtl00511 "-

Brache /1001571"-

70- 7 1402-500-9010-0 PIN, LINK LARGE 3 3 3 3 3
Goupille

70- 7a 1421-502-002.0-0 PIN, LINK 3 3 3 3 3 ®
Goupille

70- B 1416-509-8000-0 COVER, SHIELD 1 1 1 1 1
Chapeau

70- 9 V201-Z61-0016-0 BOLT/Ml0 X 16 4 4 4 4 4
Vi,

70-10 V401-160-0100-0 WASHER, SP/M10 4 4 4 4 4
Rondello froin

70-11 1431-561-Z001-0 HITCH, R. LH 1 1 1 1 1
Support or G.

70-11-1 1426-580-2000-0 HITCH, R. LH 1 1 1 1 1 for G -type
Support at G.

70 -12 1431-561-2101-0 HITCH, R. RH 1 1 1 1 1
Support or D.

70-12-1 1426-580-2100-0 HITCH, R. RH 1 1 1 1 1 for G -type
Support ar D.

70-13 V201-461-4035- 0 BOLT/M14 X 35 2 2 2 2 2
Vis

70-14 V401-160-0140-0 WASHER, SP/M14 8 8 8 8 8
ROl1dolle !rein

70-15 V300 -460- 0 140- 0 NUT/M14 6 6 6 6 6
Ecrou

70-16 1422-155-0020-0 COUPR lNG, CG 1 1 1 1 1
Coupiage

70-17 1422 -155-0030-0 WASHER, LOCK 3 3 3 3 3
AOl1doll. Ireil1

70-18 V2 03 -261- 2055- 0 BOLT/M12 X 55 3 3 3 3 3
Vis

70-19 1422 -155- 2300-0 COUPRING, SPLINE 1 1 1 1 1
Couplago

70-20 1422 -155- 0040-0 BOLT/M12 X 50 3 3 3 3 3
Vis

70-21 V321-260-0120-0 NUT, SLOTTED/M12 3 3 3 3 3
Ecrou a creneaux

70-22 V 500-153-0030-0 PIN, SPRIT!5 X 45 3 3 3 3 3
GoupJl)o fendue

70-23 1421-906·,0010-0 SPANNER, BOX/22 1 1 1 1 1
CI. a pipe

70-24 1401-906-0050-0 WRENCH 1 1 1 1 1
Cle

70-25 V920 -552-4027 - 0 SPANN ER/24·27 1 1 1 1 1
Clo plOle

70-26 V920-551-9022-0 SPANNER/19-22 1 1 1 1 1
Cte plato

70-27 V920-551- 3017 - 0 SPANNER/13·17 1 1 1 1 1
Cle plato

70-28 V920 -551- 2014. 0 SPANNER/12·14 1 1 1 1 1
Cia ptate

70-29 V920 -550- 801 0- 0 SPANNER/8-10 1 1 1 1 1
Cle plOle
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Fig.71 WEIGHT
Contrepoids
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No. Pieces N°. Designation
Model & Quant Remarquess D I·.. ·U F·DD Lf~DU

71- 1 1423-092-2000-0 WEIGHT, F, WHEEL SET 1 1 *Contrepolda nv

71- 2 1404- 922- 0020-0 _BOLT, F. WEIGHT 8 8 *Vis

71- 3 V300-260-0120-0 • NUT/M12 8 8 *Ecrou

71- 4 V401-160-0120-0 -WASHER, SP/M12 8 8 *Rondolle frein

71- 5 1404-922-0030-0 • NUT. F. WEIGHT B 8 *Ecrou

71- 6 V401-260-0120-0 • WASHER, SP/M12 16 16 *Randelle froin

71- 7 V201 -261-2055-0 • BO LT1M12 X 55 8 8 *
Vis

71- 8 1325-930-1050-0 • COLLAR 16 16 *
Collicr

71- 9 1423-092-2100-0 WEIGHT R WHEEL SET 1 1 1 1 1 *Contrepolds ar

71-10 1404- 922- 006 0-0 • COLLAR, R. WEIGHT 16 16 16 16 16 *Collior

71-11 1404-922-1000-0 • BOLT, R. WEIGHT SET 8 8 8 8 8 *Vi$

71-12 V401-260-0160-0 _WASHER, SP/M14 16 16 16 16 16 *Rondelle frein

71-13 V 300 -260- 0 160- 0 • SP/M16 16 16 16 16 16 *Ecrou

71-14 1421- 922- 0010-0 WEIGHT, BALANCE 3 3 3 3 3 *Contrepoid.

71-15 W201-261-2055- 0 BO LT1M 12 X 55 3 3 3 3 3 *Vis

71-16 V 302 -260- 0 12 0- 0 NUT/M12 3 3 3 3 3 *Ecrou

f
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//"J Fig.12 STEERING GEAR BOX(MECHANICAL)
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No. Pieces NO. Designation
Model & Quant Remarquess D F·U F·DU L~~DU

72~ 0-1 1426-406-2003-0 BOX, STEERING ASSY 1 1
Boitier de direction

72- I 1426-406-2040-0 • BOX, GEAR ASSY 1 1
Corps du bol t;or

12- 2 1426-406-2050-0 • BALL NUT ASSY 1 1
Axe (/e direction

72- 3 1426-506-2160-0 • BALL BEARING 1 I
Dille

72- 4 1426-406-2170-0 • BEARING, OUT 2 2
Rondolle

/~

72- 5 1426 -406-2060-0 • COLUMN 1 1
Colonne de direction

72- 6 1426-406-2080-0 • O-RING 1 1
Joint lorlquo

72- 7 1426-406-2120-0 • SHIM, R. VOER SET 1 1
Cole

12- 8 V401-160-0100-0 • WASHER, SP/M10 4 4
Rondelle Irein

72- 9 V201-461-0028-0 • BO LT/M 10 X 28 9T 4 4
Vii

72 -1 0 1426-406-2030-0 • BUSH, COLUMN 1 I
(lague

n-ll V7 80 -100- 0004- 0 • PLUG/PT ~ 1 1
Ilouchon

72 -12 1426 -406- 2180-0 • SHAFT, SECTOR 1 1
Axe de blollo pondants

72 -13 1426-406-2140-0 • SHIM, ADJ SCREW SET 1 I
Cale

12 -14 1426-406-2130-0 • SCREW, ADJ 1 1
Vi,

72-15 1426-406-2070-0 • COVER, SIDE 1 1
Couvercle

72-16 1426-406-2110-0 • PACKING, SIDE COVEA 1 1.
Jolnt

72 -17 V 300-260-0100n 0 • NUT/Ml0 1 1
Etrou

n-18 1426-406-2150-0 • BOLT, SEMS/M8 X 20 9T 4 4
Vis

72 -19 1426-406-2090-0 -SEAL,OIL 1 1
Ba9uO d'Oloncheite

72-20 1426-406-2022-0 • ARM, PITMAN 1 1
Bros pltlnn"

72 -21 V401-160-0220- 0 • WASHER, SP/M22 1 1
Roodello frein

72-22 V320-260- 022 0- 0 • NUT, SLOTTED/M22 1 1
Ecrou a c((;mCuUX

72-23 V 500 -155- 0015~ 0 • PIN, SPLIT/5 X 45 1 1
Goupille fendu"
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//') Fig.13 STEERING GEAR BOX(POWER)
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.N°. Pieces NO. Designation
Model & Quant Relnarquess D F·D F·DU LI'~DU

73- 0- 1 1426-426-2001-0 BOX, STEERING ASSY 1 1 1 Included Ref No. I-v75
Boiller de direction

73- 0-la 1426-426-2002-0 BOX, STEERING ASSY 1 1 1 ©{D #101326~
Boitler de direction ' F 11004696 ~

73- 0-2 1426-426-2300-0 BOX, STEERING SET 1 1 1
Boitier do direction

0-2a 1426-426-2301-0 BOX, STEERING SET
{D #101326~

73- 1 1 1 © F #004696 ~
Bottler de direction

73- 1 1426-426-2310-0 • BOX, GEAR 1 1 1
Corpe du boltier

73- 2 1426-426 2320-0 o BEARING, NR 1 1 1
Roulement d'etoncheito

73- 3 1426-426-2330-0 o PACKING, U 1 1 1
Joint

73- 4 1426-426-2340-0 o PLATE, BACK-UP 1 1 1
Begue

73- 5 1426-426-2350-0 o HOLDER, OIL SEAL 1 1 1
Griffe

73- 6 1426-426-2360-0 .SEAL, OIL 1 1 1
Baguo d'etanchoito

73- 7 1426-426-2370-0 o COVER, F, 1 1 1
Couvercio

,

73- 8 1426-426-2380-0 o BEARING, NR 2 2 2
Rouloment a aiguilfol

73- 9 1426-426-2390-0 • RING 3 3 3
Bogue

73-10 1426-426-2810-0 o O·RING/S34 3 3 3
Joint torique

73-11 V721-103-1045-0 o O-RING/G45 1 1 1
Joint lorique

73 -12 V7 04-140- 0500- 0 o RING, SNAP/C50 1 1 1
Coller d'oxe

73-13 1426 - 42 6 - 2 82 0- 0 o BALL NUT ASSY 1 1 1
-' Vi. du bollier do direction

73-14 I426 - 42 6 - 2 830 - 0 o RING 1 1 1
Bogue

73-15 V721-103-1070-0 o O-RING/G70 1 1 1
Joint to/iquo

73-16 1426 -426- 2 840-0 • COVER, CYl 1 1 1
Couvercl. do cylindre

73-17 V721-1 03-1 075-0 ·O-RING/G75 1 1 1
Jo; nl tori que

73-18 1426-426-3090-0 • O-RING/S11,2 4 4 4
Jointlorique

73-19 1426-426~3110-0 o PIPE 2 2 2
Tuyau rig ide

73-19a 1426 -426 -3111-0 • PIPE 2 2 2 t) {D IjlO1326~

Tuyou rigldo
F /1004696 ~

73-20 1426-426-3020-0 o COLLAR, A 1 1 1
Bague

73 -21 .1426 -426- 307 0-0 • O-RING/SaO 2 2 2
Jo)nt to,i!]u"

73-22 1426-426-3050-0 o BEARING, THRUST 2 2 2
Butee

73-23 1426-426-2850-0 • VALVE ASSY 1 1 1
SoupOlle

73 -24 1426-426-2860-0 • PISTON, RETURN 8 8 8
Plllton

73-25 1426-426-2870·,0 o SPRING 4 4 4

IRes.ort

73-26 1426-426-3040-0 o COllAR , C 2 2 2
Begue

73 -27 1426-426-3030-0 o COllAR, B 1 1 1
Bague

73-28 1426-426-3060-0 o NUT, lOCK 1 1 1
Ee/ou

73 -29 V7 05 -140- orn-:::-o • RING, SNAP/C37 1 1 1
Collet <I'axe

73-30 1426-426-2920-0 • HOLDER 1 1 1
Griffe

73-31 1426 -426- 293 0 -.0 o SEAL, OIL 1 1 1
Bague d'elancheitc

73 -32 1426-426-2910-0 o COVER, R. 1 1 1
Couvercle

73-33 1426-426-3120-0 o BOLT 4 4 4
Vis
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No. Pieces NO. Designation
Model & Quant RemarquesS D F·U F·DU U\DU

73-34 V401-160-0120-0 • WASHER, SP/M12 B 8 8
RondDlle frein

73-35 1126 -426-297 0-0 • O-RING 2 2 2
Joint tori quo

73-36 1426-426-3010-0 • SPRING 1 1 1
ROlsorl

73-37 1426-426-2980-0 • PIN, SPA ING 1 1 1
Goupille elaltiquD

73-38 1426-426-2990-0 • RIVET 1 1 1
Relyel

73-39 1426-426-2960-0 • SHAFT, STEERING 1 1 1
Axe de direction

73-40 1426-426-2950 .. 0 • BUSH, COLUMN 1 1 1
Ilague

73-41 1426-462-2940-0 • COLUMN 1 1 1
Condonne do diroctio"

73-42 V401-160-0080-0 • WASHER, SP/M8 4 4 4
Romlollo Irein

73-43 1426 -426-3140-0 • BOLT/M8 X 20 4 4 4
Vis

73-44 1426-426-3150-0 • SHAFT, SECTOR 1 1 1
Axe do biolle pendante

73-45 1426-426-3160-0 • SCREW, ADJ 1 1 1 J

Vis
!

73-46 1426 -426- 3170-0 • SHIM, ADJ SCREW 1 1 1
Cole

73-47 1426 .. 426-3080-0 • O-RING/S9D 1 1 1
Joint toriQue

73-48 1426 -'126-2890-0 • BEARING, NR 1 1 1
Roulemen\ a aiguilles

73-49 1426-426-2880-0 • COVER, SIDE 1 1 1
Couyerc!e

73-50 1426 -426- 321 0-0 • PACKING 2 2 2
Joint

73-51 1126 -426·· 3180-0 • NUT 1 1 1
ECfOU

73-52 1426-426-3190-0 • NUT, COVER 1 1 1
ECfOU

73-53 1426 - 426-313 0-0 .130LT/M12 X 32 4 4 4
Vis

73-54 1426-426-2011-0 • ARM, PITMAN 1 1 1
B'as pitman

'73-55 V401-160-0270-0 .. WASHER, SP/M27 1 1 1
Randalia lrein

73-56 V321-260-0270-0 • NUT, SLOTTED/M27 1 1 1
Ecrou <I creneaux

73-56a 1426~426-3220-0 • NUT, SLOTTED/M27 1 1 1 ®
ECfOl' a creneaux

73-57 V500 -155- 0050- 0 • PIN, SPLlT/5 X 5D 1 1 1
G oupille fenduo

73- 0-3 1426-426-2400-0 DIVIDER, FLOW SET 1 1 1
Soupapo

73-58 1426 - 426-241 0-0 • BODY 1 1 1
Corps

73-59 1426-426-2420-0 • SPRING 1 1 1
Res,"rt

73-60 VnO-l02-4020-0 • O· RING/P20 1 1 1
Joint torjque

73-61 1426-426-2430-0 • PLUG 1 I I
Bouchon

73-62 1426-426-2440-0 • PIPPET 1 1 1
PlaquDlta do robinel

73-63 1/126 -426 - 2450-0 • SPRING 1 1 1
Ros~ort

73-64 1426-426-2470-0 • SHIM 0 0 0
Calc

73-65 VnO-l 02- 4014- 0 .O·RING/P14 1 1 1
Joint loriQue

73-66 1426-426-2460-0 • PLUG 1 1 1
llouchon

73-67 1426-426-2700-0 VALVE, CHECK SET 1 1 1
Soupape de re!enue

73-68 V401-160-0080-0 WASHER, SP/M8 3 3 3
Rondelle Irain

73-69 1426-426-2050-0 BOLT/M8 X 50 3 3 3
Vis
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.N°. Pieces NO. Designation
Model & Quant RenlarquesSiD IF'.U!F·DU LI'~DU

I I I I
I

73-70 1426-426~2030nO UNION 1 I 1 1
Raccor,i do tUY8U

73-71 1426-426-2600-0 PIPE, B SET 1 1 1
Tuyou pigjde

73-72 1426 -426-2020-0 UNION 2 2 2
Roccord de tuyau

73-73 VnO-l 02 -40 1B- 0 O-RING/P1B 2 2 2
Joint torique

73-74 1426 -426-2500-0 PIPE, A SET 1 1 1 I
Tuyou rigido

73-75 1426-426-2040-0 UNION 1 1 1
Reccord do tuyau
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.N°. Pieces NO. DesignatiOD_
Model & Quant Relnarquess D F·U ~~·DU U~DU

74- 0-1 1424-505-2300-0 VALVE, CONTROL ASSY 1 1 1 1 1
Soullepe de conlrolo

{" 11002731-

74- 0-la 1424- 505-2301-0 VALVE, CONTROL ASSY 1 1 1 1 1 © D #101408--
SoupellS de controls F /1005704--

74- 1 1424- 505-2310-0 oBODY 1 1 1 1 1
Corps

74- 2, 1424-505-2350-0 o VALVE, UNLOAD 1 1 1 1 1
Rabine! do vidonge

74- 3 1424-505-2510-0 ~ SPRING 1 1 1 1 1
ROlsort

74- 4 V 72 0 - 102, - 40 15 - 0 o O·RING/P15 HS70 2 2 2 2 2
Joint toriqua

74- 5 1424 - 50 5-2 360-0 oPLUG 1 1 1 1 1
lIoucho"

74- 6 1424- 50 5-2580-0 o SHAFT 1 1 1 1 1
Arbre {s #002731-

74- 6a 1424 - 50 5-2420-0 ·SHAFT 1 1 1 1 1 t) D 1/l01408--
Albra F #005704--

74- 7 1424-505-2430-0 ·ARM 1 1 1 1 1
lI,a,

74- 8 V580-140-501B-0 • PIN, SPRlNG/5 X 18 2 2 2 2 2
Goupille elostique

74. 9 1424- 50 5-2450-0 • LINK 1 1 1 1 1
Barre

74-10 1424-505-2460-0 • RING, SNAP 1 1 1 1 1
Collot d'axe

74-11 1424- 50 5-2 550-0 o SEAL, OIL 2 2 2 2 2,
Begue d'etanchoita

74-12 1424 - 505-2530-0 • LEVER 1 1 1 1 1
Levier de commend'

{' #002731-

74-12a 1424-505-2531-0 • LEVER 1 1 1 1 1 e> D f1I01408--
Levier do commands F /1005704 ~

74-13 V580-140-5028-0 • PIN, SPRING/5 X 28 2 2 2 2 2
Goupille olos!ique

74-14 1424-505-2420-0 .SHAFT 1 1 1 1 1
Arbre

74-15 1424-505-2440-0 oARM 1 1 1 1 I
IIms

74-16 1424- 505- 002 0-0 • GASKET 1 1 I 1 1
Joint

74-17 1424-505-2590-0 • LINK, FEEDBACK ) 1 1 1 1
II a rre

74-18 1424-505-2330-0 • CAP 1 1 1 1 1
Copuchon

74-19 V 401-160- 0080- 0 • WASHER, SP/MB 13 13 13 13 13
Rondelle frein

74-20 V20 1-26 0- 8080- 0 - BOLT/M8 X 80 6 6 6 6 6
Vi,

74-21 vno -102 -4012 - 0 • O-RING/P12 HS70 4 4 4 4 4
Joint !orique

74-22 1424-505-2410-0 - COVER 1 1 1 1 1
Couvercle

74-23 V201-260-8025-0 • BOLT/M8 X 25 3 3 3 3 3
Vis

74-24 V7 80-1 00- 0002 - 0 ·PLUG 1 1 1 I 1
Bouchoo

74-25 1424-505-2380-0 'SEAT 1 1 1 1 1
Cuvette

74-26 VnO-l02-4010-0 • O-R ING/P1 OA HS70 1 1 1 I 1
Joint toriqun

74-27 1424-505-2470-0 • BALL, STEEL 1 I 1 1 1
Sille

74-28 1424-505-2490-0 • SPRING 1 1 1 1 1
Rossor!

74-29 1424-505-2390-0 -PLUG 1 1 1 1 1
Bouchon

74-30 1424-505-2370-0 - VALVE, RELIEF ASSY 1 1 1 1 )

SouPBpe de docher90

74-31 vno -102 - 4022 - 0 • O-RING/P22 HS70 2 2 2 2 2
Joint taJique

74-32 1424-505-2320-0 • LAP ASSY ) 1 1 1 1
Tige

74-33 1424 - 505- 2 52 0-0 • RING SNAP/S 1 1 1 1 1
Collot d'ol<e

74-34 1424-505-2480-0 • SPRING, RETURN 1 1 1 1 1
Ressort
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Ref.No. Parts No. Description Model & Q'ty Remarks
Ref.No. Pieces NO. Designation

Model & Quant Relnarquess D F·U [i'·DU LF·})U

"14 -3 5 1424-505-0030-0 • GASKET 1 1 1 1 1
Joint

74-36 1424~505-2340-0 • CAP 1 1 1 1 1
Capuchon

74-37 1424-505-2610-0 • PLATE 1 1 1 1 1
Plaque

74-38 V 201-260- 8036- 0 • SOLT/M8 X 36 1 1 1 1 1
Vis

74-39 V201-260-8063-0 • SOLT/M8 X 63 1 1 1 1 1
Vis

74-40 VnO-lOl-9009-0 • O·RING/P9 HS70 1 1 1 I 1
Joint tori[juc

74-41 1424-505-2540-0 o ADJUSTER ASSY 1 1 1 1 1
Levie' do ,cglaDe

74-42 1424-505-2560-0 • SCREW 1 1 1 1 1
Vi'

74-43 VnO-1 02-4018- 0 • O-RING/P18 HS70 1 1 1 1 1
Joint torique

74-44 1424-505~2570-0 ·PLUG 1 1 1 1 1
Bouchon

74-45 V 720 -1 02 - 4016- 0 • O-AING/P16 HS70 2 2 2 2 2
Joint lo,ique
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o Flg.1S HYDRAULIC SYSTEM (G-type)
Mechan ism e de rei evage IWdrauIique
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Ref.No.
Ref.No.

75- 1

75- 2.

75- 3

Parts No.
Pieces NO.

1426-571-2101-0

1404-501-0090-0

1404-501-0100-0

Description
Designation

CASE, CYL SET
Corps do cylind<n

• BUSH/50
Cous,inot

• BUSH/45
Cous,inct

Model & Q'ty
Model & Quant
S D F'·U F·DU L"~[)U

Remarks
Remarques

75- 4

75- 5

75-' 6

75- 7

75- 8

75- 9

75-10

75-11

75-12

75-13

1421-207-0030-0

1421-501-0060-0

1414-501-00BO-0

1404-201-0180-0

V781-100-0006-0

V780-100-0002-0

V300-460-0100-0

V2.01-461-0030-0

V201-461-0155-0

V201-461-0085-0

NIPPLE, BREATHER/30
Fl accord de tuY6U

PIPE, BREATHER/7 X 11 X 350
Conduit

CAP, OIL
Bouchon

PACKING, OIL CAP
Joinl

PLUG
BouGhan

PLUG
Bouchon

NUT/M10 7T
Ecrou

BOLT/MlO X 30 9T
Vis

BOLT/M10 X 155 9T
Vis

BOLT/M10 X 85 9T
Vi,

2.

5

7

2

2

5

7

2.

2

5

7

2.

2

5

7

2

2.

5

7
I

2 i

75-14

75-15

75-16

75-17

75-18

V401-160-0100-0

V251-260-8020-0

1415-501-0020-0

1426-501-1010-0

WASHER, SP/Ml0
Flondollo froin

STUD/MB X 20
Goujor

PACKING, CYL CASE
Joint

PAN, OIL
Carler d'huila

VALVE, RETURN CHECK
Robinet de l,applein ,otonuo

15 15 15 15 15

4 4 4 4 4

2 2 2 2 2

1 III 1

See Fig. 82

75-19

75-20

75-21

75-22

75-23

VZ.O 1-260 -804 5-0

V401-160-0080-0

V720-112. -4014-0

1426-571-0020-0

V302-260-0080-0

BOLT/M8 X 45
Vis

WASHER, SP/M8
Hondolle lroin

O·RING/P14
Joint torique

KNOB, SLOW RETURN
Bouton

NUT/MB
Ecrou

3

3

3

3

3

3

3

3

3

3

3

3

3

3

3

75-24

75-25

75-26

75-27

75-28

75-29

75-30

1426-571-0030-0

V303-260-0080-0

V401-160-0080-0

V720 -1 02 -4020-0

1426-571-0040-0

1426-571-0050-0

METAL, FILTER
Support

NUT/M8
Ecrou

WASHE R, SP/MB
Rondella frain

O·RING/P20
Joint tori'lue

FI LTER, SUCTION
Filtre

CONNECTOR
Raccord

COVER, SUB CONTROL
Couvercle

4

1

4

4

4

4

1 1

4 1

4 4

75-32

75-33

75-34

75-35

75-36

75-37

V201-260-8030-0

V401-160-0080-0

V72 0 - 112 -4014 - 0

1426-571-0070-0

V201-2.60-B016-0

V401-160-0080-0

V781-100-0006-0

BOLT/MB X 30
Vis

WASHER, SP/M8
Flondolle freln

O·RING/P14
Joint tor;quo

HOLDER, KNOB
Griffe

BOLT/MB X 16
Vis

WASHER, SP/MB
Rondolle froin

PLUG/PT3/8
Bouchon

4

4

4

2

3

4

4

4

2

2

4

4

4

2

2

4

4

4

2

2

4

4

4

2

2

228



C1' Flg.16 LIFT ARM AND CYLINDER(G-type)
Relevage bras
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Ref.No.
Ref.No.

76- 1

76- 2

76 - 3

76 - 4

Parts No.
Pieces N°.

1426-572-2000-0

V580-140-8056 -0

1403-209-0060-0

I)escl'iption
Designation

CRANK, LIFT
Chap~

PIN, SPRING W/8 x 56
GOllpille ela.tique

WIRE/1.2 x 100
Fil

BOLT/M8x20
Vis

l\1odeI & Q'ty
Model & Quant
S D 1"·U'F·DlJLF.J)l'

I 1

1 i 1

RelUal'ks
Ilemarques

76 - 5

76 - 6

76 - 7

76 - 8

76 - 9

76 -10

76-11

1415-503-0040-0

V74 5-145 -6009-0

1431-557-0010-0

1404-502-0080-0

V300-460-0120-0

V401-160-0120-0

WIRE/1.2 x 200
F,I

SHAFT, LIFT
Arbre de relevaue

SEAL, Oll/TB 45609
Baglio d'etancheite

ARM, LIFT LH
B'as de ,elcvag" G.

BOLT, LIFT ARM SET
Vis

NUT/M12
Ec,ou

WASHER, SP/M12
Rondelle f,em

2

2

2

2

2

2

2

2

2

2

2

2

2

2

2

2

2

2

2

2

2

76 -12

76-13

1415-503-0030-0

1404-502-0130-0

PIN, LIFT ARM
Goupille

BOLT/MB X 25

Vis

2

2

2

2

2

2

2 I 2

2 I 2

76-14

76-1S

76 -16

76 -17

76-18

76-19

V302-260-0080-0

1415-503-2000-0

7963 -613 -0040-0

1421-502-0020-0

1426-574-0010-0

1426-574-0020-0

NUT/M8
Ec,ou

FORK, LIFT BRACKET
Fourch

PIN/19 x 84
GOUDllle

PIN, LINK
Goupille

CYLINDER

PIPE. KNOCK
Goupille

2

2

2

2

2

2

2

2

2

2

2

2

2

2

2

z

2

2

2

2

2

2

76-20

76-21

76 -22

76-23

76-24

VnO-112-1014-0

VZOI-461-2100-0

V201-461-21Z0-0

V201-461-Z130-0

VZOI-461-2150 -0

0·RING/P14 I-IS90
Jomt to,iquc

BO LT/M12 X 100 9T
Vis

BO LT/M 12 X 120 9T
Vi'

BO LT/M12 X 130 9T
Vis

BOLT/M12 X 150 9T
Vis

4 4 4 4 4

I I 1

76-25

76-26

76-27

76-28

76-29

76-30

76-31

76-32

76-33

76-34

76-35

76-36

76-37

76-38

V401-160-0120-0

1415- 50 5 -0040-0

1415-505-0050-0

1415- 505 -0060-0

vnO-l 0 5-706 5- 0

1426-574-2000-0

V201-260-8060-0

V401-160-0080-0

vnO-11Z-401Z-0

1426-574 -2100-0

1426-574-2200-0

V580-140 - 5022-0

V580-140 -3022-0

WASHER, SP/M12
l10ndelle Ireln

PISTON
Pislon

ROD
Tige

RING, BACK·UP/P65
Rondelle de rceul

0·RING/P65
Joint lolique

VALVE, CONTROL ASSY
Soupepe de conllole

BOLT/M8 X 60
Vis

WASHER, SP/M8
Rondelle frein

0·RING/P12 HS90
JOll'l torique

ARM, UP STOP
Levier

BOSS, UP STOP
Bo,snge

PIN, SPRING W/5 X 22
Goupillo ele'lique

PIN, SPRING W/3 X 22
Goupillc clastiQue

WIRE/O.9 X 100
Fil

I 4

4

4

4

3

4

4

4

3

'I

4

4

3

4

4

See Fig. 80

76-39 1426-571-0030-0 SPRING, TORQUE/22
Ressort
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CVlg.17 DRAFT AND POSITION LEVER SYSTEM(G-type)
Levier de commande
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Ref.No. Parts No. Description Model & Q'ty Remarks

Ref.No, Pieces NO. Designation
Model & Quant Remarquess J) F·U I"·DU Lr·~))r

77- 1 1426-574-2500-0 CAM, DRAFT 1 1 1 1 1
Came

77- 2 1426-574-2600-0 CAM, POSITION 1 1 1 1 1
Came

77- 3 v720 -1 01-90 10-0 O-RING/P1O 1 1 1 1

I

1
Joint torique

77- 4 vno -1 02 -10 18-0 O·R1NG/P18 1 1 1 1 1
Joint torique

77- 5 1426 - 574 -2700-0 LEVER, DRAFT 1 1 1 1 1
Levier

77- 6 V580-140-4030-0 PIN, SPRING W/4 X 30 1 1 1 1 1
Goupillo olaslique

77- 7 WIRE/O.9 X 100 1 1 1 1 1
Fil

77- 8 1426-574-2800-0 LEVER, POSITION 1 1 1 1 1
Levier

77- 9 1432-242-0040-0 GRIP, B 2. 2. 2 2 ~ 2
Poignee

77 -10 1421-507-0140-0 WASHER/6 X 24 X 2 2 2 2. 2 2
Rondelle

77 -11 1421-507-0130-0 LINING 4 4 4 4 4
nondelle

77-12 l426-574-0290-0 SPRING, PRESS/28 2 2 2. 2. 2.
Hesm,t

77-13 V200-2.60-6045-0 BOLT/M6 X 45 2 2 2 2 2.
Vis

77 -11 V300-2.60-0060-0 NUT/M6 3 3 3 3 3
ECfOU

77 -15 1426-574-2900-0 GUIDE, LEVER 1 1 1 1 1
Secteur do gu idege

77 -16 V201-260-BOI6-0 BOLT/MS X 16 2 2. 2. 2 2.
Vis

77 -17 V401-160-0080-0 WASHER, SP/MS 2 2. 2 2. 2
Rondall. ',ei"

77-18 1426-574-3001-0 HOLDER, GUIDE 1 1 1 1 1
Griffe

77 -19 1426-574-0311-0 PACKING, HOLDER 1 1 1 1 1
Joint

77-20 V201-260-8016-0 SOLT/MB X 16 3 3 3 3 3
Vis

77 -21 V401-160-0080-0 WASHER, SP/MS 3 3 3 3 3
Hondelle (rein

77 -22 1421-507-0161-0 BOLT, LEVER SET 2. 2 2 2 2
Vis

77-23 1421-507-0170-0 COLlAR/9 X 14 X 8 2. 2. 2. 2 2
Collier

77-24 V370-160-0080-0 NUT, WING/M8 1 1 1 1 1
Ecrou

77 -25 V401-160-0080-0 WASHER, SP/MS 2. 2 2 2. 2.
Rondelle f,ein

77-26 V303-2.60-0080-0 NUT/M8 1 1 1 1 1
Ecrou

77 -27 1426-574-2300-0 ARM, SPOOL 1 1 1 1 1
Oms

77-28 1426-574-0080-0 ROD. B 1 1 1 1 1
8iollc

77-29 V302.-260-0080-0 NUT/M8 1 1 1 1 1
Ecrou

77-30 V580-140-6016-0 PIN, SPRING/W6x 16 2 2 2 2 2
Goupille e'"sti<lue
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Q Flg.78 SPRING CCASE SYSTE
arter de ressort M(G-type)
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Ref.No. Parts No. Description Model & Q'ty Remarks
Ref.No. Pieces N°. Designation

Model & Quant Remarquess D F'·U r·DU LF',Dli

78- i 1426 - 574 - 0090-0 ARM, POSITION 1 1 1 1 1
Ilra.

78- 2 1426-574-0110-0 ROD, C 1 , 1 1 1 1
l1iolle

78- 3 1432-506-0320-0 WASHER/18 1 1 1 1 1
Randelle

78- 4 1126-574-0120-0 SPRI NG, PRESS/37 1 1 1 1 1
Resso'l

78- S V'J 1 3- 160 - 0 06 0 - 0 WASHER/M6 1 1 1 1 1
Rondelle

78- b V704-140-0100-0 RING, SNAP/C 10 1 1 1 1 1
Collel d' axe

78- f V500-152-5015-0 PIN, SPLIT 1 1 1 1 1
GOllpillc fenrlue

78- 8 1432-506-0030-0 SPRING, TENSION/107 1 1 1 1 1
HCSSOf(

"18- 9 VW1 -260-8020-0 BOLT/M8 X 20 1 1 1 1 1
Vi,

78-10 1-126- 574-2400-0 ARM, ROD 1 1 1 1 1
B'o,

78-11 V70'1-140-0100-0 RING, SNAP/C 10 1 1 1 1 1
Collet ,Vaxe

I

78-12 1426-574-0130-0 ARM, DRAFT 1 1 1 1 1
8(a,

7R -13 1426- 574-01'10-0 ROD 2 2 2 2 2
lJielle

78-14 V 102 -260-0080-0 NUT/M8 2 2 2 2 2
ferol!

78 -15 1426-574-0150-0 ROD, DRAFT 1 1 1 1 1
Iliell.

78-16 1426-574-0160-0 SPRING, PRESS/112 1 1 1 1 1
Re'SOri

7B-17 1432 - 506 -0090-0 HOLDER, ROD A 1 1 1 1 1
Griffe

78-18 1432-506-0110-0 HOLDER, ROD B 1 1 1 1 1
Griffe

"18-19 V704- 110-0 100-0 RING, SNAP/C 10 3 3 3 3 3
collct d'nxe

78-20 V580-140-3016-0 PIN, SPRING W/3 X 16 1 1 1 1 1
Goupille elastique

78-21 WI AE/0.9 X 50 1 I 1 1 1
Fil

78-22 1426-574-0170-0 BOSS, DRAFT 1 1 1 1 1
Ilm,age

7B-23 V580-140-5030-0 PIN, SPRING W/5x30 1 1 1 1 1
GOllpille elnstiq"e

78-24 WIRE/D,9 X 150 1 1 1 1 1
Fil

78 -2 5 1426-574-0180-0 HOLDER, SPRING A 1 1 1 1 1
Griffe

78-26 1426-574-0190-0 HOLDER, SPRING 8 1 1 1 1 1
Griffe

78-27 1'1 32 - SO 6 - 0 170 - 0 STOPPE R, SPRI NG 1 1 1 1 1
PaSlillo

78-28 1432-506-0180-0 WASHEA/27 X 48 X 6 1 1 1 1 1
Rondelle

78-29 1426-574-0210-0 X-RING 1 1 1 1 1
Atllleau d'etancheitc

78-30 1426-574-0220-0 SPRI NG, PRESS/68 1 1 1 1 1
Ressort

78-31 14 26 - 574 - 0230-0 CASE, SPRING A 1 1 1 1 1
Carler de ressorl

78-32 1426-574-0240-0 CASE, SPRING B 1 1 1 1 1
Ca'ter de r.,wrt

78-33 1126 - 574-0250-0 PACKING, CASE A 1 1 1 1 1
Joint

78-.H 1426 - 574 -0260-0 PACKING, CASE B 1 1 1 1 1
Jo;nl

78-35 1426-S74-02"lO-0 SEAL, DUST 1 1 1 1 1
!Jague <I'cloncheite

78-36 V201-461-0030-0 BOLT/M10x30 9T 4 4 4 4 4
v"

78-36 V201-460-8025-0 BOLT/MB X 25 9T 2 2 2 2 2
Vis

78-38 V101-160-0100-0 WASHER, SP/M10 4 4: 4 4 4
Rondelle frei n
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Ref.No.
Ref.No.

78-40

78-42

78-43

78-44

78 -45

78-46

78-47

78-48

78 -50

235

Parts No.
Pieces NO.

V401-160-00BO-0

1426-574-02BO-0

V201-260-8016-0

V401-160-0080-0

1426-574-0040-0

1426 - 574 -00 50-0

1426 N 574 -0060-0

1432-506-0320-0

V500-152 - 5015-0

V413-160-0060-0

1426-574-0070-0

V704-140-0100-0

Description
Designation

WASHER, SP/M8
Rondello fro;',

STOPPE R, HOLDE R
Pastille

BOLT/M8 X 16
Vi.

WASHER, SP/M8
Rondello froin

ARM, SPOOL
Ilra.

ROD, A
Bielle

SPRING, PRESS/23
Re.sort

WASHEA/18
Rondelle

PIN, SPUT/2.5 X 15
Goupille (endue

WASHER/M6
Rondolle

SPRING, TENSION/47
Rondelle

RING, SNAP/C 10
Cnlleld'oxe

Model & Q'ty
Model & Quant
s n F'·U F·DU LF·!H,:

2. 2 2. 2 2.

1 1 1 1 1

2. 2 2. 2. 2.

2 2 2 2 2.

1 1 1 1 1

1· 1

n,eluarks
Remarques
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Q FIgo79 SUB CONTROL SYSTEM (G-type) LEVER
Levier de sOlls-commande

For two sub control valve (G2)

18-{)
~ 12

~ I \J
13 14~~ 0 15

~8

1716~~~·~
10

----- -- --------_._.----- - ------
For one sub control valve (GI)

18{)

14
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1

Ref.No. Parts No. Description Model & Q'ty Remarks
Ref.No. Pieces NO. })esjgnation

Model & Quant
Remarques

/ S n F·LJ F-DU L1'~flt:

v-_·----_·· X
79- 1 1-126 - 58'1- 2000 - 0 VL~UB CONTROL ASSY Z Z 2 2 Z * C1 •.•• Ipee.

!

NDun

79- l. V201-460-B105-0 BOlT/MB x 105 4 4 4 4 4 * 1"01' CZ
v"

79-2-1 V201-460-8065-0 BOlT/M8 x 65 4 4 4 4 4 *Vis

79- 3 V401-160·0080-0 WASHER, SP/M8 4 4 4 4 4 *Rondelle frei,\

79- 4 V120-112-'1014-0 O·RING/P14 HS90 10 10 10 10 10 *Gl ••.• 5pcs.
Joint tor;,\ue

79- 5 1426-584-0010-0 COVER, C-PORT 2. 2 2 2. 2 * Gl ...• 1 pee.
Couvercle

79- 6 V200-260·6016-0 BOlT/M6 x 16 8 8 8 8 8 * Gl. ... 4 pes.
Vis

79- 7 V401-160-0060-0 WASHER, SP/M6 8 8 8 8 8 * Gl .... 4 pCB,
Rondelle frein

79- Ii 1'l 26 - 581- 2200- 0 BASE 1 1 1 1 1 *
Sode

79- 9 V201-?()0-B020-0 BOLT/M8 x 20 2 2 2 2 2 *
v's

79-10 V401-160-0080-0 WASHER, SP/M8 2 2. 2. 2 2 *
Rondelle froin i

i
BOSS, SUB CONTROL A ;*79-11 I 1426-584-2300-0 1 1 1 1 1
Bos'090

I

79-12 1426-584-2400-0 BOSS, SUB CONTROL B 1 1 1 1 1 * For G2
8ns,age

79-13 1426 - 5B4-2 500-0 lEVER, SUB CONTROL A 1 1 1 1 1 * For c;Z
Levier

79- H 1426-584-2600-0 lEVER, SUB CONTROL B 1 1 1 1 1 *LeVier

79 -15 V580-14'O-3022-0 PIN, SPRING/3 X 22 1 1 1 1 1 * For GZ
Gnupille elnsliqlJe

"/9 -16 1403-209-0060-0 BOLT/MB x 20 1 1 1 1 1 *v's

79 -1 7 WIRE/O,9 x 150 2 2 2- 2 2 *Fil

79-18 1432~242-0010-0 GRIP, S 2 2 2 2 2 *Po;gne"
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Q Flg.SO CONTROL VAL
Soupape de YE (G-type)

controle
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ReLNo.
Ref.No.

80-0-1

80- 1

Parts No.
!-lieces NO.

1426-574-2.000-0

1432-505-2011-0

Description
Designation

VALVE,CONTROL ASSY
Sou Pilpe de "ontro!"

- CASE
Corps de sou pape

Model & Q'ty
I\lodel & Quant
S J) F'·U'I"·DUU;DL'

H,emarks
Remarques

80 - 2.

80- 3

~o- C

80- 7

80·· 8

80- 9

80 - \ ()

80 -11

HO -1 )

80-I·J

80-1S

80-16

80-17

80-18

80-19

80-20

80-21

80-22

80-2.3

80-24

80-25

80-2(-)

80-2.7

80-28

80-30

14J2-501-l470-0

1"" 32 - 505 - 2 02 0 - 0

In2-')05-2030-0

1/132 - 50S - 2040 - 0

V71.0-112-4012.-0

V200-360-8016-0

1132-505-2050-0

1432-">05-1.060-0

V7JO-140-0070-0

H)I.-'iOS-2070-0

H3Z-505-2080-0

1432-50":>-2090-0

1 'I 32.- '>0 'J - 2110 - 0

1 'J) 2 - 50 5 - 2 120 - 0

113/.-505-2131-0

1432-505-2141-0

1'132-505-2151-0

1432-~:'05-n60-0

14 3 2. - 50 5 - 2 170 - 0

1432-505-2180-0

V220-440-4008-0

1132-505-2190-0

V302-260-0060-0

1"' 31. - 50 ') - 2 21 0 - 0

l,j32-S0S-2220-0

I 4 32 - 50 ':' - n .3 0 - 0

1426-574-2010-0

V 200 - .3 (, 0 - 80 j 0 - 0

H~L - 505- 2. 240 - 0

_ PLUG/PT 1/8
Boucholl

- COVER, A
Couvercle

• BUSH
Muncl,on

• PLUG, A
[Jouchoo

• O-R ING/P12 HS90
Joint torlqul?

- BO LT/MB X 16 7T
Vis

-SPRING, E
Resson

• SEAT, SPRING B
<":oup1.llle de re~sort

- RING, SNAP/E 7
Collold'axe

-SPRING,A
ReSicrt

• SPRING, B
R~S'j:ort

• SEAT, SPRING D
Coupelle de ressort

• BALL
[3i1le

• SPRING, C
Rcssort

• SEAT, SPRING A
COllpelle de re$Slut

• SEAT, SPRING C
Coupellc de ,e"aT[

·SODY
Corps

- PLUG, RELIEF
llOllchon de clupet ric dccharge

- SCREW, ADJ
Vis

- SPRING, D
Ilnson

-SOLT/M4x8
VIS

-COVER,S
Couvercle

• NUT/M6
Ecrou

-NUT
Ecrou

• SPRING, F
f-lc"ort

- SEAT, SPRING E
Coupe-lie d~ re~s:o' t

• COLLAR
Callier

-SOLT/M8x30
Vis

·SLEEVE
Oouille

2

5

2

2

3

3

:;

2

2

3

3

5

2

3

3

5

2

2

3

3

5

2

,
____~ .d_ ..b~..J___!.._ _l,._ _L_ _.l.._=__~ ---
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C~ Flg.81 SUB CONTROL VALVE (G .. type)
Soupape de SOLIS - controle

7 3



Ref.No. Parts No. Description Model & Q'ty Remarks
ReLNo. Pieces N°. Designa tiOI1

Model & Quant
Reluarquess n Ji'. U ["·I)l] 1·.I·~[)l:

81-0 -1 1426-584-2000-0 VALVEiSUB CONTROL ASSY 2 2 2 2 2
Soup~pe de cotllrole

81- 1 1426-584-2010wO • CASE 2 2
I

2 2 2
Corps de soupapn ,

81- 2 1426-584-2020-0 ·PLUG 4 4 4 '1 4
lIouchon

81- 3 1426-584-2030-0 • COVER, A 2 2 2 2 2
Couvcrclc

81- 4 1426-584-2010-0 • COVEA, B 2 2 2 2 2
Couvarclc

81- 5 1426-584-2050-0 • PACKING, A 2 2 2 2 2
Joint

81- b 1426-584-2060-0 • PACKING, B 2 2 2 2 2
Joint

81- 7 V220-240-601Z-0 • SOLT/MB X 12 12 12 12 12 12
Vis

81- B 1426-584-2070-0 • SPRING 2 2 2 2 2
Ressor! I

81- 9 1426-584-2080-0 • SEAT, SPRING 4 4 4 4 I 4
Coupelle de res\o!! !

81-10 1426-584-2090-0 • STOPPER 2 2 2 2

I
2

Pastille

81 -11 V580-140 - 5018-0 • PIN, SPRING/W5 X 18 2 2 2 2 i 2
Goupille elastiQuc

I
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(,".) flg.82 RETURN CHECK VALVE (G-type)
Robinet de tropplein retenue

4

243

16
18

17
15

5
21

6

I~
798



Remarks
Remarques

Model & Q'ty
Model & Quant
S D F'-U [l·DU L~:DII

Parts No.
Pieces NO.

Ref.No.
Ref.No.

Description
Designation----+-------f.-----

fl2-0-1 VALVE, RETURN CHECK ASSY
Robinet de tropplei" ,etenue

82 - 1 1432-501-2310-0 • CASE
Corp, de robi net

82 - 2 1432-501-2320-0 ·COVER
Couvercle

82- 3

82 - 4

1132-501-2330-0

V220-440-6012-0

.SEAL, OIL
Bogue d'etMchelte

• BOLT/M6 X 12 9T
Vi,

2 2. z 2. 2

82- 5 1432-501-2310-0 • SCR EW, ADJ/MB
Vi, de butee

82 - 6 V720 -112 -4006-0 • O·RING/P6
JOirll tori,!"e

82- 7 1432-501-2350-0 .SPRING A

82 - 8 1432-501-2360-0 ·PLUG
Bouchon

82 - 9 VnO-112-4012-0 .O·RING/P12
JO;rlt tcrique

82 -10 1432 - 50 I - 2 370 - 0 • BALL
B"le

82-11 1432-501-2380-0 .SPAING B
Re,sart

1 I

82 -12 1432 - 501 - 2. 3 90 - 0 • SEAT, SPRING A
Caupelle de resoort

82-13 1432-501-2410-0 • SEAT, SPRING 8
Coupelle de ,essart

82-14 1432-501-2420-0 ·SODY
Corps

82-15 1432-501-2430-0 • VALVE, REliEF
Clapet de dechorge

82-16 1432-501-2440-0 • PACKING
Joint

82-17 1432-501-2450-0 • SCREW ADJ/M6
Vis de butee

82-18 V302-260-0060-0 • NUT/M6
Ecro\l

82-19 1432-501-2160-0 • NUT, CAP
Ecrou-raccord

82-20 1432-501-2470-0 • PLUG/PT 1/8
Ilouchon

82 -21 1432-501-2480-0 • RING, BACK·UP
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NUMERICAL INDEX





ENGINE

Parts No. Ref No. Parts No. Ref No. Parts No. Hef No.

Pieces N°, Ref N°. Pieces N°, Ref N°. Pieces N°. Ref N°.

5681-121-5031-1 4-6 5681-411-1003-2. 11-1

5681-131-1024-0 3-1 5681-414-1006-0 11-20

5614-561-9024-0 17-18 5681-131-2011-0 2-29 5681-431-9100-0 11-92

5681-131-9056-0 13 - 51 5681-531-1006-0 12-2

5640-962-3013-0 17-29 5681-136-0132-0 4-1 5681-533-0003-0 12-3

5640-962-3016-0 19-40 5681-151-0010-0 6 -1 5681-541-1058-0 12-21

5681-154-0010-0 6 -1 5681 - 541-1 059 - 0 12-22

5641-561-9004-0 17-27 5681-156-0010-0 6-1 5681-541-1223-0 12-36

5641-561-9024-0 17 - 18,11 7 - 19 5681-176-0053-1 4-36 5681-541-12.57-0 12-31

5641-562-2001-0 17-43 5681-177-7004-0 13 -41

5641-562-2003-0 17-47 5681-211-1119-0 6-3 5681-560-0645-1 14-5,17-0-1

5641-562-9001-0 17-48 5681-211-4119-0 6-3 5681-561-1032-0 17-5

5641-563-9003-0 16-67 5681-211-6119-0 6-3 5681-561-9053-0 17-95

5641-563-9008-0 17_20,17_21,.5681-212-1010-0 6 -4, 6 -4-1 5681-563-9002-0 17-164

I 6-4,6-4-1 5681-572-0110-1 14-15,17-121, ,5681-212-4010-0

18-10,18-69 5681-212-6010-0 6-4,6-4-1 18-0-1

5641-563-9009-0 17-153 5681-221-1009-0 6-6 5681-572-1007-0 18-5

5641-572-3020-0 18-67 5681-223-0028-0 6-8 5681-572-1008-0 18-30

5641-572-5021-0 18-104 5681-223-5006-0 6-11 5681-572-3614-0 18-73

5641-572-9006-0 17-28 5681-227-1005-0 6-13 5681-572-9002-0 17-150

5641-575-9001-0 17-113, 5681~231-0080-0 6-14 5681-572-9113-0 18-41

5641-575-9002-0 19-18
19-33

5681-233-6002-0 6-34 5681-575-0004-0 14 -2 0,

5641-575-9003-0 19-35 5681-251-1022-0 7-1 19-0-1

5681-251-9002-1 7-9 5681-575-1002-0 19-5

5648-121-5005-0 21-33 5681-252-4037-0 14-42 5681-575-4001-0 19-14

5681-253-5005-0 7-24 5681-931-0002-0 16-50

5670-009-0229-0 18-58 5681-253-9001-0 14-49 5681-975-1003-0 14-38

5670-980-1103-0 8-92 5681-256-1011-0 7-33 5685-588-5362-0 14-50

5681-256 -3017-0 7-36 5688-111-5012-0 21- 25

5680-900-0018-1 6-33 5681-256-5004-0 7 -38 5688-112-8026-0 20-8

5680-900-0069-0 7-8 5681-256-9004-0 1-11 5688-112-8028-0 20-18

5680-900-0084-0 7-26 5681-257 -5015-0 7-44 5688-112-9021-0 20-77

5680-900-0088-0 10-33-2 5681-320-0016-0 8-70 5688-112-9022-0 20-107

5680-900-0089-0 10-33-3 5681-323-1001-0 8-81 5688-112-9023-0 20 -111

5680-900-9036-0 i 1-22a 5681-361-0076-1 10-1 5688 - 112 - 9 024 - 0 20-24
I
I 3-17,13-52-4 5681-362-0005-0 10-115680-903-0015-0 I 5688-120-0272-0 1S-2a,

6-7
ZIA-0-1

5680-958-7001-0 5681-363-1005~0 10-6 5688-120-0273-0 15-2

5680-962-3003-0 16~55 5681-364-2016-0 10-13 5688-121-1024-0 !ZIA-ZO

5680-963-7013-0 10-76 5681-366-0234-0 10-54 '>688-121-4033-0 21A-25

5680-963-7015-0 11-76 5681-367-1040-0 10-64 5688-121-5008-0 21 A- 30

5680-980-1001-0 6-19 5681-371-6028-0 10-90 5688-121-8009-0 21A-39

5681-372-1028-0 2-93 5688-121-9005-0 21-27

5681-111-0096-0 1 -1 5681-374-3021-0 10-91 5688-121-9006-0 21- 41

5681-117-0142-1 1-29 5681-377-0022-1 LO-72 5688-122-1030-0 21A-5
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Parts No. Ref No. Parts No. Ref No. Parts No. Ref No.

Pieces N°. Ref N°. Pieces N°. Ref N°, Pieces N°, Hef N°.

5688-122-2032-0 21A-75 5690-197-1035-0 8-96 5690-916-4508-0 7 -68, 8-94,

5688-122-9042-0 21A-90-1 5690-204-0610-0 11-88 11-48,11-81

5688-241-0012-1 15-7 5690-205-0616-0 4-29 5690-916-4708-0 13-38

5688-588-5355-0 8-102 5690-205-0812-0 5-26 5690-918-0019-0 7-61

5688-588-535'7-0 4-44 5690-205-0814-0 9-6 5690-920-1056-0 2-12

5688-588-5359-0 8-103 5690-205-0818-0 13-42 5690-920-1318-0 2-9

5688-688-5375-0 1-50 5690 - 2 0 5 - 0 825 - 0 5-41 5690-920-1328-0 2-10

5688-781-0037-0 8-72 5690-252-2801-0 7 -6 5690-920-1345-0 2-10-1

5690-009-0066-0 17-77 5690-309-0816-0 10-18 5690 -920··2308-0 1-5

5690-009-0233-0 17-76 5690-410-0848-0 11-3 5690-920-2724-0 8-84

5690-009-0667-0 3-63 5690-411-0820-0 3-5 5690-922-0605-0 2-26

5690-009-7011-0 8-32 5690-411-0820-0 3-5-1 5690-957-1316-0 10-81

5690-081-3023-0 18-74 5690-411- 0822-0 2-33 5690-957-1408-0 12-33

5690-104-5875-0 5-14 5690-411-0830-0 11-21 5690-957-2014-0 8-77,12-24

5690-104-5895-0 11-52-1 5690-411-0840-0 3-5 5690-960-0082-0 4-42

5690-105-0850-0 5-14-1, 5690-800-0718-0 7-7 5690-960-2070-0 4-42

7-64 5690-803-0743-0 6-36 5690-960 -6 53 5-0 2- 54

5690-105-5650-0 10-59 5690-815-1030-0 2-31 5690-965-1068-0 8-82

5690-105-5855-0 3-17-2, 5690-815-1222-0 4-5,6-17 5690-966-1005-0 10-79

13-52-1 5690--816 -1032-0 2-37 5690-966-2012-0 4-3

5690-105-5870-0 13-52 5690-911-0408-0 16-68 5690-966-4034-0 1-10, 2-8

5690-105-5875-0 3-24 5690-911-0508-0 3-23,7-67, 5690-970-7130-0 12-100

5690-105-6055-0 10-33-4 11-77,13-40, 5690-972-0541-0 8-75

5690-106-5845-0 4-42 13-53 5690-972-0542-0 8-73

5690-106-5880-0 4-42 5690-911-0510-0 2-87 5690-974-2109-0 8-83

5690-165-6245-0 13-34 5690-911-1508-0 7 - 54 5690-980-0684-0 2-84

5690-171··1066-0 1-8 5690-912-0412-0 13 -31 5690-980-2514-0 1-22

5690-190-0612-0 3-4 5690-915-0505-0 12-19 5690 -980-2 539-0 12-19

5690-190-0818-0 18-14 5690-915-0506-0 4-30,10-61, 5690-980-2591-0 2 -2

5690-190-0820-0 10-92 11-87 5690-980-2606-0 6 -6"1

5690-190-0822-0 2-32, 5690-915-0508-0 3-19,3-25, 5690-981-4014-0 10-7

10-92-1 4-43, 5-15, 5690-983-0212-0 1-34

5690-190-0835-0 8-101 5-27,9-7, 5690-986-0522-0 1-4

5690-190-0845-0 i 8-101-1 10-8, 11-49, 5690-986-4015-0 2-11

5690-191-0816-0 7 .. 12 11-78,13-43, 5690-987-8084-0 5-8

5690-191-0820-0 13-37 13-55,16-69 5690-990-2299-0 2··36

5690-191-0828-0 10-77 5690-915-0510-0 2-86,2 .. 88, 5690 -990-61 05·-1 9-3

5690-191-0830-0 13-36 10-34 5690-990-6314-1 12-32

5690-915-0512-0 13-30 5690-990-6325-0 19-32

5690-191-1020-0 13-13 5690-915-0608-0 8-93 5690-990-6325-1 12-23

5690-191-1030-0 2 - 84-1 5690-916-0512-0 13-33 5690-991-3846-0 12-27

5690-193-1235-0 2-84-2 5690-916-0610-0 17-162 5690-991-5644-1 10-94

5690-196··0835-0 11- 52 5690-916-4508-0 5-16,7-66, 5690-992-0255-0 8-76
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Parts No. Ref No. Parts No. Ref No. Parts No. Ref No.

Pieces N°, Ref N°. Pieces N°. Ref N°. Pieces N°. Ref N°.

5690-992-0525-0 8-29 5691 -1 77 -71 52-1 13-41-1 5691-362-1076-0 10-12

5690-992-0576-0 14-40 5691-225-1062-0 6-9 5691-363-9001-0 10-9

5690-992-0609-0 4-37 5691-233-0809-0 6-25 5691-364-1624-0

5690-992-0651-0 4-4 5691-233-3036-1 6-27 5691-364-2078-0 10 - 51

5690-992-0841-0 8-24 5691-236-2019-0 6-38 5691-366-2145-1 10-54-1

5690-992-0843-0 1-6 5691-237-0807-0 6-60 5691-367-5804-0 10-41

5690-992-0900-0 9-4 5691-371-3064-1 10-71

5690-992-4448-0 3-9 5691-252 -1 042 - 0 6-37 569 1 - 37 2 - 11 34- 1 10-93

5690-992-4449-0 2-78 5691-252-3080-0 7-22 5691-414-6090-0 11-46

5690-994-0582-0 8-33 5691-252-5801-0 3-61 5691-432-0652.-1 11-66

5690-994-0607-0 7 - 59 5691-253-1024-0 7-21 5691-433-4640-0 11-84

5690-994-2600-0 11-79 5691-253-3801-0 3-62 5691-531-5026-0 12-7

5691-255-1802-0 7-31 5691-531-5027-0 12-6

5691-112-9006-0 1-3,2-6-3 5691-255-2801-0 7-32 5691-531-5028-0 12-8

5691-112-9081-0 1-3-1 5691-255-9008-0 7-37 5691-531-5074-0 12-9

5691-112-9082-0 1-3-2 5691-257-1801-0 7-43 5691-541-9072-0 12-19

5691-112-9083-0 1-3-3 5691-261-1347-0 7 - 51 5691-542-1612-0 12-15

5691-114-5624-0 1 -21 5691-261-1349-0 7 - 51 -1 5691-542-1613-0 12-16

5691-115-0801-0 1-14 5691-261-6023-0 7-53 5691-542-1614-0 12-17

5691-117-3137-0 1-49 5691-262-1127-0 7 -56 5691-572-9001-0 18-116

5691-117-5011-0 1-35 5691-262-6005-0 "7 -57 5691~572-9002-0 18-117

5691-117-9030-0 1-32 5691-262-8093-0 7 -58 5691-971-1601-0 13 -11

5691-117-9105-0 1 -31 5691-310-0637-0 5-1 5691-973··2075-0 15-23

5691-121-0058-1 2 -1 5691-311-3086-0 5-13 5691-975-5018-0 8-91

5691-121-9005-0 2-6-1 5691-311-9609-0 5-10 5698-121-3207-0 17-93

5691-121-9006-0 2-6-2 5691-312-0601-0 5-6 5698-121-5061-0 17-119

5691-121-9195-0 2-6 5691-312-8079-0 5-7 5698-121-5078-0 17-151

5691-125-8108-0 2-99 5691-314-1604-1 5-23 5698-121-5115-0 17-15

5691-131-1806-0 2-28 5691-314-3603-0 5-22 5698-121-5146-0 17-145

5691-131-2046-0 3-8 5691-316-0068-0 8-28 5698-121-5330-0 17-23

5691-131-2803-0 3-14 5691-316-0081-0 8-6 5698-121-5336-0 17-66

5691-132-1137-0 3-2 5691-320-1812-1 8-1 5698-121-1532-0 17-25

5691-132-2066-0 I 3-3 5691-321-2804-0 8-80 5698-121-3206-0 17 -22

5691-132-2083-0 i 3-22 5691-321-3601...,0 8-74 5698-121-5004-0 17-152

5691-132-7045-0 3-12 5691-321-9077-0 8-100 5698-121-5180-0 17-24

5691-134-1809-0 2-81 5691-324-0804-0 8-2 5698-122-1209-0 17-46

5691-136-7603-0 4-17 5691-326-0604-0 8-86 5698-122-1220-0 17-45

5691-158-1057-0 6-2 5691-326-3011-0 8-34 5698-122-1225-0 17-49

5691-168-1010-0 7 -11 5691-331-2325-0 9~1 5698-122-3106-0 17-75

5691-171-5054-0 1 -7 5691-331-2335-0 9-2 5698-122-5019-0 18-115

5691-172-1113-0 1-9 5691-361-2053-0 10-16 5698-122-5041-0 17-90

5691-172 -1159-0 1-9-1 5691-361-3607-0 10-17 5698-122-5045-0 17-83

5691-175-0043-0 1-30 5691-361-4043-0 10-31 5698-122-5057~0 17-61

248



Parts No. Ref No. Parts No. Ref No. Parts No. Ref No.

Pieces N°, Ref N°. Pieces N°. Ref N°, Pieces NO Ref N°.l' ,

5698 -122 - 5058-0 17-60 5698-135-1205-0 19 -9 ,5698- 223 - 3208 - 0 21-75

5698-122 - 5059-0 17-82 5698-135-1303-0 19-10 5698-223-5060-0 21-90

5698-123-1404-0 17-57 5698-135-1310-0 19 -17 5698-223-5072-0 21A-90

5698-123-3104-0 17-31 5698-135-1403-0 19-16 5698-223-5074-0 2,1A-80

5698-123-5003-0 17 -62 5698-135-1602-0 19-26 5698-225-0113-0 15-4

5698-123-5015-0 17 -58 5698-135-1702-0 19-28 5698-251-1978-0 15-12

5698-123-5016-0 17-59 5698-135-2104-0 19-44 5698-253-0101-0 15-14

5698-123-5017-0 17-16 5698-135-5023-0 19-11 5698-841-0200-0 18-54

5698-123-5034-0 18-47 5698-135-5025-0 19-42 5698-841-0222-0 17-163

5698-124-1303-0 17-34 5698-135-5031-0 19-27 5698-841-0265-0 17-44

5698-124-1406-0 17-36 5698-135-5035-0 19 -12

5698-124-3101-0 17-32 5698-135-5076-0 19-31 5699-344-0612-0 11-91

5698-124-5014-0 17 -3 5 5698-139-1108-0 18-36

5698-131-5062-0 18-8 5698-139-1307-0 18-89

5698-131-5065-0 18-13 5698-139-1507-0 17-146

5698-131-5191-0 18-96 5698-139-1608-0 18-7

5698-131-5214-0 18 -9 5698-139-1703-0 17-147

5698-132-1189-0 18-40 569 8- 139 - 19 07 - 0 18'-42

5698-132-1205-0 18-81 5698-139-3204-0 18-68

5698-132-1220-0 18-83 5698-210-0608-0 20-0-1

5698-132-1310-0 18-50 5698-210-0608-1 15-1,
20-0-1a

5698-132-1660-0 18-64 5698-211-1384-0 20-65

5698-132-1705-0 18-94 5698-211-1654-0 20-37

5698-132-1713-0 18-100 5698-211-1731-0 20-35

5698-132-1721-0 18-77 5698-211-1298-0 20-23

56,98-132-2282-0 18-63 5698-211-3901-0 20-31

5698-132-5030-0 18-88 5698-211- 5362-0 20-105

5698-132-5062-0 18-103 5698~211-5433-0 20 .. 32. 20-66

5698-132-5097-0 18-85 5698-211-6120-0 20-85

5698-132-5112-0 18-70 5698-211-6149-0 20-30

5698-132-5173-0 18-84 5698-212-3104-0 20-6

5698-132-5181-0 18-95 5698-212-3204-0 20-55

5698-132-5182-0 18-26 5698-212-6107-0 20-50

5698-132-5200-0 . 18 -1 8 5698-212-6108-0 20-52

5698-132-5237-0 ! 18-19 5698-215-0503-0 20-80

5698-132-5301-0 I 17 -1 08, 5698-215-0503-1 20-80a

17~1l1, 5698-215-5307 -0 20-104

i 18-52 5698-221-5926-0 21-31

5698-132-5318-0 18-86 5698-222-3109-0 21-5

5698-132-5397-0 18 -15 5698-223-1109-0 21-20

5698-·132-5488-0 18-90 5698-223-1307-0 21-51

5698-132-6112-0 18··27 5698-233-1308-0 21A-SO

5698-132-6124-0 18-11 5698-223-1619-0 21 A-2 7

---
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CHASSIS

Parts ;\0.

Pieces ;\0

Hef No.
Ref N°,

Parts 1':0.
Pieces :'\0.

Ref No.

Ref N°.
Parts 1\0.

Pieces N°.
Ref No.

Ref N°.

59-51

62-11

62-12

29-28

59- 24,

59A- 24

30-1

30-2

47-36

64-28

71-2

71-5

71-10

71-11

1412-204-0030-0 48-45,

48A- 38,

49-53,

49A··46

1406-926-3020-0

1411-411-0020-0

1411-411-0030-0

1411-716-0040-0

1405-131-0040-0

1405-131-0050-0

1405-401-0060-0

1405-502-0050-0

1403-312-0030-0 55-20 1404-621-0300-0

1403-621-0130-0 65-47 1404-922-0020-0

1403-621-0310-0 65-10,65-19, 1404-922-0030-0

65-28 1404-922-0060-0

1404-922-1000-0

1317-621-0020-0 64-27

1305-241-0010-0 24-18,62-32

1305-931-0030-0 69-39

1325-930-1050-0 71-8

1376-402-0030-0 64-29

1302-225-0030-0 42-8,50-26

1302-726-0050-0 69-32

1302-726-0060-0 69-33

1402-500-9010-0 59-22.70-7

1402-500-9040-0 69-21

1402-501-0170-0 51-13

1402-511-0020-0 69-42

1402-511-6000-0 69-20

1402-621-0130-0 65-46

1402-621-0140-0 68-13

1404-101-0010-0 44-18,44-24,

44-31

1404-117-0080-0 46-20

1404-120- 0090-0 38-9, 39- 9,

40-9,41-9,

41A-7

1326-616-0010-0 25-15,62-17 1404-201-0180-0 57-9,58-9,

1326-706-0020-0 38-11,39-41, 75-7

40-11,41-63, 1404-301-0100-0 53-12

41A-19, 1404-301-0090-0 53-13 1407-111-0010-0 45-2

52-12 1404-312-0050-0 54-10,55-10 1407-117-0070-0 46-19

1326-708-0050-0 29-25 1404-312-0060-0 44-8,44-27, 1407-207-0040-0 51-10

54-17,55-17 1407-207-0050-0 51-11

1404-317-0050-2 63-7,63-15 1407-303-0010-0 50-36

1404-401-0170-0 27-27,29-13 1407-303-0020-0 50-33

1401-122-0050-0 44-5,54-15, 1404-402-0010-0 35-18 1407-303-0030-0 50-34

55-15 1404-402-0050-0 35-21 1407-303-0040-0 50-37

1401-201-0160-0 51-24,51-31, 1404-501-0090-0 59-8, 59A-8, 1407-310-0060-0 56-11,

51 - 39 7 5- 2 56A - 11

1401-211-0100-0 38-19,39-19, 1404-501-0100-0 59-7,59A-7, 1407-402-0010-0 29-2

40-19,41-19, 75-3 1407-406-0020-0 35-6,36-6

41A-23 1404-502-0080-0 59-14, 1407-406-0040-0 35-7,36-7

1401-304-0120-0 54-24,55-24 59A-14,76-9 1407-501-0090-0 57-27,58-27

1401-906-0050-0 70-24 1404-502-0130-0 59-17, 1407-600-0520-0 65-42

59A-17, 1407-621-0040-0 65-12

76-13 1407-621-0050-0 65-7

1404-503-0010-0 57-25,58-25 1407-621-0070-0 65-9

1404-503-0060-0 60-41,61-47 1407-621-0120-0 65-44

1404-503-0080-0 60-13

1404-503-0090-0 60-14

1404-511-0031-0 69-14

1404-511-6000-0 69-18

1404-520-0010-0 69-35

1403-201-0060-0 47-21 1404-520-0020-0 69-36

1403-207-0010-0 51-16 1404-520-0030-0 69-31

1403-209-0060-0 59-5,59A-5, 1404-520-2001-0 69-30

76-4,79-16 1404-520-3000-0 69-34

1403-312-0030-0 44-11,54-20, 1404-621-0270-0 45-24

250



Parts i\!o.

Pieces 1'\0.

Ref No.

Ref N°.
Parts 1\0.
Pieces i\;0.

Ref No.
Ref N°.

Parts :\0.
Pieces .:\0.

Ref No.
Hef N°.

1414-117-0040-0 46-17

1414-117-0050-0 46-18

1414-207-0050-0 51-17

1414-312-0020-0 44-37,54-32,

55-32

1414-501-0080-0 57-10,58-10,

75- 6

1414-501-0100-0 29-17

1414-616-0010-0 54-36,55-36

1414-632-0050-0 62-29

1415-120-0150-0 40-51,41-51 1415-125-0190-0 41B-52

41A-53 1415-125-0240-0 41A-24

1415-120-0160-0 40-33,41-33 1415-125-0250-0 41A-30

41A-35 1415-125-0260-0 41D-3

1415-120-0170-0 40-34,41-34, 1415-125-0271-0 41B-29

41A-36 11415-125-0290-0 41B-57

1415-120-0180-0 40-46,41-46, 1415-125-0310-0 41D-18

41A-48 1415-125-0320-0 41A-31

1415-120-0190-0 40-49,41-49 1415-125-0350-0 41B-14

41A-51 1415-125-0360-0 41B-31

1415-120-0200-0 41A-47 1415-125-2001-0 41B-46

1415-101-0100-0 24-15 1415-120-0210-0 40-47,41-47, 1415-201-0030-0 47-14

1415-101-0180-0 24-2 41A-49 1415-201-0050-0 47-18

1415-101-0400-0 24-13 1415-120-0220-0 40-40,41-40, 1415-201-0060-0 47-19

1415-102-0090-0 45-15 41A-42 1415-201-0070-0 47-20

1415-102-0100-0 45-16 1415-120-0230-0 40-39,41-39, 1415-201-0080-0 47-24

1415-102-0120-0 45-18 41A-41 1415-201-0090-0 47-25

1415-102-0130-0 45-19 1415-120-0240-0 40-41,41-41, 1415-201-0140-0 53-22

1415-111-0010-0 45-27 41A-43 1415-201-0150-0 53-23

1415-111-0020-0 45-28 1415-120-0250-0 40-42,41-42, 1415-201-0160-0 53-24

1415-111-2000-0 45-25 41A-44 1415-201-0190-0 47-33

1415-116-0071-0 46-4 1415-120-0260-0 40-52, 1415-203-0020-0 49-2,49A-2

1415-120-0020-0 40-45,41-45 41A-54, 1415- 203- 0030-0 49-4, 49A-4

1415-120-0030-0 40-18,41-18 51-52 1415-203-0040-0 49-9,49A-9

1415-120-0040-0 40-24,41-24, 1415-120-2000-0 40-44,41-44,1415-204-0010-0 48-1,48A-1

41A-29 41A-46 1415-205-0020-0 48-17,49-24

1415-120-0050-0 40-23,41-23, 1415-120-3000-0 40-43,41-43/ 1415-205-0030-0 48-18,49-25

41A-28 41A-45 1415-205-0060-0 48-23,49-30

1415-120-0060-0 38-24,39-24, 1415-121-0010-0 38-18/39-18 1415-205-0080-0 48A-19,

40-25,41-25 1415-121-0040-0 38-25,39-25 48A-23

1415-120-0080-0 40-28,41-28 1415-121-0050-0 38-26,39-26 48-26,48-30,

1415-120-0090-0 40-30,41-30, 1415-121-0060-0 38-27,39-27 49A-26,

41A-32 1415-121-0090-0 38-32,39-32 49A-30,

1415-120-0100-0 40-38,41-38, 1415-121-2000-0 38-30,39-30 49-33,49-37

41A-40 1415-122-0010-0 44-16,44-30 1415-205-0110-0 48A-21,

1415-120-0110-0 40-32,41-32, 1415-122-0020-0 44-20 48-28 .

41A-34 1415-122-6000-0 44-26 49A-28,

1415-120-0120-0 40-37,41-37, 1415-125-0051-0 41B-1 49-35

41 A - 39 14 15- 125- 006 1- 0 41 B-2 141 5- 205 - 0 120 - 0 4 8A - 22,

1415-120-0130-0 40-35,41-35, 1415-125-0080-0 41B-32 48-29

41A-37 1415-125-0130-0 41B-28 49A-29,

1415-120-0140-0 40-50,41-50, 1415-125-0160-0 41B-41 49-36

41A-52 1415-125-0171-0 41B-43 1415-205-0130-0 48A-24,
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Parts :\0.
Pieces 1'\0.

Ref No.

Ref N°.
Parts No.

Pieces N°.
Ref 1\0.

Ref N°.
Parts :'\0.

Pieces 1\:0.

.......------.,-.,--------,r-----.---,------......--------r-----.....,

1417-102-0030-0

1416-120-0030-0

1417-012-2000-0. ,

1417~012-2100-0

1417-100-0510-0

1417-100-0521-0

1415-205-0130-0 48-31,

49A-31,

49-38

1415-205-0150-0 48A-26,

48- 33,

49A- 33,

49-40

1415-205-0160-0 33-5,

48A- 27.

48- 34,

49A-34,

49-41

1415-205-0170-0 48-16,49-23

1415-205-0180-0 48-21,49-28

1415-207-0043-0 48A-34,

48-41,

49A-42,

49-49

1415-207-0061-0 47-38

1415-207-0071-0 47-39

1415-207-0090-0 48A-36,

48-43,

49A-44,

49-51

1415-208-0020-0 51-2

1415-209-1000-0 51-18

1415-210-0010-0 51-27

1415-210-0020-0 41B-40,

51-28,51-36,

51-42

1415-210-0030-0 51-23

1415-213-0010-0 50-4

1415-216-0060-0 41D-37,

41B-44,

50-11

1415-303-0010-0 54··22,55-22

1415-306-0030-2 52-16

1415-306-0040-0 52-17

1415-306-0060-0 52-18

1415-306-0070-0 52-4
\

1415-307-0020-0 52-14

1415-310-0030-0 56-2

1415-312-0021-0 54-27,55-27

1415-312-0031-0 54-28,55-28 1415-600-0550-0

1415-312-3000-0 54-6,55-6 1415-621-0100-0

1415-312-4001-0 54-13, 55-13 1415-621-0160-0

1415-312-5000-0 44-4,54-16, 1415-621-0200-0

55-16 1415-621-0210-0

1415-312-6000-0 44-6,54-9, 1416-101-0070-0

55-9 1416-101-0110-0

1415-401-0020-0 29-4 1416-101-0120-0

1415-401-0030-0 29-7 1416-101-0130-0

1415-401-0040-0 29-6 1416-101-0140-0

1415-401-0050-0 27-11 1416-112-0020-0

1415-501-0020-0 57-2,58-2, 1416-116-0040··0

75-16 1416-120-0020-0

1415-501-2001-0 57-1

1415-503-0020-0 59-10,

59A-I0

1415-503-0030-0 59-20,

59A- 20,

76-12 1416-120-0040-0

1415-503-0040-0 59-1,59A-l, 1416-120-0060-0

76-6 1416-207-0040-0

J415-503-1000-2 59-23, 1416-216-0040-0

59A-23 1416-303-2000-0

1415-503-2000-0 59-19, 1416-506-0030-0

59A-19, 1416-506-0040-0

76-15 1416-509-8000-0

1415-505-0020-0 57-22,58-22 1416-511-4000-0

1415-505-0030-0 57-16,58-16 1416-600-0530-0

1415- 505- 0040- 0 57- 18, 58-18, 1416- 600- 0550- 0

76-26 1416-621-0020-0

1415-505-0050-0 57-17,58-17, 1416-621-0050-0

76-27 1416-621-0250-0

1415-505-0060-0 57-19,58-19, 1416-621-0260-0

76-28 1416-621-0270-0

1415 - 505 - 0080 - 0 59A - 3 1, 1416- 621 - 0370 - 0

59-33 1416-621-0440-0

1415-505-0090-0 59-36

1415-505-0100-0 59-37

1415-505-0110-0 59-38

1415-505-0120-0 59-42

1415-505-0130-0 59-46

1415-505-0140-0 60-22,61-22

1415-505-1001-0 59-30

65-36

65-11

64-14

65-37

65-38

23-5

23- 3, 23- 28

23-7

23-8

23-6

68-7

46-10

38-14,39-14

40-14,41-14

41A- 14

38-15,39-15

40-15,41-15

41A-15

38-23,39-23

46-2

51-9

42-12,50-28

54-21,55-21

60-32

60-33

70-8

69-28

66-34

45-31

65-45

66- 27

66-35

66-36

45-34

45-32

65-1

44-0-1

44-0-3

45-0-1

38-0-1,

39-0-1

45-22
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Ref No.
Hef N°.

Parts No.
Pieces 1':0,

Ref No.
Ref N°.

Parts No.
Pieces N°.

Ref j\'o.

Hef AO.

35-17

35-14

35-13

35-19

57-12,58-12,

59- 22a,

59A-22,69-6

69-23,70-?a,

76-17

60-39

60-40

60-2

60-3

60-5

60-6

60-7,61-12

60-8,61-6

60-9

60-10

60-11

60-12

59A- 34,

77-11

59A- 35,

77-10

77-22,

59A-39

59A-40,

77-23

69-17-1

62-21

65- 25

25-9

25- 33

25-34

25-28

25-28a

25-29

25-29a

26-2

26-13

26-14

75-5

1421-502-0020-0

1421-400-0540-0

1421-403-0010-0

1421-403-0020-0

1421-403-0030-0

1421-501-0060-0

1421-101-0010-0 24-16 1421-507-0140-0

1421-101-0030-0 24-6

1421-101-0130-0 23-12 1421-507-0161-0

1421-111-2100-0 45-5

1421-116-0010-0 46-5 1421-507-0170-0

1421-116-0020-0 46-6

1421-116-0030-0 46-9 1421-511-3001-0

1421-116-2000-0 46-9-1 1421-600-0510-0

1421-122-0030-0 56A-31 1421-600-0570-0

1421-207-0030-0 57-11,75-4 1421-601-0030-0

1421-207-0040-0 51-lOa 1421-601-0080-0

1421-207-0050-0 51-3a 1421-601-0090-0

1421-208-1000-0 51-20 1421-601-0110-0

1421-208-1001-0 51-20a 1421-601-0111-0

1421-212-0040-0 50-9 1421-601-0120-0

1421-301-0120-0 33-20a 1421-601-0121-0

1421-312-0020-0 54-3,55-3, 1421-602-0010-0

57-26,58-26 1421-602-0030-0

1421-400-0520-0 35-5,36-5 1421-602-0040-0

1421-503-0050-0

1421-503-0060-0

1421-503-4320-0

1421-503-4330-0

1421-503-4350-0

1421-503-4360-0

1421-503-4370-0

1421-503-4380-0

1419-310-0020-0 56-2a,56A-2 1421-503-4390-0

1419-621-0150-0 65-26 1421-503-4410-0

1419-621-0160-0 65-16 1421-503-4420-0

1419- 621- 0 170- 0 65- 17 , 65- 27 1421 - 50 3- 4430 - 0

1419-621-0180-0 65-18 1421-507-0130-0

1417-310-1000-0 56-6, 56A-6

1417-310-2000-0 56-12,

56A-12

1417-310-3000-0 56-13,

56A-13

1417-310-4000-0 56-8

1417-310-5000-0 56-9

1417-317-1000-2 63-3,63-14

1417-401-0010-0 27-8

1417-503-0010-0 59-13,

59A- 13

1417-511-1000-0 69-13

1417-511-2000-0 69-17

1417-520-1000-0 69-29

1417-621-0010-0 68-1

1417-621-0020-0 68-12

1417-621-0040-0 66-37

1417-102-0050-0 24-20,45-23

1417-102-0090-0 45-8

1417-111-2000-0 45-26

1417-112-0010-0 68-6

1417-120-0021-0 40-26,41-26

1417-120-1002-0 40-29,41-29

1417-121-0021-0 38-22,39-22

1417-121-1001-0 38-29,39-29

1417-125-0020-0 41B-22

1417-200-0511-0 53-30

1417-201-0020-0 47-17

1417-201-0050-0 47-29

1417-201-0080-2 47-32

1417-201-2000-0 53-30a

1417-203-0010-0 49-1,49A-l

1417-203-0011-0 49A-la

1417-203-0020-0 49-14,

49A- 14

1417-204-0010-0 48-4,48A-4

1417-205-0040-0 48-27,49-34

1417-205-0050-0 48-32,49-39

1417-211-0010-0 4BA-30,

48- 37,

49A-47,

49-54

1417-212-2000-0 49Ar40

49-47

1417-216-0010-0 50-24

1417-216-0040-0 50-20

1417-216-2000-0 50-10

1417-223-0010-0 49-1-1

49A-l-1

1417-223-0011-0 49A-l-1a

1417-223-0020-0 49-14-1

1417-306-0010-0 52-1

1417-306-0020-0 52-2

1417-306-0030-0 52-5

1417-307-0010-0 53-31

1417-310-0010-0 56-1,56A-l

1417-310-0020-0 56-14,

56A~ 14

1417-310-0030-0 56-7,56A-7

1417-310-0040-0 56-5,56A-5
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Parts No. Ref No. Parts No. Ref No. Parts No. Ref No.

Pieces N°, Ref N°. Pieces N°, Ref N°, Pieces N°. Ref N°.

142]-602-0050-0 26-20 1421-906-0010-0 70-23 1423-602-0010-0 26-22

1421-602-0051-0 26-20a 1421-922-0010-0 71-14 1423-602-4001-0 23-14

1421-602-0070-0 26-27 1423-603-0010-0 37-12

1421-602-0080-0 23-19 1422-151-2120-0 22-6 1423-603-0020-0 37-13

1421-602-0090-0 26-52 1422-152-2210-0 23- 10, 23- 21 1423-606-0010-0 62-16

1421- 602- 0 11 0- 0 26-12 1422-152-2310-0 23-9,23-23 1423-606-2000-0 62-1

1421-602-4001-0 26-11 1422-152-2320-0 23- 11, 23- 24 1423-606-2001-1 62-1a

1421-602-7000-0 26-49 1422-155-0020-0 70-16 1423-606-2041-0 62-38

1421-602-8000-0 26-26 1422-155-0030-0 70-17 1423-606-3000-1 62-3

1421-603-0010-0 37-10 1422-155-0040-0 70-20 1423-606-3001-1 62-3a

1421-603-0040-0 37-11 1422-155-2300-0 70- 19 1423-616-0040-0 66-41a

1421-606-0030-0 62-12a 1422-355-0020-0 56A- 26 1423-621-0010-0 65-8

1421-611-0010-0 62-22 1422-355-0030-0 56A- 30 1423-621-0040-0 65-49

1421-611-0020-0 62-23 1422-355-2300-0 56A- 22 1423-621-0050-0 66-8

1421-611-0030-0 62-24 1422-355-2500-0 56A- 35 1423-621-0060-0 66-10

1421-611-0040-0 62-30 1422-940-0080-0 37-2a 1423-621-0070-0 66-11

1421-621-0070-0 64-19 1422-940-0090-0 37-20a 1423-621-0080-0 66-12

1421-621-0081-0 64-17 1423-621-0090-0 64-13

1421-621-0160-0 64-7 1423-031-2000-0 54-1,55-1 1423-621-0150-0 64-8

1421-621-0190-0 64-9 1423-092-2000-0 71-1 1423-621-0180-0 66-41

1421-621-0290-0 66-20 1423-092-2100-0 71-9 1423-621-0190-0 66-43

1421-621-0300-0 66-23 1423-101-0030-0 24-12 1423-621-0200-0 66-9

1421-621-0310-0 66-24 1423-101-0040-0 23- 4, 23- 27 1423-621-0210-0 68- 11

1421-621-0320-0 66-25 1423-101-0060-0 22- 11 1423-621-2010-0 64-4

1421-621-0360-0 64-30 1423-117-0010-0 46-24 1423-901-0030-0 25-17

1421-621-0380-0 64-26 1423-312-0010-0 54- 2, 55- 2 1423-904-0030-0 37-19

1421-621-0390-0 25-41 1423-400-0520-0 35- 16

1421-621-0410-0 25-42 1423-505-2100-0 59-30a 1424-101-0020-0 22-7

1421-621-2000-0 66-1 1423-511-0010-0 69-5 1424-101-0030-0 22-8

1421-621-2010-0 66-2 1423-511-0020-0 69-26 1424-101-0040-0 22-9

1421-621-2020-0 66-3 1423-511-2000-0 69-19 1424-101-0050-0 22-10

1421-621-2030-0 66-4 1423-511-2100-0 69-24 1424-101-2030-0 22-3

1421-621-2100-0 25-39 1423-511-2200-0 69-25 1424-101-2040-0 22-4

1421-621-2200-0 25-40 1423-520-0011-0 69-38a 1424-102-0020-0 45-35

1421-621-2300-0 64-33 1423-520-0010-0 69-38 1424-102-0030-0 45-22a

1421-903-0060-0 37- 5 1423-600-0520-0 66-7 1424-111-1000-0 26-43

1421-903-0160-0 35-8,36-8 1423-601-0030-0 25-16 1424- 111 - 10 0 1- 0 26-43a

1421-903-0190-0 37-2 1423-601-0040-0 25-24 1424-111-2000-0 26-44

1421-903-0220-0 37-20 1423-601-0050-0 25-22 1424-111-2001-0 26-44a

1421-904-0030-0 37-3 1423-601-0060-0 25-37 1424-111- 3000-0 45-1

1421-904-0040-0 37-18 1423-601-0080-0 25-38 1424-112·· 1003- 0 68-2

1421-904-0050-0 37- 21 1423-601-2000-0 25- 11 1424-112-1004-0 68- 2a

1421-904-0190-0 46-28 1423-601-3000-0 25-12 1424-116-1000-0 46-1

~. ~-
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Parts No. Ref No. Parts No. Ref No. Parts No. Ref No.
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1424- 11 7 - 100 0- 0 46-16 1424-505-2360-0 74-5 1424-952-0040-0 48A-40,

1424-120-0012-0 38-1,40-1 1424-505-2370-0 74-30 49A-50

1424-122-0011-0 44-34 1424-505-2380-0 74- 25 1424-953-0010-0 29-60,31-24

1424-122-1000-0 44-1 1424-505-2390-0 74-29

1424-122-2000-0 44-3 1424-505-2410-0 74-22 1425-101-0010-0 24-1

1424-122-2100-0 44-26a 1424-505-2420-0 74-6a,74-14 1425-101-0020-0 24-19

1424-125-0030-0 41B-42 1424-505-2430-0 74-7 1425-101-1000-0 24-14

1424-201-0010-0 47-28 1424-505-2440-0 74-15 1425-102-0010-0 45-4,45-4a

1424-201-0020-0 47-13 1424-505-2450-0 74-9 1425-116-0010-0 46-14

1424-202-0010-0 47-12 1424-505-2460-0 74-10 1425-132-0013-0 39-1,41-1

1424-205-0010-0 48A-16, 1424-505-2470-0 74-27 1425-132-0021-0 39-43,41-61,

49A-23 1424-505-2480-0 74-34 41A-67

1424-211-1000-0 48A- 33, 1424-505-2490-0 74-28 1425-132-0070-0 42-3

48-40 1424-505-2510-0 74-3 1425-132-0080-0 42-2

1424-212-1000-0 49A-39, 1424-505-2520-0 74-33 1425-132-0091-0 42-6

49-46 1424-505-2530-0 74-12 1425-132-0110-0 42-10

1424-216-0010-0 50-24a 1424-505-2531-0 74-12a 1425-132-0120-0 42- 23

1424-303-0010-0 50-42 1424-505-2540-0 74-41 1425-132-0130-0 42-20

1424-303-2000-0 50-31 1424-505-2550-0 74-11 1425-132-0140-0 43-9

1424-312-2000-0 54-29,55-29 1424-505-2560-0 74-42 1425-132-0141-0 43-9a

1424-500-0512-0 59-26 1424- 505- 2570- 0 74-44 1425-132-0150-0 43-6

1424-503-0010-0 59-2, 59A-2 1424-505-2580-0 74-6 1425-132-0160-0 43-1

1424-505-0010-0 59-26A 1424-505-2590-0 74-17 1425-132-0170-0 43-2

1424-505-0020-0 59-26B, 1424··505-2610-0 74- 37 1425-132-2000-0 42-15

74-16 1424-505-2700-0 60-1 1425-132-2100-0 42-17

1424-505-0030-0 59-26C, 1424-505-2710-0 60-4 1425-132-2200-0 42-22

74-35 1424-604-0010-0 26-50,61-44 1425-132-2300-0 43-8

1424-505-0040-0 59-263 1424-604-4001-0 26-38 1425-134-0010-0 41A-l

(1424-505-0050-0) 1424-606-1000-0 62-9 1425-134-0030-0 41A- 21

1424-505-0060-0 57-13,58-13 1424-606-2000-0 62-10 1425-134-0060-0 41B-4

1424-505-0081-0 59A-30 1424-904-0011-0 59-52 1425-134-0070-0 41A- 55

1424-505-2100-0 60- 36, 61- 36 1424-951-0010-0 29-54 1425-134-0080-0 41A-56

1424-505-2101-0 60-36a, 1424-951-0020-0 29-55 1425-134-0090-0 41B-60

61-36a 1424-951-0030-0 29-56 1425-135-0010-0 41A- 20

1424-505-2300-0 59- 53, 1424-951-0040-0 29-57 1425-139-0010-0 42-30

74-0-1 1424-951-0050-0 31-18 1425-139-0020-0 42-29

1424-505-2301-0 59A- 26, 1424-951-0060-0 31-19 1425-139-0030-0 42- 31

74-0-1a 1424-951-0070-0 31-20 1425-139-0040-0 39-34,41-53,

1424-505-2310-0 74-1 1424-951-0080-0 31- 21 41A- 59

1424-505-2320-0 74-32 1424-951-0090-0 29-58 1425-139-0050-0 39- 3 5, 41 - 54,

1424-505-2330-0 74-18 1424-951-0110-0 29-59 41A- 60

1424-505-2340-0 74-36 1424-951-0140-0 31-22 1425-231-0010-0 47-24-1

1424-505-2350-0 74-2 1424-951-0150-0 31-23 1425-403-2200-0 29-26

255



Parts No. Ref No. Parts No. Ref No. Parts No. Ref No.

Pieces N°. Ref N°. Pieces N°. Ref N°. Pieces N°, Ref N°,

1425-403-2201-0 27 - 26a 1425-433-0151-0 32- 8a 1425-601-1000-1 25-1

1425-406-0010-0 35-12 1425-433-0170-0 34- 25 1425-602-2020-0 26-53

1425-421-0050-0 33-7 1425-433-0180-0 34-21 1425 - 602- 2030- 0 26-54

1425-421-0090-0 33-3 1 25-433-0190-0 34-9 1425-604-2001-0 26-37

1425-422- 2201-0 29-10 1425-433-0210-0 34-17 1425-604-2100-0 26-51

1425- 422- 2202- 0 29-10a 1425-433-0220-0 34-16 1425-606-0010-0 62- 35

1425-422-2301-0 29-11 1425-433-0221-0 34-16a 1425-621-0020-0 64-13

1425-422- 2302-0 29-11a 1425-433-0230-0 34- 12 1425-621-0030-0 64-16

1425-428-2000-1 30-6 1425-433-0240-0 32- 14, 1425-621-0040-0 68-16

1425-431-0031-0 31-1 32-14a 1425-940-0060-0 50- 17b

1425-431-0040-0 31-16 1425-433-0250-0 32- 15

1425-431-0060-0 33-10 1425-433-0260-0 32-16 1426-012-3000-0 44-0-2

1425-431-0070-0 33-9 1425-433-0271-0 32- 28 1426-012-3100-0 44-0-4

1425-431-0080-0 33-4 14 25- 43 3- 0 2B 1- 0 32- 29 1426-120-2001-0 40 - 0- 1,

1425-431-0110-0 31-2 1425-433-0291-0 32-32 41-0-1,

1425-431-0120-0 31- 3 1425-433-0310-0 29- 53, 32- 9 41A- 0-1

1425-431-0130-0 31-4 1425-433-2000-0 29-48,32-36 1426-120-2002-0 40-0-1a,

1425-431-0140-0 33- 12 1425-433-2200-0 32-12 41- 0-la,

1425-431-0141-0 33-12a 1425-433-2201-0 32- 12a 41A-0-la

1425-431-0150-0 33-15 1425-433-2300-0 32-13 1426-120-2100-0 40-31,41-31,

1425-431-0160-0 33-13 1425-433-2301-0 32-13a 41A-33

1425-431-0170-0 33- 20 1425- 43 3- 2302- 0 32-13b 1426-120-2201-0 40-36,41-36,

1425-431-0180-0 33-17 1425-433-2401-0 32- 21 41A-38

1425-431-0190-0 33-1B 1425-433-2402-0 32- 21 a 1426-120- 2202-0 40- 36a,

1425-431-0210-0 33-14 1425-433- 2501- 0 32- 22 41-36a,

1425-431-2000-0 33- 1 1425-433- 2502-0 32- 22a 41A-3Ba

1425-431-2001-0 33-1a 1425-436- 0020- 0 2B-6 1426-125-0021-0 41B-30

1425-432-0010-0 31-14 1425 - 43 6- 0021- 0 2B-6a 1426-125-0030-0 4113-19

1425-432-0020-0 31-B 1425-436-2200-0 2B-I0 1426-125-0040-0 41B- 36

1425-432-2002-0 31-7 142.5-436-2201-0 2B-I0a 1426-125-0050-0 41B-34

1425-433-0011-0 32-1 1425-436-2220-0 2B-12 1426-125-0060-0 41B-51

1425-433-0020-0 34-36 1425-436-2221-0 2B-12a 1426-125-2000-0 41B-48

1425-433-0030-0 34-33 1425-436- 2300-0 28-5 1426-128-2000-0 44-1-1

1425-433-0041-0 32-2 1425-436-23~1-0 28-Sa 1426-128-2400-0 44-26-1

1425-433-0050-0 34- 28 1425-437··0010- 0 36-15 1426-202-0010-0 53-17

1425-433-0060-0 34- 24 1425-438-2001-1 34- 1, 34- 5 1426- 202- 0021- 0 53- 21

1425-433-0070-0 34-29 1425-505-3000-0 60-37 1426-204-0011-0 48-10,

1425-433-0080-0 32- 6 1425-505-4000-0 60-38,61-38 48A-I0,

1425-433-0081-0 32-6a 1425-505-4100-0 60- 24 49-17,

1425-433-0090-0 32-7 1425-505-4200-0 60-16 49A-17

1425-433-0130-0 34-22 1425-600-0511-0 64-15 1426-204-0022-0 48-12,

1425-433-0131-0 34-22a '1425-601-0010-0 25-5 48A-12,

1425-433-0150-0 32-B 1425-601-0020-0 25-7 49-19,
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1426-204-0022-0 49A-19

1426-204-0031-0 48-11,

48A-ll,

49-18,

49A-18

1426-204-0040-0 48-9,48A-9,

49-16,

49A- 16

1426-204-0050-0 48-3,48A-3,

49-13,

49A-13

1426-204-0080-0 48-8,48A-8,

49-15,

49A-15

1426-205-0020-0 48-19,49-26

1426-205-0031-0 48-20,49-27

1426-205-0040-0 48-25,49-32

1426-205-0051-0 48-46,49-21

1426- 205- 0060- 0 48A-18,

48- 24,

49A- 25,

49-31

1426-207-0011-0 47-37

1426-207-0021-0 48A-35,

48-42,

49A-43,

49-50

1426-208-0020-0 51-8

1426-208-0021-0 51-8a

1426-208-0022-0 51-8b

1426-208-0032-0 51-12

1426-210-0011-0 51-35

1426-210-0012-0 51-35a

1426-210-0021-0 51-34

1426-210-0022-0 51-34a

1426-210-0031-0 51-30

1426-210-0041-0 51-41

1426-210-0042-0 51-41a

1426-210-0050-0 51-38

1426-210-0060-0 51-27a

1426-213-0010-0 50-6

1426-214-2000-0 51-20-1

1426-214-2001-0 51-20-1a
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1426- 261-0020-0 48A-17,

49A- 24

1426-261-0030-0 48A-39,

49A- 21

1426-261-0040-0 48A-20,

49A- 27

1426- 261- 0050-0 48A- 25,

49A-32,

53-15

1426-301-0060-0 53-20

1426-301-0070-0 53-19

1426-354-0010-0 56A-29

1426-354-0011-0 56A-29a

1426-354-2000-0 56A-19

1426- 3 54- 2100- 0 56A-8

1426-354-2200-0 56A-9

1426- 354- 2300 - 0 5 6A- 36

1426-402-0010-0 29-12

1426-402-0011-0 29-12a

1426-403-0020-0 29-40

1426-406-2003-0 35-1

72- 0 - 1

1426-406-2030-0 72-10

1426-406-2040-0 72-1

1426-406-2050-0 72-2

1426-406- 2060- 0 72- 5

1426-406-2070-0 72-15

1426-406-2080-0 72-6

1426-406-2090-0 72-19

1426-406- 2022- 0 72- 20

1426-406-2110-0 72-16

1426-406-2120-0 72-7

1426-406-2130-0 72-14

1426-406-2140-0 72-13

1426-406-2150-0 72-18

1426-406-2170-0 72-4

1426-406-2180-0 72-12

1426-423-0010-0 29-30

1426-423-0020-0 29-18

1426-423-2300-0 29-22

1426-423-2301-0 29-22a

1426-423-2400-0 29-24

1426-423-2500-0 29-21

1426-426-0020-0 29-45, 32-34,

36-16

1426-426-2001-0 36-1,73-0-1

1426-426-2002-0 36-1a,

73-0-1a

1426-426-2011-0 73-54

1426-426-2020-0 73-72

1426-426-2030-0 73-70

1426-426-2040-0 73-75

1426-426-2050-0 73-69

1426-426-2100-0 29-47,32-35,

36-18

1426-426-2120-0 29-50,32-38,

36- 20

1426-426-2200-0 36-19

1426-426-2300-0 73-0-2

1426-426-2301-0 73-0-2a

1426-426-2310-0 73-1

1426-426-2320-0 73-2

1426-426-2330-0 73-3

1426-426-2340-0 73-4

1426-426-2350-0 73-5

1426-426-3260-0 73-6

1426-426-2370-0 73-7

1426-426-2380-0 73-8

1426-426-2390-0 73-9

1426-426-2400-0 73-0-3

1426-426-2410-0 73-58

1426-426-2420-0 73-59

1426-426-2430-0 73-61

1426-426-2440-0 73-62

1426-426-2450-0 73-63

1426-426-2460-0 73-66

1426-426-2470-0 73-64

1426-426-2500-0 73-74

1426-426-2600-0 73-71

1426-426-2700-0 73-67

1426-426-2810-0 73-10

1426-426-2820-0 73-13

1426-426-2830-0 73-14

1426-426-2840-0 73-16

1426-426-2850-0 73-23

1426-426-2860-0 73-24



Parts No. Ref No. Parts No. Ref No. Parts No. Ref No.

Pieces N°. Ref N°. Pieces N°. Ref N°. Pieces N°. Ref N°.

1426-426-2870-0 73-25 1426··506-0051-0 61-1 1426-574-0140-0 78-13

1426-426-2880-0 73-49 (1426-506-0052-0) 1426-574-0150-0 78-15

1426-426-2890-0 73-48 1426-506-0062-0 61-13 1426-574-0160-0 78-16

1426-426-2910-0 73-32 1426-506-0070-0 61-14 1426-574-0170-0 78-22

1426-426-2920-0 73-30 1426-506-0080-0 61-45 1426-574-0180-0 78-25

1426-426-2930-0 73-31 1426- 506- 011 0- 0 61- 46 1426-574-0190-0 78-26

1426-426-2950-0 73-40 142.6-506-2001-0 61-24 1426-574-0210-0 78-29

1426-426-2960-0 73-39 1426-506-2101-0 61-16 1426-574-0220-0 78-30

1426-426-2970-0 73-35 1426-506-2160-0 72- 3 1426-574-0230-0 78-31

1426-426-2980-0 73-37 1426-506-2200-0 61-37 1426-574-0240-0 78-32

1426-426-2990-0 73-38 1426-506-2300-0 61-39 1426-574-0250-0 78-33

1426-426-3010-0 73-36 1426-506-2400-0 61-40 1426-574-0260-0 78-34

1426-426-3020-0 73-20 1426-506-2600-0 61-1a 1426-574-0270-0 78-35

1426-426-3030-0 73-27 1426-506-2630-0 61- 2 1426-574-0280-0 78-40

1426-426-3040-0 73-26 1426-506-2640-0 61- 3 1426-574-0290-0 59A- 36,

1426-426-3050-0 73-22 1426-506-2650-0 61-4 77-12

1426-426- 3060··0 73-28 1426-506-2660-0 61- 5 1426- 574- 0311- 0 77-19

1426-426-3070-0 73-21 1426- 506- 2670- 0 61-7 1426-574-2000-0 76-30,

1426-426-3080-0 73-47 1426-506-2680-0 61-8 80-0-1

1426-426-3090-0 73-18 1426-506-2690-0 61-10 1426-574-2010-0 80-28

1426-426-3110-0 73-19 1426-506-2710-0 61- 11 1426-574-2100-0 76-34

1426-426-3111-0 73-19a 1426-571-0020-0 75-22 1426-574-2200-0 76-35

1426-426-3120-0 73-33 1426-571-0030-0 75- 24 1426-574-2300-0 77-27

1426-426-3130-0 73-53 1426-571-0040-0 75- 28 1426-574-2400-0 78-10

1426-426-3140-0 73-43 1426-571-0050-0 75- 29 1426-574-2500-0 77-1

1426-426-3150-0 73-44 1426-571-0060-0 75- 30 1426-574-2600-0 77-2

1426-426-3160-0 73-45 1426-571-0070-0 75-34 1426-574-2700-0 77-5

1426-426-3170-0 73-46 1426-571-2001-0 75-18, 1426-574-2800-0 77-8

1426-426-3180-0 73-51 82-0-1 1426-574-2900-0 77-15

1426-426-3190-0 73-52 1426-571-2101-0 75-1 1426-574-3001-0 77-18

1426-426-3210-0 73-50 1426-572-2000-0 76- 1 1426-576-2000-0 60-24-1

1426-426-3220-0 73-56a 1426-574-0010-0 76-18 61-24-1

1426-428-0010-0 30-5 1426-574-0020-0 76-19 1426-576-2100-0 60-37-1

1426-462-2940-0 73-41 1426-574-0030-0 76-39 1426-578-2000-0 61-39-1

1426-501-0010-0 57 -12a, 1426-574-0040-0 78-43 1426-578-2100-0 61-40-1

58-12a, 1426-574-0050-0 78-44 1426-580-2000-0 70-11-1

57-3,58-3 1426-574-0060-0 78-45 1426-580-2100-0 70-12-1

1426-501-1010-0 75-17 1426-574-0070-0 78-49 1426-580-2300-0 69-41-1

1426-502-2001-0 58-1 1426-574-0080-0 77-28 1426-584-0010-0 79-5

1426-506-0010-0 61-41 1426-574-0090-0 78-1 1426-584-2000-0 79-1,81-0-1

1426-506-0020-0 61-42 1426-574-0110-0 78-2 1426-584-2010-0 81-1

1426-506-0031-0 61-32 1426-574-0120-0 78-4 1426-584~2020-0 81- 2

1426-506-0040-0 61- 3 3 1426-574-0130-0 78-12 1426-584-2030-0 81- 3

, .",,, ~
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Parts No. Ref No. Parts No. Ref No. Parts No. Ref No.

Pieces NO. Ref N°, Pieces N°. Ref N°. Pieces N°, Ref N°,

1426-584-2040-0 81-4 1427-934-0090-0 62-4-1 1431-301-0070-0 53-33

1426-584-2050-0 81-5 1427-934-0130-0 25-3-1 1431-301-0080-0 53-34

1426-584-2060-0 81-6 1427-934-0190-0 46- 28- 1 1431-301-0090-0 53-6

1426-584-2070-0 81-8 1427-937-0030-0 62-2 1431-301-0110-0 53-10

1426-584-2080-0 81-9 1427-937-0040-0 37-4 1431-355-0010-0 52- 21

1426-584-2090-0 81 .. 10 1427-937-0090-0 62-4 1431-361-2000-0 63-0-1

1426-584-2200-0 79-8 1427-937-0130-0 25- 3 1431-361-2100-0 63-1

1426-584-2300-0 79-11 1427··941-0160-0 25-3a 1431-361 .. 2110-0 63-4

1426-584-2400-0 79-12 1427-941-0190-0 37-3a 1431-361-2200-0 63-0-2

1426-584-2500-0 79-13 1427-941-0210-0 37-18a 1431-361-2300-0 63-2

1426-584-2600-0 79-14 1431-362-2000··0 63-0-3

1426-602-1000-0 26.. 10 14317009-2010-0 53-1a 1431-451-2000-0 27 - 1

1426-611-1002-0 62-15 1431·,009- 2100- 0 53-2a 1431-451-2200-0 27-5,28-17

1426-616-2000-0 54-34,55-34 14,31-026-2000-0 53-2 1431-455-2000-0 28-1

1426-616-2102-0 54-35,55-35 1431-026-3000-0 53-1 1431-461-0010-0 29-38

1426-616-2200-0 54-39,55-39 1431-045-2000-0 29-1 1431-461-0011-0 29-38a

1426- 616- 2302·· 0 54-4·0 1431-101-0020-0 24-7 1431-461-2000··0 29-39

1426-616-2302-0 55-40 1431-151-2101-0 22-1 1431-476-2000-0 34-0-1

1426-621-0350-0 65-20 1431-151-2120-0 22- 2 1431-476-2010-0 34-2,34-6

1426-621-0360-0 65-21 1431-151-2130-0 22-5 1431-476-2100-0 34-0-2

1426-672-2000-0 62-15-4 1431-151-2200-0 24-5 1431-478-2000-0 30-0-1

1426·· 67 3- 2000- 0 62-15 .. 1 1431-151-2300-0 23-1 1431-478-2010-0 30-7

1426-675-2000-0 62-15-3 1431··151- 2500-0 23-2 1431-557-0010··0 59- 12,

1431~151-2600-0 23-20 59A-12,76-8

1427-252-0020-0 41A-18 1431-151-2800-0 23-22 1431-561-2001-0 70-11

1427-301-0050-0 33-16 1431-151-2900-0 23-25 1431-561-2101-0 70·· 12

1427 - 30 1- 0210·· 0 54- 24a, 1431-1!51-3000-0 23-26 1431-566-0010-0 69-22,70-6a

55·· 24a 1431-152-2500-0 22-11a 1431-566-2000-0 69-i

1427 - 317 - 0040- 0 38-10, 39- 10, 1431-254-0010-0 47-1 1431·· 566- 2100- 0 69-2

40-10,41-10, 1431-254-0011-0 47-1a 1431-566-2200-0 69-7

41A- 10, 1431-273-0010-0 51-1 1431-566-2300-0 69-8

47-11,47-30, 1431-280-0010-0 50-1 1431-566-2400-0 69-41

58-30 1431-283-0010-0 50-5 1431-570-0010-0 70-4

1427··903- 0040- 0 37-6 1431-286-0010··0 50-22 1431-570-0011-0 70-4a

1427-932-0020-0 51-46 1431-286-0020-0 50-16 1431-570-2000-0 70-1

1427-932-0030-0 24-21 1431-286-0021-0 50-16a 1431-570··2100-0 70-5

14·27 -93 2- 0040- 0 46-29 1431-286-2000-0 50-14 1431-570-2101-0 70- 5a

1427-932-0140-0 2'7-15,28- 21 1431-301-0010-0 53-32 1431-604··2000-0 26-32

1427-932-0160-0 27 -15- 1, 1431-301-0020-0 53-7 1431 .. 604··2001··0 26-32a

28-21-1 1431-301-0030-0 53-8 1431-604-2200-0 26-33

1427-934-0030-0 62-2-1 1431-301-0040-0 53-9 1431-651-2001-0 25- 21

1427-934-0040-0 37-4-1 1431-301-0050-0 53-4 1431-656-2001-0 26··1

1427-943-0041-0 42.. 27 1431-301-0060-0 53-5 1431-656-2100··0 26·· 5

~"'""',.,..........,-.~ ----
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Parts No. Ref No. Parts No. Ref No. Parts No. Ref No.

Pieces N°. Ref N°. Pieces N°. Ref N°. Pieces N°. Ref N°.

1431-661-2000-1 37-1 J 37-1a 1431-935-0021-0 25-4-1a 1432-501-2360-0 82-8

1431-666-0011-0 62- 35- 1 1431-935-0022-0 25-4-1b 1432-501-2370-0 82-10

1431-666-0021-0 62-35-2 1431-935-0030-0 59-52-1 1432-501-2380-0 82-11

1431-666-2000-0 62-9-1 1431-935-0040-0 62-36-1 1432-501-2390-0 82-12

1431-666-2100-0 62-10-1 1431-935-0050-0 37-19-1 1432-501-2410-0 82-13

1431-671-2100-0 62- 15- 2 1431-935-0060-0 37-21-1 1432-501-2420-0 82-14

1431-681-0011-0 64-31 1431-935-0070-0 42-27-1 1432-501-2430-0 82- 15

1431-681-0021-0 64-32 1431-935-0080-0 59-31a 1432-501-2440-0 82-16

1431- 681·· 2000- 0 65-5 1431-935-0090-0 37-23-1 1432-501-2450-0 82-17

1431-681-2001-0 65-5a 1431-938-0011-0 25-2 1432-501-2460-0 82-19

1431-681-2010-0 65-6 1431-938-0012-0 25-2a 1432-· 501- 2470- 0 80-2,82-20

1431-686-0010-0 65-48 1431-938-0020-0 25-4 1432-501-2480-0 82- 21

1431-686··0020-0 64-5 1431-938-0021-0 25-4a 1432-505-2011-0 80-1

1431-686-0021-0 64-5a 1431- 938·· 0022·· 0 25-4b 1432-505-2020-0 80-3

1431-686-0030··0 64- 6 1431-938-0030-0 62-36 1432-505-2030-0 80-4

1431-686-0040-0 64-12 1431-938··0031-0 62-36a 1432-505-2040-0 80-5

1431-686-0050-0 64-11 1431-938-0040-0 50-17 1432-505-2050-0 80-8

1431-686-0060-0 64-10 1431-938-0050-0 37-22 1432-505-2060-0 80-9

1431-686-2000-0 66-18 1431-938-0060-0 37-23 1432-505-2070-0 80-11

1431-686-2010-0 66-19 1431-938-0070-0 25-6-1 1432-505-2080-0 80-12

1431··686-2100-0 65-13 1431-938-0080-0 25- 8··1 1432-505-2090-0 80-13

1431-686-2110··0 65-14 1431-940-0080-0 59-52a 1432-505-2110-0 80-14

1431-686-2120-0 65-15 1431-940-0110-0 50-17a 1432-505-2120-0 80-15

1431-686-2200-0 65-29 1431-940-0170-0 37-5a 1432-505-2131-0 80-16

1431-686-2210-0 65-30 1431-947-0010-0 28-20 1432-505-2141-0 80-17

1431-686-2220-0 65-31 1431··947-0020-0 28-20-1 1432-505··2151-0 80-18

1431-686-2230-0 65-32 1431--947-0030-0 27-14 1432-505-2160-0 80-19

14 3 1- 68 6·· 2240 - 0 65-33 1431-948-0010-0 27-15-2, 1432-505-2170-0 80-20

1431-686-2250-0 65-34 28-21-2 1432-505-2180-0 80-21

1431-686-2260-0 65-35 1431-952-0010-0 36-24 1432-505-2190-0 80-23

1431-686-2400-0 64-1 1431-952-0021-0 36-27 1432-505-2210-0 80-25

1431··686-2401-0 64-1a 1431-952-2000-0 36-25 1432-505-2220-0 80-26

1431-686-2420-0 64-3 1431-952-2100-0 36-26 1432-505-2230-0 80- 27

t431-686-2500-0 65-50 1432-505-2240-0 80-30

1431-686-2520-0 65-52 1432-242-0040-0 59-29, 1432-506-0030-0 78-8

1431- 686··2530 .. 0 65-53 59A .. 29, 1432-506-0090-0 78-17

1431-686-2540-0 65-54 77-9,79-18 1432-506-0110··0 78-18

1431-903-0031-0 25-6 1432-403-0071-0 29-41 1432-506-0170-0 78- 27

1431-903-0041-0 25-8 1432-501-2310-0 82-1 1432-506-0180-0 78-28

.1431-930-0010-0 59-31 1432-501-2320-0 82- 2 1432·· 506- 0320- 0 78-3,78-46

1431-935.. 0010··0 25-2-1 1432-501-2330-0 82- 3

1431-935-0011··0 25- 2-1a 1432-501-2340-0 82-5 1444-514-2900-0 69-19a

1431-935-0020-0 25-4-1 1432-501-2350-0 82-7

-.-l-
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Parts No. Ref No. Parts No. Ref No. Parts No. Ref No.

Pieces N°. Ref N°. Pieces N°, Ref N°. Pieces N°. Ref N°.

2101-230-0010-0 50-15a,

51-22a

2132-211-0040-0 51-17a

2701-101-0520-0 66-42

3560-201-0150-0 37 - 9a,

62-17a

3614-261-2200-0 65-46a

3737-154-0020-0 62-31

3737-172-0090-0 64-22

3737-235-0080-0 44-27-1

3740-314-0170-0 37-9

3847-261-2050-0 26-6,68-3

4106-105-3030-0 41B-49,

42-26,50-15,

51- 22

7954-205-1000-0 41B-55

7956-205-0160-0 51-7

7957-405-0030-0 69-12

7963-201-0030-0 31-9,32-3

7963-603-0010-0 70-6

7963-611-0010-0 69-14a

7963-611-0030-0 69-11

7963-613-0040-0 59-21,

59A- 21,

76-16

~
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1 400-098-0031 -0

February 1979

Made in Japan revision October 1981

ISEKI & CO' J L.TD.
Foreign Affairs Division
3-6, Kioicho, Chiyoda-ku, Tokyo, 102, Japan
Telex: 232-2752. 232-2753
Cable address: ISEKIRICE TOKYO
Phone: 03-238-5245 ~5258
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